2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

ILLUSTRATION AND TEXT
(CHASSIS - BODY - TRIM)

September 2003

SUPERSEDES
July 2003
ENGLISH

Mopar

PARTS

@ @ Jeep

CHRYSLER . PLYMOUTH e DODGE -+ JEEFP

THE MOPAR DIFFERENCE




O Copyright 2000 DaimlerChrysler Corporation All Rights Reserved



2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG Page INF -1

INDEX TO INFORMATION PAGES

The use of this Parts Catalog and the arrangement of information herein is explained in the General Infc
mation Section as indexed below.

ABDIeviationsS .........c.ouuii i INF-13
AlphabetiC INAeX ......uvuiii e INF-10
Body Code Plate Interpretation ..o INF-12
Catalog Groups - Titles & CoNteNnts .........uvevviiiiiiiiiiieeeieeiice e, INF-2
How to Use This Catalog and Locate Parts..............ccccceeeeeeeveinnnnnnnn. INF-8
HIUSErALION INAEX wevviiiiiiiii e INF-10
lHlustration Numbering INdeX ..........ooouiiiiiiiiiiii e INF-9
10T 15 SRR INF-1
Logical ustration INdeX.........ccouueiiiiiiiiiiieeeci e INF-3
Logical HUSEFratioNS .........uiiiiieii e INF-9
NUMENCAl INAEX ... INF-10
Page NUMDBDEING.........oiiiiii e INF-9
Part PACKAgES ... cooi i INF-10
Standard PartS........coooe i INF-10
Symbols Used in this Catalog...........coovviiiiiiiiiiiiiii e INF-9
VIN Plate Decoding Information ............ccccoovviiiiiiiiniiiiiiiin e, INF-11

September 2003



2004 JEEP GRAND CHEROKEE (WJ)
Page INF -2 PARTS CATALOG

CATALOG GROUPS - TITLES & CONTENT

Group Content
001 Component Parts for Mopar Accessories
002 Front Suspension & Drive
003 Rear Axle
004 Parking Brake
005 Service Brakes
007 Cooling
008 Electrical
009 Engine Mounting
011 Exhaust
013 Frames and Bumpers
014 Fuel
016 Propeller Shafts and U-Joints
017 Rear Suspension
019 Steering
022 Wheels, Covers and Jacks
024 Air Conditioning & Heater
025 Emission Systems
08A Instrument Panel and Radios and Consoles
147 Transfer Case Model 147
23D Wiper/Lock Cylinder and Keys
242 Transfer Case Model 242
247 Transfer Case Model 247
4.0L Engine 4.0L Six Cylinder
4.7L Engine 4.7L Eight Cylinder
42RE Automatic Transmission 4 Speed
45RFE Automatic Transmission Multi-Speed
DWJ Doors and Related Parts
EWJ Exterior Ornamentation
IWJ Interior Trim
LBLS Labels All Vehicle Locations
SWJ Body Sheet Metal Except Doors

September 2003



2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page INF -3

LOGICAL ILLUSTRATION INDEX

Group Logical lllustration Logical lllustration Name
001 100 Audio & Electronics
001 200 Carriers & Cargo Hauling
001 300 Driving Convenience
001 500 Exterior Protection
001 600 Fog Lights & Electrical
001 800 Interior Storage
001 900 Security
002 100 Front Suspension
002 200 Front Axle Drive Shafts
002 300 Front Axle Housing
002 400 Front Axle Assembly
002 600 Front Axle Differential
002 800 Front Axle Skid Plate
003 100 Rear Axle
003 200 Differential and Housing
003 300 Rear Axle Vent
004 100 Parking Brake Lever and Cables
005 100 Front Brakes
005 200 Rear Brakes
005 300 Power Brake Booster
005 400 Brake Master Cylinder
005 500 Brake Lines and Hoses
005 600 Brake Pedals
007 100 Radiator and Related Parts
007 200 Water Pump and Related Parts
007 300 Tank, Coolant Engine
007 400 Pulleys and Related Parts
007 500 Drive Belts
007 600 Lines, Transmission Oil Cooler
007 700 Grilles
008 100 Starters
008 1000 Battery Tray and Cables
008 1100 Lamps - Front, Rear and Courtesy

September 2003



Page INF -4

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

008 1200 Wiring-Engine & Related Parts
008 1300 Wiring-Headlamp to Dash
008 1400 Wiring-Instrument Panel
008 1500 Wiring-Body & Accessories
008 1600 Wiring Repair

008 1900 Spark Plugs-Cables-Coils
008 200 Alternators

008 400 Modules

008 500 Relays

008 600 Sensors

008 700 Single Board Engine Controllers
008 800 Switches

008 900 Horns

009 100 Engine Mounting

011 100 Exhaust System

011 200 Heat Shields

013 200 Front Bumper and Fascia
013 300 Rear Bumper and Fascia
013 600 Trailer Tow

014 100 Tank, Fuel

014 1000 Speed Control

014 1100 Accelerator Pedal

014 200 Fuel Tank Filler Tube

014 300 Fuel Lines

014 400 Fuel Rail

014 500 Fuel Pump and Sending Unit
014 600 Throttle Body

014 700 Throttle Controls

014 800 Air Cleaner

014 900 Air Intake System

016 100 Propeller Shaft

017 100 Rear Suspension

017 200 Rear Stabilizer

019 100 Steering Wheel

019 200 Steering Column

019 300 Steering Gear

September 2003




2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page INF -5

019 400 Steering Linkage

019 500 Power Steering Pump

019 700 Power Steering Hoses

022 100 Wheels and Hardware

022 200 Wheel Covers and Center Caps
022 300 Jack Stowage

022 400 Spare Tire Stowage

024 100 Air Conditioner and Heater Units
024 200 Air Conditioner and Heater Plumbing
024 300 Air Conditioner and Heater Controls
024 400 Air Conditioning Compressor

024 500 Air Conditioning Compressor Mounting
024 600 Air Ducts and Outlets

025 300 Vacuum Canister

025 400 Emission Harness

08A 100 Instrument Panel

08A 200 Instrument Panel Cluster

08A 300 Radio, Antenna, and Speakers

08A 400 Consoles

147 100 Transfer Case Assembly

147 1200 Gearshift Controls

147 200 Case and Related Parts

147 400 Gear Train

23D 100 Lock Cylinders and Keys

23D 200 Windshield Wiper and Washer Systems
23D 300 Rear Wiper and Washer System
242 100 Transfer Case Assembly

242 1200 Gearshift Controls

242 200 Case and Related Parts

242 400 Gear Train

242 900 Fork and Rails

247 100 Transfer Case Assembly

247 1200 Gearshift Controls

247 200 Case and Related Parts

247 400 Gear Train

247 900 Fork and Rails

September 2003



Page INF -6

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

4.0L 200 Cylinder Head
4.0L 300 Cylinder Block
4.0L 400 Crankshaft, Piston and Torque Converter
4.0L 500 Camshafts & Valves
4.0L 600 Timing Belt and Cover
4.0L 700 Engine Oiling
4.0L 800 Manifolds
4.0L 900 Crankcase Ventilation
4.7L 200 Cylinder Head
4.7L 300 Cylinder Block
4.7L 400 Crankshaft, Pistons and Torque Converter
4.7L 500 Camshafts and Valves
4.7L 600 Timing Belt and Cover
4.7L 700 Engine Oiling
4.7L 800 Manifolds
4.7L 900 Crankcase Ventilation
42RE 100 Transmission Assembly
42RE 1000 Overdrive Gear Train
42RE 1200 Gearshift Controls
42RE 200 Case and Extension
42RE 300 Oil Pump
42RE 400 Gear Train
42RE 500 Bands, Reverse and Kickdown
42RE 700 Valve Body
45RFE 100 Transmission Assembly
45RFE 1200 Gearshift Controls
45RFE 1300 Seal and Shim Packages
45RFE 200 Case and Extension
45RFE 300 Oil Pump
45RFE 400 Gear Train
45RFE 700 Valve Body
DWJ 100 Front Door
DWJ 200 Rear Door
DWJ 500 Exterior Mirror
DWJ 600 Weatherstrips and Seals
EWJ 100 Nameplates

September 2003




2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG

Page INF -7

EWJ 200 Moldings and Ornamentation
IWJ 100 Headliner and Visor

IWJ 1000 Lift Gate Trim

IWJ 200 Panel - Mouldings, Scuff Plates
IWJ 300 Carpet and Tonneau Cover

IWJ 400 Door Trim Panels

IWJ 500 Front Seats and Attaching Parts
IWJ 600 Rear Seats and Attaching Parts
IWJ 700 Seat Belts - Front and Rear
IWJ 800 Adjusters, Covers, Shields and Risers
LBLS 100 Interior

LBLS 200 Under Hood

LBLS 300 Doors

LBLS 400 Exterior

LBLS 500 Rear Cargo & Storage

SWJ 1100 Roof Panels

SWJ 1200 Sunroof

SWJ 1300 Liftgate Panel

SWJ 1600 Luggage Rack

SWJ 200 Floor Pans

SWJ 300 Plugs

SWJ 400 Front Fenders

SWJ 500 Hood and Hood Release

SWJ 600 Cowl and Dash Panel

SWJ 700 Glass and Rear View Mirror
SWJ 800 Aperture Panel

SWJ 900 Quarter Panel and Pillars

September 2003



Page INF -8

2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG

HOW TO USE THIS CATALOG AND LOCATE PARTS

This Catalog is divided into Part Groups in which illustrations for parts of a similar
function and/or location are published. The Group contents listing on the next page
shows the type of parts contained in each group. Tabs are provided or available to

separate each group.
Several methods may be used to locate a specific part:

Option 1:

Option 2:

Option 3:

Option 4:

From the Group Contents listing. Select the group which would most logically contain the
part to be found. Open the catalog to the beginning of that group. The first page of the
group will contain the part. Turn to the selected illustration and locate the part by reviewing
the illustration item numbers and associated text information following the illustration.

If the “noun” name of the part you seek is known, an alphabetical index of Nouns and
illustration titles is provided to assist in finding the part. Several keys may be found in this
index.

RESERVOIR, Power Steering Oil Pump Group 19  Group Reference
ALTERNATOR All Engines 8-210 lllustration Reference
BELT, Front Seat Imd|/710/3 lllustration/ltem Reference

Group by Model |
[llustration Number
ltem

If the part number is known but the applications need to be determined, refer to the numerice
index. This index shows the group, illustration number and each part listed in the catalog.
Multiple references mean the part is listed more than once.

Other options such as group identifiers exist in these catalogs. For Example, Group 23 Bod
has been broken in sections, i.e. 23A Sheet Metal now is S(model code). Example: SGS fo
model GS. Group 23C Doors now is D(model code) ex. DGS. Group 23 Exterior Orna-
mentation now is E(model code). This same logic applies to the Interior Trim Section (ex.
IGS).

The Group 9 Engine sections in prior parts catalogs had been numbered 9A, 9B, 9C, etc
There was no real meaning to this numbering scheme. In this new MACS produced catalog
the group numbering scheme is as follows: 2.5LD means 2.5 Liter Diesel Engine; 2.0L
means 2.0 Liter Four Cylinder Gas Engine; 3.3L6T means 3.3 Liter Six Cylinder Transverse
Mounted Engine; and 3.8L means 3.8 Liter Six Cylinder Engine. Also note that Engine
Mounting parts are located in Group 9.

September 2003



2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG Page INF -9

PAGE NUMBERING

Two-part page numbers are used throughout this catalog. The first part of the page designation indica
one major group or section. The second part indicates the actual page number in the group. For examy

2-1 indicates Group 2, Front Suspension, Page 1
3-4 indicates Group 3, Axle Rear, Page 4

In the maintenance of the Loose Leaf Parts Catalog Revision Service, it may become necessary to ad
information beyond the capacity of the page. In this event, an “A” page will be used. For example, if it
becomes necessary, because of change, to add several part numbers to page 2-1 and space does not p
the addition, you will be given Page 2-1A. Page 2-1A should be filed immediately following Page 2-1.

Figure and Item Numbers are also commonly used to identify locations in the Catalog, ie., 14-910/8 refer
to Group 14, illustration 910, Item Number 8. lllustration Numbers are always ascending sequential
within the Groups.

SYMBOLS USED IN THIS CATALOG

The Following symbols are commonly used with Part Number and Quantity information in this Catalog
AR - Indicates the quantity required may vary or is to be determined by the user.

PAR - Indicates “Paint As Required”

BLANK - Indicates “All Condition

- = “Not lllustrated”

LOGICAL ILLUSTRATIONS

Refer to Illustration in front of each group. This will give assistance to as how each group is broken dowr
and what Specific lllustration should be referenced.

ILLUSTRATION NUMBERING INDEX

lllustration numbers in this Catalog are Group standards. This indicates group and consistent content.
EXAMPLE: 8-100 is a Logical lllustration for Starters. 8-101 to 8-199 are Specific lllustrations used for
Starters for all Catalogs. 8-200 will contain Alternators for all Catalogs and so on.

Always refer to group index in front of each group.

September 2003



2004 JEEP GRAND CHEROKEE (WJ)
Page INF -10 PARTS CATALOG

ILLUSTRATION INDEX

This index is a compilation of catalog parts description data with reference to illustrations, figures and ke
numbers as shown:

Fender ie; Model............ Group: S(Model) ....... lllustration 410
(Fender is located in Sheet Metal Section (S) in Illustration 410)

The first page of each group contains a listing of all illustrations and group breakdown within that group.
Also refer to illustrations alphabetically listed in information section.

ALPHABETIC INDEX

This index is a compilation of catalog parts description data with a reference to the location of the item by
Group, Figure, and Key Number as shown in the following example:

Housing, w/Pump........ Group 7 lllustration 210 Item 10
(Housing, w/Pump.............. 7-210/10)

The index will be expanded progressively as data is added to computer files. To locate a part by name ref
to the Alphabetical Index. This index indicates the group and illustration and item number where the par
Is located. Alphabetical Index can be found in INF section of this Catalog.

NUMERICAL INDEX

A listing of Part Numbers contained in the catalog. The numbers are in numerical sequence with referenc
to the group and lllustration and item number where the part is located.

PARTS PACKAGES

Service Parts Packages, containing all parts needed for specific service operation, are listed in their resg
tive groups with related parts. The listing will show adapability and model application.

STANDARD PARTS

Important attaching standard parts such as bolts, nuts, etc, are generally listed in the text of the respecti
major parts groups.

September 2003



2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG Page INF -11
VIN PLATE DECODING INFORMATION
1 2 3 4 5 6 7 8 9 100 11| (12thru17

Country Make Vehicle Other

Type

Line Series Body Engine Check Model
Year

Style Digit

Assy. Sequence No.

Plant

The following table interprets the VIN Plate positions shown above.

Position Interpretation Codes = Description
1 Country of Origin 1 = Built in United States by DaimlerChrysler Corp
2 Assembler J =Jeep
3 Vehicle type 4 = Multipurpose Passenger Vehicle
4 GVWR & Pass. Safety D =1-3000lbs (0-1360KGS)
E = 3001-4000Ibs (1361-1814KGS)
F = 4001-5000Ibs (1815-2267KGS)
G =5001-6000lbs ( 2268-2721KGS)
H = 6001-7000lbs ( 2722-3175KGS)
J = 7001-8000Ibs (3176-3628KGS)
K =8001-9000Ibs (3629-4082KGS)
L = 9001-10000lbs (4083-4535KGS)
M =10001-14000lbs (4536-6350KGS)
5 Vehicle Line X = Grand Cherokee 4x2 (LHD)
W = Grand Cherokee 4x4 (LHD)
6 Series 3 = Sport
4= Laredo
5 = Limited
6 = Overland
7 Body Style 8 = 4 Dr. Sport Utility(74)
8 Engine S =4.0L 6 Cyl. Gas (ERH)
N =4.7L 8 Cyl (EVA)
J=4.7L 8 Cyl. H/O (EVC)
9 Check Didgit
10 Model Year 4 = 2004
11 Assembly Plant C = Jefferson North Assembly
12 thrul? Vehicle Build Sequence | Model Year Assembly Sequence

September 2003



Page INF -12

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

The Body Code Plate is located on the Left Front Side Shield or Wheel Housing or the Upper Radiator
Support. The Plate contains 7 rows of data. The bottom 3 rows are reserved for the specific informati
as depicted below. Starting at the fourth row (following the reserved portion), other Sales Codes used

BODY CODE PLATE INTERPRETATION

build a specific vehicle are listed in the ascending order by ALPHA sequence.

[11 2] B] [4] [5] [¢] [7] [8] [8] Bo] fa] fi2]

bs] ba] fis]  fe] fiz] fig fis] fo] Bl

B2 B3] p4] sl kel k7 k8 B9 B B1] B2 B3 B4 B8 ke BT Bg B9
po B B3 B3 |4 P8 Re p7 g R o b1 (62 3 B4 (B8 B9 [E7 (B8 9 fe
1-12 VEHICLE ORDER NUMBER
13-15 VINYL ROOF CODE/DOOR COMBO CODES
16-18 VEHICLE SHELL CAR LINE
19 PRICE CLASS
20-21 BODY TYPE
22-24 PAINT PROCEDURE
25-28 PRIMARY PAINT
29-32 SECONDARY PAINT
33-36 INTERIOR TRIM CODE
37-39 ENGINE CODES
40-42 TRANSMISSION CODES
43 MARKET CODES
44-46 VEHICLE IDENTIFICATION NUMBER (VIN)
For definition of the Elements and the individual position see Vin Plate Defined.

September 2003




2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG

Page INF -13

AIC
ABS
AR
ATC
AWD
BUX
CVv
DOHC
EFI
EGR
ECU
FWD
HEX
HCU
I/D

L

LED
MAP
MPH
O/D
P/S

PSI
PSF
PRNODL
PRNDL
PTO
RFI
RPM
RTV
T/BODY
U/BODY
SOHC
PAR

ABBREVIATIONS

Air Conditioner

Anti-Lock Brakes System

As Required

Automatic Temperature Control
All Wheel Drive

Built Up Export

Constant Velocity

Dual (or Double) OverHead Cam
Electronic Fuel Injection

Exhaust Gas Recirculation
Electronic Control Unit

Front Wheel Drive

HEXagon

Hydraulic Control Unit

Inside Diameter

Liter

Light Emitting Diode

Manifold Absolute Pressure
Miles Per Hour

Outside Diameter

Power Steering

Pounds per Square Inch

Pounds per Square Foot

Park, Reverse, Neutral, Overdrive, Drive, Low
Park, Reverse, Neutral, Drive, Low
Power Take Off

Radio Frequency Interference
Revolutions Per Minute

Room Temperature Vulcanizer (sealant)
Throttle BODY

Under BODY

Single OverHead Cam

Paint As Required

September 2003



2004 JEEP GRAND CHEROKEE (WJ)
Page INF -14 PARTS CATALOG

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)
Index PARTS CATALOG Page AL-1
BAND, REVEISE . . .o vvee e 42RE-510/12
2 BANDS,[DGK] . . . oo oveeeee e 42RE/510
> &4 CLUTCH JSRFE/1360 Eﬁg,EF?ntt SWAY . . oot 82/%%22%//}1
-------------------- CANeNNAa . . .. .. e -
2/4 CLUTCH RETAINER,[DGQ] . .. ............ 45RFE/440 BATTERY TRAY & CABLES . ................. 008/1010
-A- BATTERY, Transmitter. .. .................... 23D-130/5
BEARING . ...\ttt 242-210/32
QEESEEES, Erontgnergy ------------------- gig-gjgﬁg BEARING KIT, Connecting Rod, .001 Undersize ..  4.0L-410/17
,Rearkenergy . ...l - BEARING KIT, Connecting Rod, Standard . . . .. .. 4.0L-410/16
ACCELERATOR PEDAL, 4.0 [ERH], 4.7 [EVA, EVC]  014/1110 BEARING PACKAGE, Camshaft, Standard Size...  4.0L-310/3
ACCUMULATORCONDENSERNRINER.0ENGINES 024/250 BEARING PACKAGE, Connecting Rod, .010 Undersize 4.0L-410/18
ACCUMULATORCONDENSERANLLINESL7IENGINE 024/255 BEARINGPACKAGE ConnectingRod,025mnmUndersize 4.7L-410/23
ACTUATOR, Liftgate Lock. . .................. SWJ-1310/19 | BEARINGPACKAGE ConnectingRod,.25mmUndersize 4.7L-410/24
ADAPTER & EXTENSION,[DGQ]. . ............ 45RFE/220 BEARING PACKAGE, Connecting Rod, Standard . 4.7L-410/22
ADAPTER, A/C And Heater Unit. . ............. 08A-110/37 BEARINGPACKAGE CrankshaftThrust,001"Undersize 4.0L-410/15
ADAPTER, Trailer Tow ...................... 008-1510/9 BEARINGPACKAGE, CrankshaftThrust, StandardSize 4.0L-410/14
ADAPTER, TransferCase. . .................. 42RE-230/3 BEARING PACKAGE, Crankshaft, .001 Undersize.  4.0L-410/12
ADAPTER, TransferCase. ................... 42RE-220/22 BEARING PACKAGE, Crankshaft, .002" U/S .. ... 4.0L-410/13
ADAPTER, TransferCase.................... 45RFE-220/1 | BEARING PACKAGE, Crankshaft, .025mm Undersize 4.7L-410/12
ADJUSTER, Manual Seat. . .................. IWJ-810/14 BEARING PACKAGE, Crankshaft, .25mm Undersize 4.7L-410/13
ADJUSTER, Parking Brake. . ................. 004-120/6 BEARING PACKAGE, Crankshaft, A Grade . . . . .. 4.7L-410/9
ADJUSTER, Power Seat. .................... IWJ-810/17 BEARING PACKAGE, Crankshaft, B Grade . . . ... 4.7L-410/10
ADJUSTER, Power Seat. .................... IWJ-810/18 BEARING PACKAGE, Crankshaft, C Grade . . .. .. 4.7L-410/11
ﬁgjgggg, geai Ee:: Prn!ng IEOOp ------------ IWﬂZ}% BEARING PACKAGE, Crankshaft, Standard . .. .. 4.0L-410/11
, Seat Belt Turning Loop. .. ......... - BEARING PACKAGE, Transfer Case ........... 147-410/13
ADJUSTER, Seat Belt Turning Loop. . .......... IWJ-710/10 BEARING PACKAGE, Transfer Case ........... 247-410/17
ADJUSTER, Valve Lash ..................... 4.7L-510/16 BEARING, Axle Shaft . ...................... 003-230/23
AIRBAG, Driver ... 019-110/1 BEARING, Axle Shaft . . ...........oovvuiii.. 003-240/22
AIRBAG, Passenger. ....................... 08A-110/14 BEARING, Differential . . . .................... 002-610/14
AIRBAG, SideCurtain . .. ................... IWJ-230/1 BEARING, Differential . . . . ..., 003-230/11
AIR CLEANER, 4.0 [ERH]. . .................. 014/810 BEARING, Differential Case . ................. 003-240/11
ﬁ:s gb%/'\r’\éE,EN S-ZDL[JET\f_/ETES\/C] --------------- 8%%258 BEARING, Drive Pinion. .. ................... 002-610/7
------------------ BEARING, Drive Pinion...................... 003-230/6
AIR INTAKE SYSTEM, 4.0L [ERH], 4.7L [EVA] ...  014/910 BEARING, Drive Pinion. .. ................... 003-230/9
ALARM - EVS PLUS SYSTEM . ... ..ot ee . 001/914 BEARING. Drive Pinion. . . ....ooovvnnnnoo, 003-240/6
ﬁggsmggg -------------------- 882—%23% BEARING, Drive Pinion. . . ................... 003-240/9
-------------------- - BEARING, Drive Pinion. ..................... 002-610/10
ALTERNATOR AND MOUNTING 4.0L ENGINE [ERO] 008/205 BEARING, INpUt GEaT . . ..o oo 147-410/5
ALTERNATOR AND MOUNTING 4.7L ENGINE [EVO] 008/210 BEARING, InputGear. ...............ccouu... 242-410/5
AMPLIFIER, Radio . ........................ 08A-320/1 BEARING, INpUt Gear. . ....c.vvveireneinnn.. 247-410/5
AMPLIFIER, Radio . . ............... ..., 08A-310/12 BEARING, InputGear. . ..................... 45RFE-220/9
ﬁmgmﬁ- P 83?/38/3 BEARING, InputGear. ...................... 45RFE-410/
y OFO e B IR ICIC I - 19
ANTENNA, Satelite - 7 cotoos | BEARING.fmputShalt 147-4107
APPLIQUE, D Pillar. ... EWJ-210/2 BEARING, Output Shaft . .. .................. 147-410/17
ARM, Control. . ........ 002-110/2 BEARING, Output Shaft . ..o 147-410/22
ARM, Control. ... ... 002-110/14 BEARING, Output Shaft . ... ................. 147-410/26
ARM, Cpntrol. I I I A I I I I 017-110/19 BEARING, OUtpUt Shaft . ..o 242-410/34
ARM, Liftgate WIper ...........ooeeeen 230-33012 BEARING, Output Shaft . . ................... 242-410/40
ARM, Upper Control, Rear .11 1111 OL7-11013 | BEARING. Outout Shaft -1 Saratos
ARM, WIDET. . . ... . e 23D-230/2 BEARING, Output Shaft . ... ................. 247-410/35
AXLE ASSEMBLY,REAR. . ................... 003/110 BEARING. Output Shaft . .. .+ 42RE-430/4
AXLE, Service Front.............ooveent 002-410/1 BEARING, Output Shaft . .................... 42RE-430/8
AXLE, Service Rear ... 003-110/1 BEARING, Output Shaft ..................... 45RFE-220/7
AXLE, Service Rear ........................ 003-110/2 BEARING, Shift Lever Linkage . . .............. 242-910/5
-B- BEDPLATE ...\ttt 4.7L-410/1
BELT, Accessory Drive ........... ... ... ..... 007-520/1
D EIONL AL e (o510 BELT, ACCESSOrY DIVe ... ......ouven... 007-520/2
BAGK. Front Seat oo WI-530/4 BELT, Accessory Drive . ..................... 008-205/7
BACK. Front Seal ..o WS40 | BEZEC o 01 Saos
BAgKr Front geat -------------------------- 'WJ'528;§ BEZEL, Instrument CIUSter . . . ................ 08A-110/32
gﬁcﬁ' E;gm Sgg} -------------------------- IW&’Z?m a BEZEL, Instrument Panel . . .................. 08A-110/18
' SOEG e 024-260/1 BEZEL, InstrumentPanel .................... 08A-110/19
EQEE::E' SIrPiL'L' AR e Zovroa BEZEL, Instrument Panel . . .................. 08A-110/24
BAFFLE’ Oil Fill No‘n.e‘ """"""""""" 271-710/12 BEZEL, Instrument Panel, Lower .............. 08A-110/38
BALLIOINTASSEMBLY,UPPERCONTROLARMREAR 017-110/9 EE?E'[ 'S”Vf,ftrgr']“em Panel, Upper . ............. 822_%8538
BALL JOINT KIT, Knuckle. . .................. 002-310/9 BEZEL. Switch i WI-110/10
BALL JOINT KIT, Knuckle. . .......oovvnnn... 002-320/12 BEZEL. Wiper Motor . . . .« 23D-330/5
BALL STUD, Liftgate Glass. .. ................ SWJ-710/14 BEZEL. tether anchor o IWI-110/8
BALL, Check.............ooiiiiiin 42RE-710/36 | BiKE CARRIER - HITCH FOUR BIKE, Four Bike ..  001/211
BALL, Check..............coooviiiiiinn 45RFE-710/ | BIKE CARRIER - HITCH TWO BIKE,Two Bike. ... 001/210
i 13 BIKE CARRIER - ROOF FORK MOUNT STYLE ..  001/212
BALL, Manual Lever Detent, .343 Diameter . . .. .. 42RE-710/14 BIKE CARRIER - ROOF UPRIGHT MOUNT STYLE 001/214
gﬁh% \/If}lvlfd Body Check .................... gsg-g%gg BIN, FIoOr CONnsole .. ........ooeveueanen.. 08A-410/12
L, KICKAOWN . . . e e e e s -

September 2003



2004 JEEP GRAND CHEROKEE (W.J) Alphabetic
Page AL-2 PARTS CATALOG Index
BIN, FloorConsole ......................... 08A-410/14 BOLT, Drive Plate and Flywheel. .. ............ 4.7L-410/27
BIN,Storage . ... IWJ-220/12 BOLT, Exhaust Manifold. . . .................. 4.7L-810/8
BIN, STOMAGE « . . .o eee et eeeeein IWJ-220/13 BOLT, HEX o ete ettt 4.0L-610/7
BLADE, WIPET . . .. oeeeeeeeieinn 23D-230/3 BOLT, HEX e eeeeie e 4.7L-710/9
BLADE, WIDET . . . .o et 23D-330/3 BOLT, HEX . et eteeeeeeii e 4.7-620/15
BLEED ORIFICE, Transmission .. ............. 45RFE-440/5 BOLT, Hex Flange Head. . .. ................. 147-210/13
BLEED ORIFICE, Transmission .. ............. 45RFE-470/9 BOLT, Hex Flange Head. . ... ................ 242-210/18
BLEED ORIFICE, Transmission . .............. 45RFE-710/8 | BOLT, Hex Flange Head. .................... 247-210/17
BLEEDER SCREW, Brake ................... 005-110/3 BOLT, Hex Flange Head, .250-20x1.00 . . . . ... .. 4.0L-210/13
BLEEDER SCREW, Brake ................... 005-210/4 BOLT, Hex Flange Head, .312-18x1.25 . .. ...... 4.0L-510/14
BLOCK, Short....... ..ot 4.0L-310/2 BOLT, Hex Flange Head, M12x1.75x65. . .. .. ... 002-120/6
BLOCK, SOt . . .ot 4.7L-310/2 BOLT, Hex Flange Head, M12x1.75x65. . . . . . . . . 019-410/7
BLOCKER, Seal Exterior APillar .............. DWJ-610/6 BOLT, Hex Flange Head, M14x2.0x105. . .. .. ... 002-110/19
BOARD, CIFCUIt . . . o eeeeeeeeeiinnn 08A-210/8 BOLT, Hex Flange Head, M14x2.0x105. . . . . . . . . 017-110/22
BODY, AirCleaner. ..., 014-810/1 BOLT, Hex Flange Head, M8x35 .. ............ IWJ-610/26
BODY, AirCleaner. .. ... 014-820/1 BOLT, Hex Flange Head, M8x35 . . ............ IWJ-670/26
BODY, Oil PUmp ValVe. .. ......oovnnn 45RFE-310/3 | BOLT, Hex Head. .. ........................ 009-110/6
BODY, TransferPlate. . ...................... 42RE-710/3 BOLT,HexHead. .. ........................ 009-130/6
BOLT . ottt 005-110/1 BOLT, Hex Head. . . ... ..o 242-910/2
2 I 005-420/9 BOLT, Hex Head, .25-28x1-5/8 . .............. 42RE-1010/
BOLT . oottt 005-510/6 24
BOLT ..o 005-520/2 BOLT, Hex Head, .375-16x1.00 . .. .. .......... 014-710/16
BOLT ... 009-120/3 BOLT, Hex Head, .375-16x1.00 . . .. ........... 42RE-1210/
BOLT . oottt 009-140/3 10
BOLT.....ovvvvv 016-110/1 BOLT, Hex Head, .375-16x2.25 . ... ........... 42RE-210/7
BOLT. . 002-310/10 BOLT, Hex Head, .375-16x2.25 . .. ... ......... 42RE-220/7
BOLT .................................... 002'310/12 BOLT’ HeX Head’ .375_16X2.25 ............... 45RFE_210/5
BOLT.......coovnmninniianne e 002-320/19 BOLT, Hex Head, .50-20X.56 . . .. ............. 4.0L-410/23
BOLT .................................... 002-320/22 BOLT, HeX Head, M12X175X45 ............... 013_610/2
BOLT.....ovvvvv 005-110/12 BOLT, Hex Head, M12x1.75x45. . ... .......... 013-620/2
BOLT. . 005-210/13 BOLT, Hex Head, M12XL.75x45. . . ... ......... 014-110/6
BOLT.....ovvvvvie 016-110/15 BOLT, Hex Head, M8x1.25x37.50 ... .......... 4.7L-620/9
BOLT......oovveniiii 016-110/18 BOLT, Hub and ROtOT . . . ...« 003-230/20
BOLT . oottt 017-110/16 BOLT Hub and Rotor .. 003-240/19
BOLT . .. oo 4.0L-410/8 BOLT, Hub and ROtOF . . . . ... 005-110/14
BOLT AND CONED WASHER, Hex Head, M6x25x12.5 014-710/13 BOLT J M10xL5x150  ooiirre 022-460/1
BOLT AND CONED WASHER, Hex Head, M6x25x12.5 42RE-1210/ BOLT: l\/’IGXl.OOXZO ......................... AS5RFE-210/

11 12

BOLT AND CONED WASHER, Hex Head, M6x25x14 IW.J-610/22 - .
BOLT AND CONED WASHER, Hex Head, M6x25x14 WJ-620122 | BOLT Reiner To Gushion, Froni Seat . ... IW1-810/9
BOLT AND CONED WASHER, Hex Head, M6x25x14 IW.J-630/22 BOLT Retainer. . o5 147-410/1
BOLT AND CONED WASHER, Hex Head, M6x25x14 IW.J-640/22 BOLT Retainer. oottt 249-410/1
BOLT AND CONED WASHER, Hex Head, M6x25x14 IWJ-650/22 BOLT Retainer. . ooiriirrrre 547-410/1
BOLT AND CONED WASHER, Hex Head, M6x25x14 IWJ-660/22 BOLT, REtAINET. . . ...\ oeoeoisoiei .. 147-210/20
BOLT AND CONED WASHER, Hex Head, M6x25x14 IWJ-670/22 BOLT Refainer. . oooriiin 247-210/24
BOLT AND CONED WASHER, Hex Head, M8x30x20 002-110/22 BOLT Seat. i W.-810/7
BOLT AND RETAINER, Hex Head . ... ......... 4.0L-810/3 BOLT Seat. i IWI-610/19
BOLT AND RETAINER, M12x1.75x80 . ......... 002-120/11 BOLT Seat. i IWJ-620/19
BOLTANDWASHER ....................... 016-110/7 BOLT, S€at. . ... \oeeeeeei IWJ-630/19
BOLT AND WASHER, Hex Head, .312-18x1.00...  4.0L-710/13 BOLT Seat i IWJ-640/19
BOLT AND WASHER, Hex Head, .375-16x1.75...  008-110/2 BOLT Seat i IWI-650/19
BOLT AND WASHER, Hex Head, .437-14x2.75...  42RE-210/10 | BOIT Seat. oo IWI-660/19
BOLT AND WASHER, Hex Head, .437-14x2.75...  42RE-220/10 | BOIT Seat. IWI-670/19
BOLT AND WASHER, Hex Head, M10x1.5x40. ... 247-1210/9 BOLT, Seat Belt ... ........................ IWJ-720/4
BOLT AND WASHER, Implement Attaching . . . . .. 007-420/6 BOLT: SHOUIdEr .« v o oo oo IWJ-720/3
BOLT AND WASHER, Implement Attaching . ... .. 23D-230/6 BOLT, Shoulder, |.B.-Back To Cushion-Pivot . . . .. IWJ-810/22
BOLT AND WASHER, Implement Attaching . . .. .. 008-1010/7 BOLT, Transfer Case .. ..........ovvovvnn... 242-210/9
BOLTKIT. ..o 003-230/13 BOLT, Transfer Case ....................... 147-210/14
BOLTKIT. ..ot SRR 003-240/12 BOLT, Transfer Case ... .................... 247-210/18
BOLT KIT, A/C Compressor Manifold . ... 024-410/5 BOLT, Twelve Point Head, M10x1.5x48 . . . . . . ... 147-210/15
BOLT KIT, A/C Compressor Manifold . ... 024-420/6 BOLT, Twelve Point Head, M10x1.5x48 . . . . ... .. 242-210/28
BOLT KIT, Security ..ot 001-210/4 BOLT, Twelve Point Head, M10X1.5x48 . . . .. . . .. 247-210/19
BOLT KIT, Security ...t 001-211/4 BOLT, Valve Body, .25-20x1.75 . . ............. 42RE-710/7
BOLT KIT, Security ...t 001-230/3 BOOSTER, PowerBrake. ................... 005-310/4
BOLT, .25-20....... R R R R R R RRE 42RE-710/34 | BOOT KIT, Half Shaft. ... ................... 002-210/2
BOLT, A/C Line Mounting .................... 024-410/4 BOOT, Brake PiSton. . . .. ........oooovnn... 005-110/8
BOLT, A/C Line Mounting .................... 024-420/5 BOOT: Brake Piston . . . ..o oo 005-210/10
BOLT, ABS Sensor ......................... 004-120/1 BOOT, Driveshaft. . . ....................... 016-110/16
BOLT, Banjo. ... 005-510/9 BOOT, Driveshaft. . . ....................... 242-210/37
BOLT Banjo..............ooovvvvivnninnns 005-520/5 BOTTLE, Coolant Recovery. . . ............... 007-310/3
BOLT, Connectlng Rod ...................... 4.0L-410/3 BOW, ROOT . . . o oo oo SWJ-1110/5
BOLT, ConnectingRod .. .................... 4.71-410/25 BRAéE .................................. 025-310/4
BOLT, Cylinder Head. .....................0e 4.0L-210/8 BRACE, A/C COMPIeSSor . .................. 024-510/4
BOLT, Differential. . . ........................ 003-210/2 BRACE, A/C COMPIeSSOr . .. ...ovvoeeen... 024-520/5
BOLT, Differential. . .. ....................... 003-220/2 BRACE’ AIC Compressor 024-420/10
BOLT, Differential. ...................ooooes 002-320/20 BRACE, Bending Transmission, Top Left. . . . . . .. 42RE-220/25
BOLT, Differential Cover ..................... 002-320/10 ' ' Too Right .

BOLT, Double Stud Hex, .250-20x1.437 & .250-20x.700

4.0L-710/23

BRACE, Bending Transmission, Top Right

BRACE, Main Bearing Cap . . .

42RE-220/26
4.0L-310/11

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)

Index PARTS CATALOG Page AL-3
BRACE, Power Steering Pump. . .............. 007-420/1 BRACKET, Seat. . .........coiiiiiinnnn... IWJ-670/23
BRACE, Power Steering Pump. ............... 019-510/6 BRACKET, Security. . . ... 23D-130/20
BRACE, Power Steering Pump. ............... 024-510/1 BRACKET, ShiftCable ...................... 42RE-1210/5
BRACE, Radiator Crossmember............... 007-170/3 BRACKET, ShiftCable ...................... 45RFE-1210/
BRACE, TowHoOK . ........................ 013-620/4 7
BRACKET ... 005-110/2 BRACKET, ShiftMode. . ..................... 242-910/13
BRACKET ... 005-210/12 BRACKET, ShiftMode. .. ..............c.vv... 242-910/14
BRACKET. .... e SWJ-220/14 BRACKET, Spare Tir€. . . .......ooveeeennn... IWJ-310/4
BRACKET,A/ICLine ........................ 024-250/8 BRACKET, SUSPENSION . . .. ...oovveiennn. .. 017-210/2
BRACKET, AcceleratorCable. .. .............. 014-710/8 BRACKET, Tool Hold Down. . .. ...t 022-330/4
BRACKET, Accelerator Cable................. 014-720/2 BRACKET, Torque Shaft . .................... 242-1210/7
BRACKET, Alternator ....................... 007-420/8 BRACKET, Torque Shaft . .................... 247-1210/7
BRACKET, Alternator . ...................... 008-205/2 BRACKET, Track Bar. . ..o oo e SWJ-210/7
BRACKET, BalltoBody ..................... SWJ-410/10 BRACKET, Track Bar. . . ..o oooe e SWJ-210/8
BRACKET, Battery HoldDown . ... ............ 008-1010/4 BRACKET, Valve Body Switch ................ A2RE-710/20
BRACKET, Brake Sensor . ................... 002-310/14 BRACKET, Vapor Canister . .................. 025-310/2
BRACKET, Brake Sensor .................... 002-320/24 BRACKET, Wheel House .................... SWJ-910/19
BRACKET, Brake SensorWire . ............... 002-310/11 BRAKE LINES AND HOSES,FRONT . .......... 005/510
BRACKET, Brake Sensor Wire . ............... 002-320/21 BRAKE LINES AND HOSES,REAR AND CHASSIS  005/520
BRACKET,Cable .......................... 004-110/10 BRAKE PEDALS,STANDARD AND ADJUSTABLE. 005/610
BRACKET, Cable .......................... 004-110/11 BREAKER, CircUit. ..........covvnenann... 008-510/3
BRACKET,Cable .......................... 014-710/10 BREATHER, CrankCase . ... ....couuueuuuun.. 4.7L.-910/4
BRACKET, Cable .......................... 42RE-1210/9 | BRIDGE, Rocker Afm ... ........ovveennn.... 4.0L-510/13
BRACKET, Cargo TieDown .................. 001-220/4 BULB,168. ...\ttt 008-1120/17
BRACKET,Console ................ccovuun.. 004-110/13 BULB, 192. . .ottt 08A-420/7
BRACKET,Console ............. ..., 08A-410/18 BULB, 192. . oot 008-1140/6
BRACKET, Control Unit. . . ................... 008-710/2 BULB, 194 . . . oo 008-1140/8
BRACKET, Control Unit. . .. .................. 008-710/6 BULB, 194NA . .ottt 008-1110/13
BRACKET, Courtesy Lamp................... 08A-110/10 BULB, 212-2 ...t 008-1140/9
BRACKET, Cruise Control Servo . ............. 014-1010/2 BULB, 21402 . o oo oot e 008-1140/10
BRACKET, Duty Cycle Purge Solenoid. ... ...... 025-410/2 BULB, 3157 . ..ot 008-1120/3
BRACKET, EngineMount . . .................. 009-110/1 BULB, 3157 .« ettt e oo e 008-1140/1
BRACKET, EngineMount . . .................. 009-110/2 BULB, 3157A. . . o oot e 008-1110/12
BRACKET, EngineMount . . .................. 009-130/1 BULB, 906 . . . oo oot e 008-1140/5
BRACKET, EngineMount . ................... 009-130/2 BULB, 921 . . .ot teeeeeeee 008-1140/2
BRACKET, Fascia. ......................... 013-240/4 BULB,921. . ...\t 008-1120/10
BRACKET, Fender ......................... SWJ-410/12 BULB, Fog Lamp, 50 Watt. . .. ................ 008-1110/15
BRACKET, Fender .............. ... ... ..... SWJ-410/14 BULB, Headlamp. . . .........ouuiiinnnnnn... 008-1140/4
BRACKET, FuelLine........................ 014-310/2 BULB, Headlamp. . .............coviuunnn... 008-1110/11
BRACKET, FuellLine........................ 014-310/3 BULB, Headlamp, 9006XS . .................. 008-1140/3
BRACKET, Headlamp Panel. . ................ 008-1110/2 BULB, Headlamp, 9006XS . .................. 008-1110/10
BRACKET,Hose . . ..., 024-250/10 BULB, Heater and A/C Control . ............... 024-330/4
BRACKET, Hydraulic Control Unit.............. 005-420/7 BULB, Heater and A/C Control . ............... 008-1140/11
BRACKET, Instrument Panel. .. ............... 024-610/1 BULB, PC121 ..ot 08A-210/3
BRACKET, Instrument Panel. .. ............... 024-610/6 BULB, PC74 ..o 08A-210/2
BRACKET, Instrument Panel. ... .............. 024-610/8 BULB, PC74 ..o 008-1140/7
BRACKET, InstrumentPanel. ................. 024-610/9 BULB, SUNVISOT .+« vttt ee e e e IWJ-120/7
BRACKET, Instrument Panel. . ................ 08A-110/4 BULB, SUNVISOr . . . vt e e 008-1140/12
BRACKET, InstrumentPanel. .. ............... 08A-110/7 BULBS. . . oo oo 008/1140
BRACKET, Instrument Panel. .. ............... 08A-110/8 BUMPER, Armrest Lid. .. ..., IWJ-220/14
BRACKET, InstrumentPanel. . . ............... 08A-110/16 BUMPER, FRONT. . ..ot 013/240
BRACKET, InstrumentPanel. ................. 08A-110/27 BUMPER, FUBIDOOF . .+« v oo e eeeee e SWJ-910/8
BRACKET, Instrument Panel. . ................ 08A-110/30 BUMPER, Glove BoxDOOr .. ................. 08A-110/43
BRACKET, Insulator .. ...................... 009-120/1 BUMPER, HOOO . ..o oo e SWJ-510/6
BRACKET, Insulator ........................ 009-140/1 BUMPER, JOUNCE . . .\t vvvee e e e ee i 002-110/21
BRACKET,Jack ........................... SWJ-220/7 BUMPER, JOUNCE .+« v e v oot eeeee e 017-110/10
BRACKET, Knock Sensor .. .................. 008-610/4 BUMPER, Liftgate Glass. .. .................. SWJ-710/18
BRACKET, Liftgate . ......... ... ..., SWJ-1310/24 BUMPER, REAR . . ..ot 013/340
BRACKET, Module ......................... IWJ-810/21 BUMPER, Rubber.................coouu... 08A-410/17
BRACKET, Outside Door Handle .............. SWJ-1310/10 | BUNDLE, FuelLine. .............c.covv.nn.. 014-310/1
BRACKET, OXygen Sensor. . ................. 008-605/15 BUNDLE, FuelLine. .........couuueiiiii.. 014-330/1
BRACKET, Oxygen Sensor. . . ................ 008-610/15 BUSHING . . . oot 42RE-430/1
BRACKET,Pivot . . ......... i IWJ-610/18 BUSHING . . o oo oo, A2RE-430/2
BRACKET, Pivot .. ...t IWJ-620/18 BUSHING, Accelerator Pedal .. ............... 014-1110/6
BRACKET, Pivot . ...............ooeit IWJ-630/18 BUSHING, Control Arm. . . ................... 002-110/4
BRACKET, Pivot . .......................... IWJ-640/18 BUSHING, Control Arm. . ............oour... 002-310/1
BRACKET, Pivot . ...t IWJ-650/18 BUSHING, Control Arm. . ... oo ovee e 002-110/18
BRACKET, Pivot . ...............ot, IWJ-660/18 BUSHING, Control Arm. .. .. oo 002-320/18
BRACKET, Pivot . .......................... IWJ-670/18 BUSHING, Control ArM. . . ... ooveeeeeeeennn 017-110/14
BRACKET, Quarter Trim .. ................... IWJ-220/3 BUSHING, Control Arm. .. .. .o 017-110/20
BRACKET, Quarter Trim..................... IWJ-220/6 BUSHING, Extension Housing . ............... 147-210/17
BRACKET, Radiator ........................ 007-170/7 BUSHING, Extension Housing . ............... 247-210/21
BRACKET, Radiator ........................ 013-240/12 BUSHING, Front Clutch. . .................... 42RE-410/3
BRACKET, Seat .................oin, IWJ-610/23 BUSHING, FrontPump . . .................... 42RE-310/3
BRACKET, Seat ............ ... ..., IWJ-620/23 BUSHING, Reaction Shaft ................... 42RE-310/8
BRACKET, Seat ....................oonnt. IWJ-630/23 BUSHING, Rear Clutch. . . ................... 42RE-410/4
BRACKET, Seat ...............ooiiiiinnn IWJ-640/23 BUSHING, Shift FOrK. . ...\ oo oo 242-910/11
BRACKET, Seat .............. ... ..., IWJ-650/23 BUSHING, ShiftRail . ...............c.oou... 242-910/4
BRACKET, Seat ........................... IWJ-660/23

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-4 PARTS CATALOG Index
BUSHING, ShiftRail . ....................... 242-910/19 CAPACITOR, Ignition. . ... .................. 008-1910/3
BUSHING, Sway Bar. ....................... 002-120/3 CAPS, WHEEL COVER AND CENTER ........ 022/230
BUSHING, SwayBar........................ 017-210/10 CARPET AND INSULATION . .. .............. 1WJ/310
BUTTON, BELTWEBBING . .................. IWJ-710/11 CARPET, CargoFloor . ..................... 1WJ-310/2
BUTTON, Rear View Mirror. . ................. SWJ-710/3 CARPET, FrontFloor....................... IWJ-310/1
CARRIERKIT-CANOE .................... 001/220
-C- CARRIER KIT - WATER SPORTS............. 001/222
CABLE, Accelerator ........................ 014-710/1 CARRIERKIT, Bike .............cooiii.... 001-210/1
CABLE, Accelerator ........................ 014-720/1 CARRIERKIT, Bike ................ ... ... 001-211/1
CABLE,Antenna.. .......................... 001-130/2 CARRIERKIT,Bike . ....... ... ... ..t 001-212/1
CABLE, Antenna. .................ovuunnnn. 001-142/3 CARRIERKIT,Bike ........................ 001-214/1
CABLE,Antenna.. .......................... 08A-320/3 CARRIERKIT,Canoe . ..................... 001-220/1
CABLE,CDChanger. ...........ouvuiuiinn.. 001-115/4 CARRIERKIT, Luggage. . . ........cvvvvnn.n. 001-270/1
CABLE, GearshiftControl . . .................. 147-1210/4 CARRIER KIT, Luggage. .. .................. 001-274/1
CABLE, GearshiftControl . . .................. 242-1210/4 CARRIERKIT, SKi .. ..o 001-236/1
CABLE, GearshiftControl .. .................. 242-1210/5 CARRIERKIT, Ski-4Pair................... 001-230/1
CABLE, GearshiftControl . ................... 247-1210/4 CARRIER KIT, Water Sports . .. .............. 001-222/1
CABLE, GearshiftControl . . .................. 247-1210/5 CARRIER, Input Complete .................. 45RFE-450/4
CABLE, Gearshift Control .. .................. 42RE-1210/3 CARRIER, O/Drive Planet Pinion ............. 42RE-1010/3
CABLE, GearshiftControl . . .................. 45RFE-1210/ CARRIER, Planetary Pinion ................. 42RE-420/12
3 CARRIER, Planetary Pinion ................. 42RE-420/18
CABLE, GearshiftControl . ... ................ A5RFE-1210/ CARRIER, Reaction Complete ............... 45RFE-460/5
4 CARRIER, Reverse Complete................ 45RFE-450/6
CABLE, Hood Release . .. ........... ... .. .. SWJ-510/2 CARRIER, Sprocket ........................ 147-410/12
CABLE, Park Interlock. . . .. .................. 147-1210/3 CARRIER, Sprocket. ....................... 247-410/16
CABLE, Park Interlock. . . . ................... 242-1210/3 CASE & EXTENSION,[DCK]. .. .. ... . ........ 42RE/230
CABLE, Park Interlock. . . .. .................. 247-1210/3 CASE & RELATED PARTS,[DGK - 2WD] ... . . .. 42RE/210
CABLE, Park Interlock. . . .. .................. 42RE-1210/2 | CASE & RELATED PARTS,[DGK - 4WD] .... ... 42RE/220
CABLE, Park Interlock. . . .. ........ooooooio.. 45RFE-1210/ | CASEAND RELATED PARTS [DHZ].......... 147/210
2 CASE AND RELATED PARTS QUADRA TRAC Il ON 247/210
- i DEMAND [DHF] o ovevoeeeeeee
CABLE' parking Brake | Q04 iio | CASE AND RELATED PARTS SELECT TRAC [DHP 2421210
CABLE, Speed Control . . .................... 014-1010/4 CASE, Differential ......................... 002-610/16
CABLE, Throttle Valve. . .. ................... 014-710/4 CASE, Differential ......................... 003-230/14
CALIPER, DiSC Brake . .. .................... 005-110/5 CASE, Differential ......................... 003-240/15
CALIPER, DISCBrake . . ..o oo 005-210/3 CASE, Heater And A/C Unit .................. 024-150/1
CAM, Overrunning Clutch . . . ................. 42RE-420/26 | CASE, Heater And A/CUnit.................. 024-150/2
CAMSHAFT. o 4.0L-510/1 CASE, Heater And A/C Un!t .................. 024-170/1
CAMSHAFT AND VALVES, 4.0 [ERH] .......... 4.0L/510 CASE, Heater And A/C Unit. ................. 024-170/2
CAMSHAFT AND VALVES, 4.7 [EVA, EVC] . . . . . . 4.7L/510 CASE, Transfer Case Rear .................. 147-210/2
CAMSHAFT, Engine, Left .. ... .. . . 4.7L-510/1 CASE, TransferCaseRear .................. 247-210/2
CAMSHAFT, Engine, Right . .. . ............... 4.7L-510/2 CASE, Transfer Case Rear .................. 242-210/23
CANISTER, VaPOr. . . oot 025-310/1 CASE, TransferFront. .. .................... 147-210/1
CAP . 024-250/4 CASE, TransferFront. . . .................... 242-210/1
CAP . o oo 4.7L-510/4 CASE, Transfer Front. .. .................... 247-210/1
CAP . 4.7L-510/5 CASE, Transmission ....................... 42RE-210/9
CAP . EWJ-220/10 CASE, Transmission . ..................o... 42RE-220/9
CAP NUT, Antenna, Black. . ... ..o, 08A-320/6 CASE, TransmissionRear. . ................. 42RE-230/1
CAPBlEEder. .. ..ot 005-110/4 CASE, Transmission Rear . . ................. 42RE-210/27
CAP Bleeder . . ... 005-210/5 CENTER AND REAR FLOORPAN............ SWJ/220
CAP, Cigar Lighter. ... ..............oooo... 08A-110/48 CHAIN, Timing. . ... 4.0L-610/1
CAP, Cigar LIghter. . . ..o oo IWJ-220/17 CHAIN, TransferCase . . .......... ... 147-410/14
CAP, Cigar Lighter .......................... 008-1510/13 CHAIN, TransferCase . ..........ccovvvvnnn.. 242-410/30
CAP, Coolant Reserve Tank .................. 007-310/2 CHAIN, Transfer Case . ..................... 247-410/21
CAP, Door Lock Cylinder, Bright . .. ............ 23D-130/18 CHANGER,CD ......................oo. 0 001-115/2
CAP, Fuel Filler . .. ... ..o 014-210/1 CHANGER,CD ....................ooeone. 08A-310/5
CAP, Instrument Panel End. . .. ............... 08A-110/22 CHANNEL, Front Door Glass Lower . .......... DWJ-120/6
CAP, LoCK CYlINGET . . .o veee e SWJ-710/23 CHANNEL, Rear Door Glass Lower ........... DWJ-220/7
CAP, Master Cylinder Reservoir ............... 005-410/1 CHANNEL, Rear Door Glass Lower ........... DwJ-220/8
CAP. QI Filler ... 4.0L-210/14 CHANNEL, SunroofDrain . . ................. SWJ-1210/3
CAP, OIl Filler ........ccooviiaiaiiann... 4.7L-710/13 CHECK BALL, Dia-.187..................... 42RE-410/8
CAP Power Steering Resenvoir. . . . ... .. . 019-510/3 CHECK BALL, Dia=187. .. .................. 42RE-410/11
CAP, RAdIAtOr . ..\ 007-150/3 CHECK BALL, Dia-.187.. ... 42RE-410/18
CAP Radiator . .. ..o 007-160/2 CHECK VALVE, Transmission . . .............. 45RFE-410/4
CAP: Side Rail. . . .., SWJ-1610/6 CHECK, FrontDoor. ..............covuo... DWJ-110/6
CAP, Side Rail.........ccovviiiiiinain. SWJ-1610/7 CHECK, Rear Door ........................ DWJ-210/6
CAP: Side Rl . . v« oo o SWJI-1610/8 CHECK,RearDoor ........................ SWJ-910/6
CAP. Side Rail. ..o SWJ-1610/9 CLADDING AND SILL MOLDINGS . ........... EWJ/220
CAP TOW HOOK . . o oo 013-610/7 CLADD|NG, Fender.......... ... .. .. ... .... EWJ-220/3
CAP. Vacuum. . . ... 024-260/5 CLADDING, FrontDoor . .. ...........oouv... EWJ-220/8
CAP, VACUUM. . ... o eeeee e 4.0L-810/4 CLADDING, Quarter Panel .................. EWJ-220/1
CAP: Vacuum POrt. . ..o 4.7L.-810/12 CLADDlNG, RearDoor .......... ... EWJ-220/7
CAP, Valve Stem, Chrome. . .................. 022-130/9 CLAMP. ... 011-110/7
CAP VENtTUDE « . e e e e e 025-420/6 CLAMP. . e L R R R TR 147-210/24
CAP, Washer RESerVoir. . .. .....ovoonrnn. .. 23D-230/8 CLAMP, Air Cleaner Duct. ................... 014-810/8
CAP, Wheel CEeNter . . .....o.vveeeenenn.. 022-230/1 CLAMP, Air CleanerDuct. . . ................. 014-810/9
CAP, Wiper ArmM NUL .« o o e 23D-230/5 CLAMP, AirCleanerDuct. . .................. 014-820/10
CAP, Wiper Arm NUE . . ..o 23D-330/12 CLAMP, Air Cleaner Duct. ................... 014-820/11

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)

Index PARTS CATALOG Page AL-5
CLAMP, BOOt. . . ..o 242-210/35 CLIP,M6.3x11.2 ...t SWJ-510/3
CLAMP, BoOt. . ... . 242-210/36 CLIPRMolding . ... IWJ-220/9
CLAMP, Distributor . ........................ 008-1910/6 CLIPROilTube . ...... ... .. 007-610/13
CLAMP, Distributor . ........................ 008-605/18 CLIP, Outside DoorHandle . . ................. DWJ-130/9
CLAMP, Exhaust.............. .. ... ... 011-110/8 CLIP, Outside DoorHandle . .................. DWJ-130/16
CLAMP, Exhaust..............coiiinnn.. 011-120/5 CLIP, Outside DoorHandle . . ................. DWJ-230/11
CLAMP, Fuel Hose, 1/4* . ... ... ... ... ... ... 019-720/11 CLIP, Power SteeringHose . . ................. 007-610/4
CLAMP, Heater .. ......... ..., 024-240/4 CLIP, Power SteeringHose . . ................. 007-620/3
CLAMP, Heater . ..., 024-170/18 CLIP, Push, .164-75 ........................ 024-610/5
CLAMP, HeaterHose . ...................... 019-720/5 CLIP,Regulator . .. ......... i, DWJ-120/7
CLAMP, HOSE . . ..o 014-210/4 CLIP,Regulator . .. ... DWJ-220/12
CLAMP, HOSE . .. .. 014-210/5 CLIP,RoofRail .............. ... ... ...... IWJ-110/7
CLAMP, HOSE .. ... 019-710/4 CLIP, Transmission Governor Transducer . . .. .. .. 42RE-710/25
CLAMP, HOSE . ... 019-720/1 CLIP, TrimPanel ............ .. ... .. ..., IWJ-210/4
CLAMP, Hoseto Radiator . . . ................. 007-160/29 CLIP, TrimPanel ........................... IWJ-210/13
CLAMP, Hose, Spring Type. .. ......coovvnn. 019-720/7 CLIP, Tube. ... SWJ-1210/14
CLAMP, Oil CoolerLine. . .................... 147-210/25 CLIP, Tube To Speed Sensor. . ................ 002-310/15
CLAMP, Oil CoolerLine. . .................... 247-210/29 CLIP, Tube To Speed Sensor. . ................ 002-320/25
CLAMP, Qil CoolerTube . .. .................. 007-150/5 CLIPWINNG. . . oo e 008-1605/4
CLAMP, QilCoolerTube . .. .................. 007-150/6 CLIP, Z-AXIiS. . . . oo IWJ-110/4
CLAMP, Qil CoolerTube . .. .................. 007-610/6 CLIP, Z-AXiS. .« o oo IWJ-120/5
CLAMP, QilCoolerTube . .. .................. 007-610/8 CLOCKSPRING . ... s 019-110/13
CLAMP, Oil CoolerTube . .. .................. 007-620/5 CLUSTER . ... e 08A-210/12
CLAMP, Qil CoolerTube . . . .................. 007-620/7 CLUTCH OVERHAUL KIT, A/C Compressor. . . . . . 024-420/4
CLAMP, QilCoolerTube . ... ................. 007-160/16 CLUTCH PACKAGE, Automatic Transmission, 2/4 . 45RFE-1360/
CLAMP, SteeringDamper. .. ................. 019-410/10 1
CLIP ..o 002-320/4 CLUTCH PACKAGE, Automatic Transmission, Input ~ 45RFE-1340/
CLIP L\ttt 003-310/4 1
CLIP v 014-710/2 CLUTCHPACKAGEAutomatidransmission,.ow/Reverse 45RFE-470/2
gHE ------------------------------------ 812';%852 CLUTCHPACKAGEAutomatidransmissior,.ow/Reverse 45RFE-1310/
.................................... 1
g::::z """"""""""""""""""" 8%2;38;3 CLUTCH, A/C Compressor. . .......ouvuue.n.. 024-410/7
cLp ... 024-255/4 CLUTCH, FRONT & REAR,[DGK] . ............ 42RE/410
cup ... 008-1220/7 CLUTCH, Front . . ....... .. . i 42RE-410/40
cup ... 242-210/19 CLUTCH, L/RClutch. . ...................... 45RFE-470/1
cLp . 247-210/28 CLUTCH,L/RClutch. . ...................... 45RFE-440/
CLIP o DWJ-220/10 21
CLIP o 42RE-210/25 | CLUTCH, Oneway.......................... 247-410/20
CLIP o o o oo 42RE-220/30 CLUTCH, Overdrive_ Overrunning ... ........... 42RE-1010/6
CLIP, .453Wx.528LGX.017THK . . . ... ...\, 024-610/4 CLUTCH, Overrunning . ..................... 42RE-420/27
CLIP, .453Wx.528LGX.017THK. . . .. \voeeee 08A-410/6 CLUTCH, Overrunning . ..................... 45RFE-470/4
CLIP, .500X.417X.500 . ..o\ v, 08A-410/5 CLUTCH, Overrunning . . ... ..ot 45RFE-440/
CLIP, Brake Line . . ... .ovoieeeanann . 005-420/5 . o 22
CLIP,Brake Line . . ... oo 005-420/6 COIL, Air Conditioning Clutch . .. . ............. 024-410/6
CLIP,Brake Line ...........cooviireannnn.. 005-510/1 COIL, Air Conditioning Clutch. .. .............. 024-420/7
CLIP,Brake Line . . ... oo i 005-510/3 COIL, Ignition .. .. ..o 008-1910/2
CLIP, Brake Line . .. ..o 005-510/4 COLUMN, Steering, Tilt. . .................... 019-210/1
CLIP, Brake PushRod. . . ....... .. ... ... 005-610/1 COMPRESSOR, AIR CONDITIONING 4.0L ENGINE 024/410
CLIP, Brake PushRod. . . ... 014-1120/9 COMPRESSOR, AIR CONDITIONING 4.7L ENGINE 024/420
CLIPCable.........covviiiiiii .. 014-1110/7 COMPRESSOR, Air Conditioning. . ............ 024-410/1
CLIP,Cable . ... ..., 242-1210/6 COMPRESSOR, Air Conditioning. .. ........... 024-420/1
CLIP, Cable . ... 247-1210/6 COMPRESSOR, Air Conditioning. . ............ 024-510/7
CLIP,Cable. ... 45RFE-1210/ COMPRESSOR, Air Conditioning. . ............ 024-520/4
5 COMPRESSOR, MOUNTING 4.0L ENGINE . . . .. 024/510
CLIP. Cable to Servo Attach . . . . ..ovo oo 014-1010/6 COMPRESSOR, MOUNTING 4.7L ENGINE . . . .. 024/520
CLIP, CArPeL « . o\ eeeeeee e e IWJ-310/13 CONDENSER, Air Conditioning ............... 007-150/1
CLIP, COOler LiNES. . . oo ovveeeee e 007-610/1 CONDENSER, Air Conditioning . .............. 007-160/5
CLIP, CoOler LiNeS. . . .o oeeeeeeeeaann s 007-620/1 CONNECTOR, 7Way ............c.coovenn. 008-1510/8
CLIP, D Pillar Exhauster . .................... EWJ-210/6 CONNECTOR, Emission Hose .. .............. 008-605/9
CLIP, DOOF LAtCh . . o oo e e oo DWJ-130/3 CONNECTOR, Qil Filter . . ................... 4.7L-710/7
CLIP, FaSCIA . o' vveeee e oo 013-340/7 CONNECTOR, Qil Filter . . ................... 4.0L-710/17
CLIP Fuel Bundle . . . ... 014-320/3 CONNECTOR, Oil Tube Pickup . .............. 147-210/7
CLIPFuelBundle . . . ...ovooeee e 014-320/4 CONNECTOR, Oil Tube Pickup ............... 242-210/26
CLIP, FuelBundle . ..........covvveenannn... 014-320/6 CONNECTOR, Oil Tube Pickup . .............. 247-210/11
CLIPFuelBundle .. ... oo 014-340/3 CONNECTOR, Washer Hose, InLine........... 23D-230/11
CLIP, Fuel Bundle . . ........oovvarnennn, 014-340/4 CONSOLE, Base. ... ... IR RRRSRERREREE ISCEREE 08A-410/3
CLIPFuelBundle .. ... oooeeeeee 014-340/6 CONSOLE, Overhead Mini, Less Electronics.. . . .. 08A-420/1
CLIP, FUel INJECHOT . . . .o e oo e 014-410/3 CONTROL UNIT, Anti-Lock Brake. . ............ 005-420/3
CLIP, FUEl INJECIOT . .+ oo v e e e 014-410/4 CONTROL UNIT, Anti-Lock Brake. . ............ 008-410/17
CLIP, Heater HOSE. . . . oo oo 024-245/3 CONTROL UNIT, Sunroof. ... 008-410/16
CLIPHOSE . ovoveeeeee e 002-320/2 CONTROL UNIT, Sunroof . ...t SWJ-1210/5
CLIP, HOSE . oo oeeeee e 025-420/4 CONTROL,A/ICAndHeater .................. 024-330/1
CLIP, Instrument Panel . . .................... 08A-110/39 CONTROL, Auto Temp Control . .. ............. 024-330/2
CLIPLING .. oovsnr 019-720/9 CONTROL, HEATER AND AIR CONDITIONER. ..  024/330
CLIP LING © oo e e e e e 007-160/14 CONTROL, SEATRELEASE ................. IWJ-610/13
CLIP, LOCKING .o\ ooeveei e 014-710/3 CONTROL, SEAT RELEASE ................. IWJ-620/13
CLIP Locking . . ..o 014-720/5 CONTROL, SEAT RELEASE . ... ............. IWJ-630/13
CONTROL, SEATRELEASE . ................ IWJ-640/13

September 2003



Page AL-6

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Alphabetic
Index

CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONTROL, SEAT RELEASE
CONVERTER PACKAGE, Torque
CONVERTER, Catalytic
CONVERTER, Catalytic

COOLANT TANK, 4.0,47LENGINE. .. .........
COOLER, Condenserand Aux TOC............
COOLER, Condenserand Aux TOC............

COOLER, Power Steering
CORD, Engine Block Heater
CORD, Engine Block Heater
CORE, Heater..........
CORE, Heater..........
COVER KIT, Trailer Tow
COVER, Adjustable Turning Loop
COVER, Air Bag Module
COVER, Air Cleaner
COVER, Air Cleaner
COVER, B Pillar Trim Panel
COVER, Bedplate . . .. ...
COVER,Bolt...........
COVER, Cargo Compartment

COVER, Converter
COVER, Converter

COVER, Cowl Grille
COVER, Cylinder Head
COVER, Cylinder Head
COVER, Differential
COVER, Differential
COVER, Differential
COVER, Engine Oil Pump
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Back
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Front Seat Cushion
COVER, Fuse Access
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Headrest Sleeve
COVER, Heater. ........
COVER, Heater.........
COVER, Hinge .........
COVER, Hinge .........
COVER, Instrument Panel
COVER, Instrument Panel, Steering Column Opening
COVER, Liftgate ........
COVER, Mechanism Reveal
COVER, Oil Pump.......
COVER, Parking Brake

COVER, Power Distribution Center. . ...........

COVER, Power Seat Track
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back

IWJ-650/13
IWJ-660/13
IWJ-670/13
4.0L-410/22
011-110/6
011-120/9
007/310
024-250/12
024-255/14
007-160/23
001-610/2
4.7L-310/7
024-150/16
024-170/17
008-1510/10
IWJ-710/7
019-110/2
014-810/3
014-820/3
IWJ-210/9
009-140/7
IWJ-220/11
IWJ-310/6
42RE-210/19
42RE-220/19
SWJ-610/1
4.7L-210/2
4.0L-210/11
003-210/3
003-220/3
002-320/13
4.0L-710/3
IWJ-510/1
IWJ-520/3
IWJ-530/3
IWJ-540/3
IWJ-550/1
IWJ-560/1
IWJ-570/1
IWJ-510/3
IWJ-520/5
IWJ-530/5
IWJ-540/5
IWJ-550/3
IWJ-560/3
IWJ-570/3
08A-110/45
IWJ-510/8
IWJ-570/8
IWJ-520/11
IWJ-530/11
IWJ-540/11
IWJ-610/14
IWJ-620/14
IWJ-630/14
IWJ-640/14
IWJ-650/14
IWJ-660/14
IWJ-670/14
024-150/18
024-170/20
SWJ-510/12
SWJ-710/19
08A-110/1
08A-110/33
IWJ-1010/11
08A-110/50
45RFE-310/6
004-110/3
008-505/10
IWJ-810/19
IWJ-610/1
IWJ-610/3
IWJ-620/1
IWJ-620/3
IWJ-630/1
IWJ-630/3
IWJ-640/1
IWJ-640/3

COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Back
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Seat Cushion
COVER, Rear Wiper Motor

COVER, Seat latch
COVER, Seat latch
COVER, Seat latch
COVER, Seat latch
COVER, Seat latch
COVER, Seat latch
COVER, Seat latch

COVER, Sensor
COVER, Sensor

COVER, Spare Tire
COVER, Steering Column
COVER, Timing Belt
COVER, Timing Belt

COVER, Transmission Converter. . ............

COVER, Transmission Dust
COVER, Transmission Dust

CRANKCASE VENTILATION, 4.0 [ERH]. ... ....
CRANKCASE VENTILATION, 4.7 [EVA, EVC] . ..

CRANKSHAFT. ......
CRANKSHAFT. ......

CRANKSHAFT, PISTON AND TORQUE CON-

VERTER, 4.0 [ERH]

CRANKSHAFT, PISTON AND TORQUE CON-

VERTER, 4.7 [EVA, EVC]
CROSS RAIL, Roof Rack
CROSSMEMBER, Radiator
CROSSMEMBER, Radiator
CROSSMEMBER, Radiator
CROSSMEMBER, Radiator
CROSSMEMBER, Radiator
CROSSMEMBER, Rear Floor
CROSSMEMBER, Rear Floor
CROSSMEMBER, Rear Floor
CROSSMEMBER, Rear Floor

CROSSMEMBER, Rear Floor Pan Front. ... ....
CROSSMEMBER, Transmission .. ............

CUP, Jounce Bumper
CUP, Shift Fork Spring
CUP, Spare Tire Retention
CUP, Spare Tire Retention
CUPHOLDER, Floor Console
CUPHOLDER, Floor Console
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat
CUSHION, Rear Seat

IWJ-650/1
IWJ-650/3
1WJ-660/1
1WJ-660/3
IWJ-670/1
IWJ-670/3
IWJ-610/5
1WJ-610/8
1WJ-620/5
1WJ-620/8
IWJ-630/5
IWJ-630/8
1WJ-640/5
1WJ-640/8
IWJ-650/5
IWJ-650/8
IWJ-660/5
1WJ-660/8
IWJ-670/5
IWJ-670/8
23D-330/8
1WJ-610/24
1WJ-620/24
IWJ-630/24
IWJ-640/24
IWJ-650/24
1WJ-660/24
IWJ-670/24
008-410/14
008-620/17
IWJ-310/5
019-110/12
4.0L-610/4
4.7L-610/1
42RE-230/5
008-110/6
45RFE-210/
21
4.0L/910
4.7L/910
4.0L-410/1
4.7L-410/8
4.0L/410

4.7L/1410

SWJ-1610/12
007-170/1
013-240/9
007-150/15
013-240/10
013-240/11
SWJ-220/4
SWJ-220/6
SWJ-220/8
SWJ-220/9
SWJ-220/5
SWJ-210/10
002-110/23
242-910/15
022-330/9
022-460/2
08A-410/9
08A-410/11
IWJ-610/6
1WJ-610/9
1WJ-620/6
1WJ-620/9
IWJ-630/6
1WJ-630/9
1WJ-640/6
1WJ-640/9
IWJ-650/6
1WJ-650/9
1WJ-660/6
1WJ-660/9
IWJ-670/6
IWJ-670/9

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)
Index PARTS CATALOG Page AL-7
CYLINDER BLOCK,4.0[ERH]................ 4.0L/310 DOOR, REAR WEATHERSTRIPS AND SEALS... DWJ/620
CYLINDER BLOCK, 4.7 [EVA,EVC] ........... 4.7L/310 DOOR,Rear ........ ... ... ... .. DWJ-210/11
CYLINDER HEAD,40[ERH] ................. 4.0L/210 DOORSAND PILLARS. . .................... LBLS/310
CYLINDER HEAD, 4.7 [EVA,EVC]. ... ......... 4.7L/210 DOWEL. ... e 242-210/16
CYLINDER, DoorLock . ..................... 23D-130/2 DOWEL. ....... ... 4.7L.-310/9
CYLINDER, Headrest. . ..................... IWJ-510/7 DOWEL, .312x.500 . ....... ..o 4.0L-310/12
CYLINDER, Headrest. .. .................... IWJ-570/7 DOWEL, Block To Clutch Housing . ............ 4.7L-310/11
CYLINDER,Headrest. . ..............couuu.. IWJ-520/10 DOWEL, Block To Clutch Housing . ............ 4.7L-310/13
CYLINDER, Headrest. . ..................... IWJ-530/10 DOWEL, Cylinder Head To Intake. . . ........... 4.0L-210/4
CYLINDER,Headrest. . ..................... IWJ-540/10 DOWEL, OilPump. ... ..o 4.0L-710/2
CYLINDER, Headrest. . ..................... IWJ-610/15 DOWEL, TransferCase.................cou... 147-210/11
CYLINDER, Headrest. . ..................... IWJ-620/15 DOWEL, TransferCase. ..................... 242-210/15
CYLINDER, Headrest. .. .............. ... .. IWJ-630/15 DOWEL, TransferCase. .. ................... 247-210/15
CYLINDER, Headrest. . ..................... IWJ-640/15 DOWEL, Transmission . ..................... 4.0L-310/7
CYLINDER,Headrest. . ..................... IWJ-650/15 DOWEL, Transmission . ..................... 42RE-210/22
CYLINDER, Headrest. . ..................... IWJ-660/15 DOWEL, Transmission ...................... 42RE-220/27
CYLINDER, Headrest. . ..................... IWJ-670/15 DRAINCOCK, Radiator. . .................... 007-160/4
CYLINDER, IgnitionLock . ................... 23D-130/1 DRIVE BELTS 4.0L AND 4.7LENGINES .. ... ... 007/520
DRIVE PULLEYS 4.0LENGINE............... 007/420
-D- DRIVE PULLEYS 4.7LENGINE . ... ........... 007/430
DAMPER PACKAGE, TRACKBAR. . ........... 002-120/13 DRIVE,OILPUMP .......... ... . i, 008-605/3
DAMPER, Crankshaft. . ..................... 4.0L-410/5 DRIVE,OILPUMP ......................... 4.0L-710/28
DAMPER, Crankshaft .. ..................... 4.7L-410/18 DRUM PACKAGE, Transmission. .. ............ 42RE-420/25
DAMPER, Steering . . .. .....oviuiiinenn. .. 019-410/12 DRUM, Automatic Transmission . .............. 42RE-1010/
DEFLECTOR, Radiator. . .................... 013-240/16 10
DEFLECTOR, Sunroof Wind. . ................ SWJ-1210/2 DUCT, AIrCleaner. . . ...oovoeeee i 014-820/6
DETENT, Valve Body ....................... 45RFE-710/7 DUCT, AMDIENE AN © . oo oo e e 014-910/1
DIAPHRAGM, Heaterand A/IC Unit ............ 024-170/6 DUCT, DEffOSET .« . v vvvveeee e e 08A-110/3
DIAPHRAGM, Heater and A/IC Unit ............ 024-170/30 DUCT, Defroster . ..........covveraneanenn.. 024-610/11
DIAPHRAGM, Heaterand AIC Unit .. .......... 024-170/31 DUCT, Floor Distribution .. ................... 024-150/33
DIFFERENTIAL AND AXLE SHAFTS,DANA 35C/  003/230 DUCT, Floor Distribution . .. .................. 024-150/34
194MM[DRM]. ..o DUCT, Floor Distribution . . ................... 024-170/35
DIFFERENTIAL AND AXLE SHAFTS,DANA 44/ 003/240 DUCT, Floor Distribution . . ................... 024-170/36
226MM [DRK],WITH OR WITHOUT [DSC], . . DUCT, Floor Distribution .. ................... 024-610/15
DIFFERENTIAL, FRONTAXLE . .............. 002/610 DUCT, InstrumentPanel .. ................... 024-610/3
DIFFERENTIAL, TransferCase . .............. 242-410/20 DUCT, InstrumentPanel ..................... 08A-110/6
DIMENSIONAL GRAPHIC ................... EWJ-120/2 DUCT, InstrumentPanel .. ................... 024-610/12
DIMENSIONAL GRAPHIC ................... EWJ-120/4 DUCT, Instrument Panel . .................... 024-610/13
DIMENSIONAL GRAPHIC ................... EWJ-120/9 DUCT, InstrumentPanel .. ................... 024-610/14
DIMENSIONAL GRAPHIC .. ................. EWJ-120/11 DUCT, InstrumentPanel .. ................... 08A-110/11
DIMENSIONAL GRAPHIC ................... EWJ-120/12 DUCT, InstrumentPanel ..................... 08A-110/12
DISC,Clutch . . .o oo 42RE-410/27 DUCT, InstrumentPanel . .................... 08A-110/13
DISC,CIUtch . . ..o 45RFE-420/6 | DVD, Geographic Database .................. 001-140/4
DISC, CIUtCh .+« o e et 45RFE-430/9 DVD, Geographic Database .................. 08A-310/6
DISC,Clutch . ............. ... .. . ... 45RFE-410/ -E-
DISC, CIUCN . .+ oo e e 45RF2ES-440/ EMISSION CONTROL VACUUM HARNESS, 4.0 025/410
14 ENGINE COMPARTNENT -1 LBLS/210
DISC,Clutch . ......... ... .. ... 45Rng440/ ENGINE MOUNTING, FRONT. 4.0 EERH]- - .]. o 0095110
. ENGINE MOUNTING, FRONT, 4.7 [EVA,EVC]. . .. 009/130
DISC. DIrect Cluteh.. ... 42RE410/13 | ENGINE MOUNTING, REAR, 4.0 [ERH] ... ... 009/120
P I e ENGINE MOUNTING, REAR, 4.7 [EVAEVC]. . . .. 009/140
) 16 ENGINE OILING, 40[ERH] .................. 4.0L/710
DISC, Direct Clutch. ... 42RE-1010/ ENGINE OILING, 4.7 [EVA,EVC]. . .. ... .. 4.7L/710
35 ENGINE, Complete. .. ............ovuunn... 42RE-210/1
DOOR... ... .. IWJ-220/15 ENGINE, Complete. .. ....... ... i, 42RE-220/1
DOORTRIMPANELS. ...................... IWJ/410 EQUALIZER, Parking Brake Cable .. ........... 004-110/7
DOOR, A!I’ Inlet.............. .. ... 024-150/4 ESCUTCHEON, Antenna . . .................. 08A-320/5
DOOR, Air Inlet‘ ............................ 024-170/4 EVAPORATOR, Air Conditioning. . ............. 024-150/11
DOOR, Blend Air. ............. ... .oovnna. 024-150/14 EVAPORATOR, Air Conditioning. .............. 024-170/12
DOOR, Blend A!r --------------------------- 024-150/15 EXHAUST SYSTEM, 40[ERH] ............... 011/110
DOOR, Blend Air. ............. ... ..oonn.. 024-170/14 EXHAUST SYSTEM, 4.7 [EVAEEVC] ........... 011/120
DOOR, Distribution Duct. . ................... 024-150/19 EXHAUSTER, Quarter Panel ................. EWJ-210/4
DOOR, Distribution Duct. .. .................. 024-170/22 EXHAUSTER, Quarter Panel ................. EWJ-210/5
DOOR, FRONT GLASS AND REGULATORS . ... DWJ/120 EXHAUSTER, Quarter Panel ................. SWJ-910/25
DOOR, FRONT LOCK AND CONTROLS. ....... DWJ/130 EXTENDER, SeatBelt ...................... IWJ-550/7
DOOR, FRONT SHELL AND HINGES.. . ........ DWJ/110 EXTENDER, SeatBelt . ..................... IWJ-560/7
DOOR, FRONT WEATHERSTRIPS AND SEALS . DWJ/610 EXTENDER, SeatBelt ...................... IWJ-710/9
DOOR, Floor Defroster Duct. . ................ 024-150/20 EXTENDER, SeatBelt . ..........ccouvuuion.. IWJ-510/10
DOOR, Floor DefrosterDuct. . . ............... 024-170/23 EXTENDER, SeatBelt ...................... IWJ-520/12
DOOR, Front. . ........coovviiviiieina e, DWJ-110/10 EXTENDER, SeatBelt ...................... IWJ-530/12
DOOR, Fuel Fill. ............ ... ... SWJ-910/7 EXTENDER, SeatBelt ...................... IWJ-540/12
DOOR,Panel ............................. 024-170/21 EXTENDER, SeatBelt ...................... IWJ-570/10
DOOR, REAR GLASS AND REGULATORS. . .. .. DWJ/220 EXTENSION, Jack Handle .. ................. 022-330/2
DOOR, REAR LOCK AND CONTROLS. ........ DWJ/230 EXTENSION, Jack Handle ................... 022-330/3
DOOR, REAR SHELL AND HINGES . .......... DWJ/210 EXTENSION, TransferCase ... ............... 147-410/2
DOOR REARTAILGATEWEATHERSTRIPSANDSEALS DWJ/630 EXTENSION, TransferCase . ... .......oou.... 242-410/3

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic
Page AL-8 PARTS CATALOG Index
EXTENSION, TransferCase.................. 247-410/2 FUELDOOR ... ... i LBLS/410
FUEL LINES, FRONT, 4.0 [ERH]. . ............ 014/310
-F- FUEL LINES, FRONT, 4.7 [EVA,EVC] ......... 014/330
FAN,Cooling. ...t 007-150/7 FUEL LINES, REAR,40[ERH]. .. ............ 014/320
FASCIA, Front. . ... .. . 013-240/1 FUEL LINES, REAR, 4.7 [EVA,EVC] .......... 014/340
FASCIA,Rear . ....... . 013-340/6 FUEL PUMP AND SENDING UNIT, 4.0 [ERH], 4.7 014/510
FASTENER............................... SWJ-710/15 [EVA EVC]. .ot
FASTENER, Door TimPanel ................. IWJ-410/8 FUEL RAIL, 4.0 [ERH], 4.7 [EVA, EVC]. . ....... 014/410
FASTENER, M7.1 Hole Pushin............... IWJ-1010/2 FUEL TANK FILLER TUBE, 4.0 [ERH], 4.7 [EVA, EVC] 014/210
E/EEITDEE'\AEE, Plish Pin...ooo g(\),sfi%}f FUEL TANK, 4.0 [ERH], 4.7 [EVA, EVC] .. ... ... 014/110
JFront. Lo - FUSE CARTRIDGE, 30 AMP. . . oo v oveeen. . 008-505/3
FILLER, Fender to Wheelhouse .. ............. SWJ-410/13 FUSE CARTRIDGE, 40 Amg _________________ 008-505/4
FILTER AND REGULATOR, Fuel .............. 014-320/9 FUSE CARTRIDGE, 50 AMpP. . ... .oovveenn.. 008-505/5
E:ISEQ ﬁ:\#D Iéiglt#\lLﬁngR. Fuel .............. 83‘11;2;1;)/9 FUSE, Mini, I0AMP, Red ................... 008-505/6
-CABINAIR..................... FUSE, Mini, I0AMP,Red ................... 008-510/6
FILTERKIT, Cabin Air....................... 001-315/1 FUSE, Mini, 15 AMP, Light Blue. . . ............ 008-505/7
FILTER PACKAGE, Transmission Oil ........... 42RE-710/1 FUSE, Mini, 15 AMP, Light Blue. . . ............ 008-510/7
FILTER PACKAGE, Transmission Oil ........... 45RFE-210/ FUSE, Mini, 20 AMP, Yellow. . . . .............. 008-505/8
15 FUSE, Mini, 20 AMP, Yellow. . . ............... 008-510/8
FILTER, AIf « oo e 001-315/2 FUSE, Mini, 25 Amp, Natural. .. .............. 008-505/9
FILTER, AIr . ... 014-810/2 FUSE, Mini, 25 Amp, Natural. .. .............. 008-510/9
FILTER, Air .. .o e 014-820/2
FILTER, Engine Oil .. ....... ... .. ... ... .. 4.7L-710/6 -G-
FILTER, Engine Oil .. ....... ... ... ... ...... 4.0L-710/16 GAPHIDER,Lamp . ....... .. 008-1120/2
FILTER, Leak Detection Pump . ............... 025-420/2 GAS CYLINDER, Liftgate Glass .............. SWJ-710/17
FILTER, Overdrive Clutch . ... ................ 42RE-1010/ GASKET ... 005-310/5
21 GASKET v oot e SWJ-1610/3
FILTER, Reverse And O/DClutch. .. ........... A5RFE-410/ GASKETAND SEALPACKAGE, Transmission OilPump 42RE-310/1
14 GASKET PACKAGE, Eng!ne Lower............ 4.0L-310/1
FILTER, Transfer Case Oil. . .................. 147-210/6 GASKET PACKAGE, Engine Lower. . ... 4.7L-310/1
FILTER, Transfer Case Oil. . .................. 242-210/27 GASKET PACKAGE, Engine Upper. ... 4.7L-210/1
FILTER, Transfer Case Ol. ................... 247-210/10 GASKET PACKAGE, Engine Upper. ........... 4.0L-210/10
FILTER. Transmission Oil . .+« oo 45RFE-210/ GASKET PACKAGE, Transmission Solenoid. . . . . 42RE-710/5
' 17 GASKET, Ball Stud . ... ... PR T SWJ-710/20
FILTER, Valve BOdy . ...+ o oo, 42RE-710/8 GASKET, Brake Hose To Calliper.............. 005-510/8
FITTING. Crankcase Vent Tube. 0 4.01-910/4 GASKET, Brak_e Hose To Caliper. . ............ 005-520/4
e ’ GASKET, ChainCase Cover . ................ 4.7L-610/6
FITTING, Quick Disconnect .................. 007-160/9 GASKET Cvlinder Head 4.0L-210/5
FITTING, Quick Disconnect .................. 019-510/11 GASKET’ Cyl' der Head . . ... .. oo 4.7L-210/6
FITTING, Quick DiSCONNeCt . .. ............... 019-720/10 P SYIRCET HEA0 '
’ GASKET, Distributor .. ..................... 008-605/17
FITTING, Vacuum . ........ ..., 4.0L-810/5 ! !
FITTING’ Y-Style 007-220/3 GASKET, Exhaust Manifold . . .. .............. 4.7L-810/7
FITTING’ YStvle T 4.71-610/4 GASKET, Front Cover . ..... e 4.0L-610/6
FLASHEi? YIE e 068-510/5 GASKET, Ir]take/Exhaust Manifold. ... ......... 4.0L-810/8
FLOOR CONSOLE .o 08A/410 GASKET, Liftgate Handle. . .................. SWJ-710/12
FOAM. Seat Cushion ..o I\WJ-510/4 GASKET, Liftgate Hinge. . . .................. SWJ-710/10
FOAM. Seat Cushion ... IWJI-520/6 GASKET, Oil Fill Housing. . .................. 4.7L-710/11
FOAM. Seat Cushion . ... ...« ..oooi IWJ-530/6 SASREL QPN ooz
FOAM, Seat Cushion ....................... IWJ-540/6 GASKET’ OilPan. .. .. .. oo 42RE-210/15
FOAM, Seat Cushion ....................... IWJ-550/4 GASKET Oil Pan . . ... oo 42RE-220/15
FOAM, Seat Cushion ....................... IWJ-560/4 GASKET’ oilPump ... 40L-710/12
FOAM, Seat Cushion ....................... IWJ-570/4 GASKET’ Overdrivrt)e PlstonRetamer """""" 4éRE—230/7
FORKANDRAILSQUADRATRACIIONDEMANDI[DHF] 247/910 GASKET’ Overdrive Piston Retainer . . . . . . ... .. 42RE-420/24
FORK AND RAILS SELECT TRAC [DHP] ...... 242/910 ! Tharmnctat STy
FORK. Range 242-910/8 GASKET, Thermostat. . ..................... 007-150/16
FORK’ Range """"""""""""""" 247-910/2 GASKET, ThrottleBody . . . .................. 014-610/8
FORK, Transfer Case Mode Shift ..............  242-910/20 GASKET, Throttle Body To Intake . ... 014-610/9
FRAME. Eront Seat IWJI-510/5 GASKET, Transmission . .................... 42RE-230/6
FRAME. Front Seat . . . .. IWJI-520/8 GASKET, Transmission Oil Pump . ............ 42RE-310/7
FRAME‘ Front Seat . . .o WI-530/8 GASKET, Transmission Solenoid. . ............ 42RE-710/28
FRAME’ Front Seat . T IWJ-540/8 GASKET, ValveCover . ..................... 4.7L.-210/3
FRAME. Front Seat . . .. IWJI-550/5 GASKET, Valve Cover .. ...........c.ovvn.n. 4.0L-210/15
FRAME. Front Seat. .11/ wseors | SASKETWaterPump. .. 0072102
FRAME, Front Seat. . ... .................... IWJ-570/5 GASKET, Water PUMP. .. ... 007-220/2
FRONT AXLE ASSEMBLY o 002/410 GAUGE, Fuel And Volt. . .................... 08A-210/7
FRONT AXLE SHAETS 002/210 GAUGE, Speedometer. ............c.couvun.. 08A-210/4
FRONTDISCBRAKECALIPERAKEBONO'ANDROTOR 005/110 G Tachometer . S SREEREEE 08A-210/5
FRONT EENDER SWJ/410 , perature And Oil . ............... 08A-210/6
FRONT FLOOR PAN SWI/210 GEAR KIT, Center Differential . ............... 002-610/21
FRONT SEAT . . .. .l W/710 GEARKIT, Center Differential . ............... 003-230/16
FRONT SEAT CLOTH. TRIM CODE. ['E'7'] """" IWJ/510 GEAR KIT, Center Differential . ............... 003-240/16
FRONT SEAT, CLOTH, TRIM CODE [L7]. . . . . ... IWJ/570 AR KT RIng And BInion. ... YT
FRONT SEAT, CLOTH, TRIM CODE [S5]........ IWJ/550 GEAR KIT' Ring And Pinion. .. ... 003-240/10
FRONT SEAT, CLOTH, TRIM CODE [T5]........ IWJ/560 GEAR TR)—\IN %INGLE MOI.D.E. [DHZ] """"" 147/410
FRONT SEAT, LEATHER, TRIM CODE [JL]. ... . .. IWJ/520 GEAR TRAIN & INTERMEDIATE SHAFT,[DGK]..  42RE/420
FRONT SEAT, LEATHER, TRIM CODE [TL]...... 1WJ/540 f ~
FRONT SEAT, LEATHER, TRIM CODE [XL] IW3/530 GEAR TRAIN QUADRA TRAC Il ON DEMAND [DHF] 247/410
FRONT STABILIZER BAR AND TRACK BAR .. .. 002/120 ggﬁg -I:A\F\;QIUI\IIUEELECT TRAC [DHP].......... ing/éé?460/2
FRONT TRIM PANELS AND SCUFF PLATES ... IWJ/210 GEAR, Crankshaft . .. ...................... 4.0L-410/4

September 2003



Alphabetic
Index

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page AL-9

GEAR, Differential Drive
GEAR, Front Annulus
GEAR, Input . .........
GEAR, Input . .........
GEAR, Input .. ........
GEAR, Input Sun
GEAR, Oil Pump
GEAR, Oil Pump Driven
GEAR, Overdrive Annulus
GEAR, Overdrive Sun
GEAR, Planetary
GEAR, Planetary
GEAR, Power Steering
GEAR, Reaction Sun
GEAR, Rear Annulus
GEAR,Sun...........
GEARSHIFT CONTROL,[DGK]
GEARSHIFT CONTROLS [DHZ]

GEARSHIFT CONTROLS QUADRA TRAC Il ON

DEMAND [DHF]

GEARSHIFT CONTROLS SELECT TRAC [DHP]

GEARSHIFT CONTROLS,[DGQ)]
GLASS PACKAGE, Rear Door Qtr
GLASS, Front Door
GLASS, Liftgate Flipper
GLASS, Mirror Replacement
GLASS, Quarter Window
GLASS, Rear Door
GLASS, Sunroof
GLASS, WINDSHIELD, BACKLITE, QUARTER WIN-

DOW, REAR VIEW MIRROR
GLOVE BOX, Instrument Panel
GREASE, Packet
GRILLE AND RELATED PARTS

GRILLE, Fascia
GRILLE, Panel

GROMMET...........
GROMMET ...........
GROMMET ...........
GROMMET ...........
GROMMET...........
GROMMET, Air Cleaner Bracket
GROMMET, Crankcase Vent
GROMMET, Insulator
GROMMET, Shock Absorber
GROMMET, Tube
GROMMET, Washer Reservoir

GROMMET, Windshield Washer Pump. .. .......

GUARD KIT - DOG
GUARD KIT, Dog Guard
GUARD, Brush, Fuel Tank
GUIDE, Accelerator Cable
GUIDE, Accelerator Cable

GUIDE, Intake/Exhaust Valve, Standard Size. . . ..

GUIDE, Kickdown Servo
GUIDE, Parking Sprag Pawl
GUIDE, Rear Spring, None
GUIDE, Rear Spring, None
GUIDE, Sunroof Lid
GUIDE, Timing Chain
GUSSET, Side Member

HANDLE, Door Interior
HANDLE, Door Interior
HANDLE, Exterior Door
HANDLE, Exterior Door
HANDLE, Flipper Window
HANDLE, Liftgate
HANDLE, Roof Grab
HANDLE, Roof Grab
HANDLE, Seat Release
HANGER, Exhaust
HANGER, Exhaust
HANGER, Tailpipe
HANGER, Tailpipe
HARDWARE KIT
HARDWARE KIT, Accessory

242-410/24
42RE-420/10
147-410/6
242-410/6
247-410/9
45RFE-460/7
4.0L-710/7
4.0L-710/9
42RE-1010/7
42RE-1010/2
242-410/21
242-410/26
019-310/1
45RFE-460/4
42RE-420/20
42RE-420/13
42RE/1210
147/1210
247/1210

242/1210
45RFE/1210
DWJ-220/4
DWJ-120/1
SWJ-710/8
DWJ-510/5
SWJ-710/7
DWJ-220/1
SWJ-1210/7
SWJ/710

08A-110/41
005-210/7
007/720
007-720/1
007-720/4
007-310/1
025-410/3
022-130/10
42RE-210/26
45RFE-210/2
025-310/3
4.0L-910/5
4.0L-210/17
002-110/8
SWJ-1210/12
23D-230/16
23D-230/17
001/820
001-820/1
014-110/10
014-710/5
014-710/6
4.7L-510/11
42RE-720/3
45RFE-720/8
017-110/2
SWJ-220/12
SWJ-1210/8
4.7L-620/2
SWJ-220/11

DWJ-130/1
DWJ-230/1
DWJ-130/8
DWJ-230/6
SWJ-710/13
SWJ-1310/6
IWJ-110/3
IWJ-210/15
IWJ-810/15
011-110/3
011-120/2
011-120/6
011-110/10
001-270/3
001-212/2

HARDWARE KIT, Accessory
HARDWARE KIT, Accessory
HARDWARE KIT, Accessory
HARDWARE KIT, Accessory
HARDWARE KIT, Bike Carrier
HARDWARE KIT, Bike Carrier
HARDWARE KIT, Load Partition
HARNESS............
HARNESS............
HARNESS............
HARNESS............

HARNESS, A/C And Heater Vacuum . ..........

HARNESS, Jumper
HARNESS, Jumper
HARNESS, Jumper
HARNESS, Vapor Purge
HARNESS, Wiring

HEAD, Cylinder

HEAD, Cylinder, Left
HEAD, Cylinder, Right

HEADER, Panel

HEADER, Roof Front
HEADLINER ..........
HEADLINER . .........

HEADLINER AND ASSIST HANDLE . ..........

HEADREST, Front
HEADREST, Front
HEADREST, Front
HEADREST, Front
HEADREST, Front
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear
HEADREST, Rear

HEAT SHIELDS, 4.0 [ERH], 4.7 [EVA, EVC]. . . . ..

HEATER .............

HEATERKIT . .........
HEATER PACKAGE, Engine Block
HEATER PACKAGE, Engine Block
HEATER PACKAGE, Engine Block
HEATER, Engine Block
HEVAC VACUUM ENGINE LINES AND CONTROLS

HEVAC WITH AUTO TEMP CONTROL, LHD. . ...
HEVAC WITH MANUAL CONTROL, LHD. .. .. ...

HINGE, Door..........
HINGE, Door..........
HINGE, Door Half
HINGE, Door Half
HINGE, Floor Console Lid
HINGE, Hood .........

HINGE, Liftgate

HINGE, Liftglass
HOOD...............
HOOD, LATCH, HINGES
HOOK, Coat ..........
HOOK, Tow...........
HOOK, Tow...........
HORN, Duel ..........
HORNS..............
HOSE 1FT, Heater, 3/4”
HOSE 1FT, Heater, 3/4"

HOSE 1FT, Windshield Washer, 5/32" ..........

HOSE PACKAGE, Hydraulic Fan
HOSE PACKAGE, Hydraulic Fan

001-214/2
001-220/2
001-222/2
001-236/2
001-210/5
001-211/5
001-820/2
005-610/4
014-1120/2
024-150/36
008-1510/16
024-330/3
007-160/15
008-1220/4
008-1510/20
025-410/5
008-1510/17
4.0L-210/1
4.7L-210/4
4.7L-210/5
SWJ-1110/3
SWJ-1110/2
IWJ-110/1
IWJ-110/2
IWJ/110
IWJ-510/6
1WJ-520/9
IWJ-530/9
1WJ-540/9
IWJ-570/6
IWJ-610/11
IWJ-610/12
IWJ-620/11
IWJ-620/12
IWJ-630/11
IWJ-630/12
IWJ-640/11
IWJ-640/12
IWJ-650/11
1WJ-650/12
IWJ-660/11
1WJ-660/12
IWJ-670/11
IWJ-670/12
011/210
IWJ-520/1
IWJ-520/2
1WJ-530/1
IWJ-530/2
1WJ-540/1
IWJ-540/2
001/610
001-610/1
4.7L-310/6
4.0L-310/13
001-610/4
024/260
024/150
024/170
DWJ-110/1
DWJ-110/2
DWJ-210/1
DWJ-210/2
08A-410/8
SWJ-510/7
SWJ-1310/2
SWJ-710/9
SWJ-510/1
SWJ/510
IWJ-110/6
013-610/1
013-610/3
008-910/1
008/910
024-240/3
024-245/4
23D-230/10
007-160/8
019-720/12

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-10 PARTS CATALOG Index
HOSE, AirCleaner ......................... 014-810/6 HUB, DirectClutch. .. ...................... 42RE-1010/
HOSE, AirCleaner ............. ..o, 014-820/9 13
HOSE,AxleVent............ ... .. ... ... 025-420/10 HUB, InputClutch ....................c.ut. 45RFE-410/6
HOSE,Brake.........................oo00 005-420/1 HYDRAULIC CONTROLUNIT ............... 005/420
HOSE,Brake. .. ....... .o, 005-420/2
HOSE, Brake. . . . ...\, 005-510/7 -I-
HOSE,Brake................. ... ... ... 005-520/3 INDICATOR, Engine Oil Level ................ 4.7L-710/2
HOSE,Brake.............................. 005-520/7 INDICATOR, Engine Oil Level ................ 4.0L-710/26
HOSE, Brake Vacuum. .. .................... 005-310/2 INDICATOR, Transmission Fluid Level. . ........ 42RE-210/4
HOSE, Coolant Reserve Tank. .. .............. 007-310/5 INDICATOR, Transmission Fluid Level. ......... 42RE-220/4
HOSE,Drain . .............ciiiiinnn.. 007-160/18 INDICATOR, Transmission Fluid Level. ......... 45RFE-210/7
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”.. . . . .. 002-320/3 INDICATOR, Valet Status. . ... ............... 001-914/3
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”. . . . . .. 003-310/3 INJECTOR, Fuel ...... ..., 014-410/2
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”. . .. . .. 005-310/3 INPUT / REVERSE PLANETARY,[DGQ] .. . . .... 45RFE/450
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”. ... . .. 147-210/26 INPUT CLUTCH PLATE,[DGQ] .. ... .ottt 45RFE/1320
HOSE, Fuel And Vapor, 25 Foot Roll 5/16”. . . .. .. 247-210/30 INPUT CLUTCH,[DGQ] . . . v e ee e eee e 45RFE/1340
HOSE, Fuel Filler ...... ... ... ... ... .. ... 014-210/6 INPUT SHAFT, Transmission. ... ............. 42RE-410/26
HOSE, Fuel Tank Vent ...................... 014-210/7 INPUT SHAFT,[DGQ]. . . .o oo 45RFE/410
HOSE, Fuel Vapor. . ........................ 025-420/8 INSERT, ExhaustValve . .................... 4.7L-510/13
HOSE, HeaterReturn . . . .................... 024-240/2 INSERT, Intake Valve. . .. ................... 4.7L-510/12
HOSE, Heater Supply ----------------------- 024-240/1 INSTALLKIT, SATELITE RECEIVERWITH CHANGER 001/142
HOSE, Leak Detection Pump ................. 025-420/3 INSTALL KIT, SATELITE RECEIVER WITHOUT 001/130
HOSE, Leak Detection Pump to Filter. . ......... 025-420/9 CHANGER,Without Changer. . ...........
HOSE, Oil Cooler ....................ooos 007-610/7 INSTALL KIT, Satelite Receiver . .............. 001-130/1
HOSE, Oil Cooler .......................... 007-620/6 INSTALL KIT, Satelite Receiver . .............. 001-142/1
HOSE, Oil Cooler .......................... 007-160/17 INSTRUMENT CLUSTER . ......oovens 08A/210
HOSE, Power Steering Pressure . ............. 019-710/2 INSTRUMENT PANEL .+ « oo oo 08A/110
HOSE, Power Steering Pressure . ............. 007-160/11 INSTRUMENT PANEL AND VISORS . ... ...... LBLS/110
HOSE, Power Steering Reservoir. .. ........... 019-720/6 INSULATION, DASHAND COWL . .. ... .. SWJ/620
HOSE, Power Steering Return . ............... 019-710/5 INSULATION, Dash Panel . . . ................ SWJ-620/1
HOSE, Power Steering Return ................ 019-720/2 INSULATION, Dash Panel . . ................. SWJ-620/2
HOSE, Power Steering Return ... ............. 019-720/3 INSULATION, HOOd .+« v v oo SWJ-510/9
HOSE, Radiator Inlet. . ...................... 007-150/13 INSULATION, liftgate . . ... ..o.oveeenann..s DWJ-630/2
HOSE, Rad!ator Inlet. ....................... 007-160/30 INSULATION, liftgate . . .. ....oovveeenn. .. IWJ-1010/10
HOSE, Radiator Outlet ...................... 007-150/14 INSULATOR, Air Conditioning . .. ............. 024-150/10
HOSE, Radiator Outlet ...................... 007-160/31 INSULATOR, Air Conditioning . .. ............. 024-170/11
HOSE, Sunroof Drain ....................... SWJ-1210/9 INSULATOR, Engine Mount. ... .............. 009-110/3
HOSE, Sunroof Drain ....................... SWJ-1210/10 | |NSULATOR, Engine Mount. ... .............. 009-110/4
HOSE, Transmission Oil Return ............... 007-610/12 INSULATOR, Engine Mount. . . ............... 009-130/3
HOSE, Washer Reservoir . ................... 23D-230/18 INSULATOR, Engine Mount. .. ............... 009-130/4
HOSE, Windshield Washer. .................. 23D-230/9 INSULATOR, EXNAUSt © .+« v v v veeeeeeeeenn s 011-120/4
HOSE, Windshield Washer................... 23D-330/15 INSULATOR, Front DOOF . ..o ovvoeeeneeen . DWJ-610/1
HOSES, HEATER 4.0L ENGINE. .............. 024/240 INSULATOR, Rear Door . ................... DWJ-620/1
HOSES, HEATER 4.7L ENGINE. . ... .......... 024/245 INTERMEDIATE SHAFT, Transmission . . . . . .. .. 42RE-420/31
HOUSING AND LEVER, Shifter ............... 147-1210/1 ISOLATOR, Front Suspension Spring .. ........ 002-110/9
HOUSING AND LEVER, Shifter ............... 242-1210/1 ISOLATOR, Front Suspension Spring . ......... 002-110/20
HOUSING AND LEVER, Shifter . .............. 247-1210/1 ISOLATOR, Radiator . . . ..o ooveeeeneeen. 007-150/4
HOUSING AND LEVER, Shifter . .............. 42RE-1210/1 ISOLATOR. Radiator . . . ... 007-160/3
HOUSING AND LEVER, Shifter . .............. 45RFE-1210/ ISOLATOR, SPriNG. . .« v oeeeeeeeeeeeee . 017-110/5

1 ISOLATOR, SPring. . .o« oo oei i e ans 017-110/11
HOUSING,A/CUnit ...t 024-150/13
HOUSING,A/CUnit . .......... 024-150/17 -J-
HOUSING, A/ICUnit ... 024-170/13 J BOLT, Spare Tire Hold Down . .............. 022-330/8
HOUSING,A/CUnit . ......... i 024-170/19 JACK .o 022-330/1
HOUSING, Air Recirculating . .. ............... 024-150/3 JACK STOWAGE. . . ... . e 022/330
HOUSING, Air Recirculating .. ................ 024-170/3 JTECMODULES. ... 008/710
HOUSING, AxXle. . ... .o 002-310/2 JUNCTION BLOCK, RELAYS, CIRCUIT BREAKER  008/510
HOUSING, Axle. . . ... 003-210/1 JUNCTION BLOCK, Relay .................. 008-510/1
HOUSING, Axle. . ... .. 003-220/1
HOUSING, AXle. . ... .. 002-320/17 -K-
HOUSING, Fuel Filler ... ....... ... ... ... ... SWJ-910/15 KEY, Crankshaft Sprocket . .................. 4.0L-410/7
HOUSING, Lamp. . . ... 008-1120/12 KEY, Master. .. ..... ..., 23D-130/6
HOUSING, Oil Fill .. .. .. ..o 4.7L-710/10 KEY, Woodruff .. ..... ... .. ... i 4.7L-620/10
HOUSING, Pump . ... .. 45RFE-310/2 KNOB, ATCControl . . ..., 024-330/6
HOUSING, Steering ColumnLock ............. 019-210/4 KNOB, Odometer Reset .................... 08A-210/9
HOUSING, Switch. .. .......... .. ... ... ... 008-810/13 KNOB, Power Seat Switch. . ................. 008-830/6
HOUSING, Switch. . ......... ... .. ... ...... 019-110/22 KNOB, Power Seat Switch. . ................. IWJ-810/2
HOUSING, Thermostat. ... .................. 007-220/5 KNOB, Power Seat Switch. . ................. IWJ-810/11
HOUSING, Thermostat. . .................... 007-150/17 KNUCKLE, Front . .. ....... ... ... ... ... 002-310/4
HOUSING, Transmission Rear Extension. . ... ... 45RFE-220/5 KNUCKLE, Front . . ......... ... ...oiven.. 002-320/8
HOUSING,FRONT AXLE,2 WHEEL DRIVE.. . .. .. 002/310
HOUSING,FRONT AXLE,4 WHEEL DRIVE.. ... .. 002/320 -L-
HOUSING,REAR AXLE,DANA 35C/194MM [DRM] 003/210 LABEL ... ... LBLS-510/1
HOUSING,REAR AXLE,DANA 44/226 MM [DRK]. . 003/220 LABEL, AirBagWarning . .. ................. IWJ-120/8
HUB AND BEARING, Brake . .. ............... 005-110/13 LABEL, AirBagWarning . ................... 008-410/12
HUB AND SHAFT, Overdrive Clutch. .. ......... 45RFE-430/2 LABEL, AirBagWarning . . .................. 019-110/20
HUB AND SHAFT, Reverse Clutch .. ........... 45RFE-430/7 LABEL, AirBagWarning . .. ................. 08A-110/47
HUB AND SHAFT, Underdrive Clutch. . ......... 45RFE-420/2 LABEL, AirBagWarning . . .................. LBLS-110/1

LABEL, AirBagWarning . ................... LBLS-110/4

September 2003



Alphabetic
Index

2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG

Page AL-11

LABEL, AirBagWarning. .. .................. LBLS-310/5 LEVER, Throttle Valve. . ..........

LABEL, Air Bag Warning, Spanish .. ........... LBLS-110/2 LEVER, Throttle Valve. . ... .......

LABEL, Air Bag Warning, Spanish . .. .......... LBLS-110/5

LABEL, Belt Routing ........................ 007-160/28 LEVER, Transfer Case

LABEL,BeltRouting . ............ ... ........ LBLS-210/3 LEVER, Transfer Case

LABEL, Certification . . ...................... LBLS-310/1 LICENSE PLATEKIT ............

LABEL, Child Protection Lock. . ............... LBLS-310/4 LID, Floor Console Bin .. .........

LABEL, Child Protection Lock, English.......... LBLS-310/3 LID, Storage Bin ...............ciiiiiii...
LABEL, Emission .......................... LBLS-210/2 LIFTGATE PANEL AND SCUFF PLATE . . ... ..
LABEL, FanCaution . ....................... LBLS-210/4 LIFTGATE, LATCH AND HINGES. ... ........
LABEL,Fuel .......... ... .. ... LBLS-410/1 LIGHT PACKAGE -FOG . . . . o oo,
LABEL, Fuel ................ .. i, SWJ-910/20 LIGHT PACKAGE, FOgQ ... ..o oo
LABEL, Refrigerant. .. ...................... 024-255/13 LINE, AIC .ot
LABEL, Refrigerant. .. ....... ... ... ... ..... LBLS-210/1 LINE, AIC ..ot
LABEL, Refrigerant. .. ........... ... ... ..... SWJ-510/10 LINE, A/ICDischarge. ...............c......
LABEL, TirePressure . . ..., .. LBLS-110/6 LINE, A/IC Discharge. . ...........co.ouuv...
LABEL, VisorWarning ...................... IWJ-120/9 LINE, AICSUCtON . . .. ..ot
LABEL, VisorWarning . ..................... LBLS-110/3 LINE, A/IC SUCHON . .« v oo e e
LAMP - COURTESY - DOME - READING . ... . ... 008/1130 LINER, Front Fender . . .. ...ooovovoennn.
LAMP-FRONTEND .......... ... ... 008/1110 LINK, Exterior Door Handle. . ...............
LAMP-REAREND......................0 008/1120 LINK, Exterior Door Handle. . . ..............
LAMP, Cargo. . . ..ot 008-1130/4 LINK, Heater and Damper Contrl ............
LAMP, Courtesy ...........ovvvininnnnnnnn 008-1130/1 LINK, Heater and Damper Contrl ............
LAMP, FOg. ... 001-615/6 LINK, Heater and Defroster Door ............
LAMP, FOg. ... 008-1110/14 LINK, Key Cylinder ToLatch . ...............
LAMP, Headlamp Park And Turn. . .. ........... 008-1110/3 LINK, Steering. ... ....ovvieeiiaeann..
LAMP, High Mounted Stop . ... ............... 008-1120/7 LINK, Steering. .. ...
LAMP, License. . ... 008-1120/13 LINK, Sway Eliminator. . ...................
LAMP, Message Center. . .................... 008-1130/8 LINK, Sway Eliminator. . ...................
LAMP, Tail Stop Turn. .. .. ... 008-1120/1 LOCK CYLINDER & KEYS . . . ..o i,
LATCH, Console Lock. ...................... 08A-410/2 LOCK, Valve Spring Retainer ...............
LATCH, FrontDoor . . ........ ..o, DWJ-130/2 LOCK, Valve Spring Retainer ...............
LATCH, Glovebox Door...................... 08A-110/42 LOOP, CargoTieDOWN. . ..................
LATCH,Hood . .......... . SWJ-510/4 LOOP, Cargo Tie DowNn. . . ...oovvveeennnn.
LATCH, Liftgate. . .. ... ..o SWJ-1310/17 LOOP, Cargo TieDown . .. ..........c..vn...
LATCH, Liftgate Glass. . ... ....... .o, SWJ-1310/4 LOW / REVERSE CLUTCH,[DGQ]...........
LATCH,RearDoor ......................... DWJ-230/2 LOW REVERSE CLUTCH,[DGQ]............
LATCH, Seat.............ciiiiiiiin... IWJ-610/16 LUBRICANT, Oil, 75W90 . . . . .o o oo oo
LATCH, Seat............. ... IWJ-620/16 LUBRICANT, Oil, 75W90 . . . . .o oot
LATCH, Seat.............................. IWJ-630/16 LUGGAGE CARRIER - ROOF,Hard Shell. . . . ..
LATCH, Seat............ ..o, IWJ-640/16 LUGGAGE CARRIER - ROOFVinyl . .........
LATCH, Seat.......... ... ... IWJ-650/16

LATCH, Seat.............. ... ... .. IWJ-660/16 -M-
LATCH,Seat.............................. IWJ-670/16 MAGAZINE,CD Changer . .................
LATCH, Storage BinLid ..................... IWJ-220/16 MAGNET . .t
LEAK DETECTION PUMP, 4.0 [ERH], 4.7 [EVA, EVC] 025/420 MAGNET . ...t
LENS,CargoLamp. ..., 008-1130/5 MAGNET, TranSmission. . . . ..........o..o....
LENS, Cluster . .. ... 08A-210/1 MAGNET, Transmission. .. .................
LENS, llluminated Visor ..................... IWJ-120/6 MAGNET, Transmission. . . . ......c.ovuuuo..
LENS, llluminated Visor . .................... 008-1130/3 MAGNET, Transmission. . . .. ..., ..
LENS, LampModule. . ...................... 008-1130/6 MAGNET, Transmission. . . .................
LENS, LampModule. .. ....... ... .. ... ..... 008-1130/9 MAGNET, Transmission. . . . ..o,
LENS, Message Center ..................... 08A-420/3

LEVEL UNIT PACKAGE, Fuel................. 014-510/4 MAINSHAFT, Transfer Case . ...............
LEVER AND CABLE - PARKING BRAKE. . ... ... 004/110 MAINSHAFT. Transfer Case . . ... ... ...
LEVER, A/C RecirculationDoor . .............. 024-170/5 MAINSHAFT, Transfer Case ................
LEVER, A/C Vent Defrost Door. . .............. 024-150/26 MANIFOLD KIT, A/IC Compressor. . ..........
LEVER, A/C Vent Defrost Door. . .............. 024-170/27 MANIFOLD KIT: AIC COmpressor. . ..........
LEVER, Door Lock Cylinder . ................. 23D-130/3 MANIFOLD, EXhaust. . . ..o ooeeeeeennn ..
LEVER, Kickdown. ......................... 42RE-510/1

LEVER, Manual Control .....................
LEVER, Manual Control .....................

LEVER, Manual Valve. . .....................
LEVER, PanelDoor ................cvuu...
LEVER, PanelDoor ........................
LEVER, PanelDoor ........................
LEVER, PanelDoor ........................
LEVER, PanelDoor ........................
LEVER, PanelDoor ........................

LEVER, Park
LEVER, Park
LEVER, Reve
LEVER, Reve
LEVER, Shift

Brake................. ... .....
Brake.........................
rseBand ......................
rseBand ........... ...
Shaft .........................

LEVER, SteeringColumn . ...................
LEVER, Throttle Valve ......................

42RE-1210/6
45RFE-1210/
8
42RE-710/13
024-150/21
024-150/22
024-150/27
024-170/24
024-170/25
024-170/28
004-110/1
004-120/7
42RE-510/7
42RE-510/8
45RFE-720/
12
019-110/18
014-710/12

MANIFOLD, Exhaust. . ....................
MANIFOLD, Exhaust. . ....................
MANIFOLD, INTAKE AND EXHAUST, 4.0 (ERH) . .

42RE-710/12
42RE-1210/
13
242-910/1
247-910/4
013-240/8
08A-410/7
1WJ-220/19
IWJ/1010
SWJ/1310
001/615
001-615/1
024-250/1
024-255/1
024-250/7
024-255/7
024-250/14
024-255/15
SWJ-410/4
DWJ-130/15
DWJ-230/10
024-150/5
024-170/15
024-150/24
DWJ-130/17
019-410/8
019-410/14
002-120/7
017-210/4
23D/130
4.0L-510/5
4.7L-510/7
IWJ-310/7
1WJ-220/10
IWJ-310/14
45RFE/470
45RFE/1310
024-410/9
024-420/9
001/270
001/274

001-115/3
022-130/7
008-620/14
147-210/5
247-210/9
242-210/12
42RE-210/14
42RE-220/14
45RFE-210/
18
147-410/9
242-410/19
247-410/11
024-410/2
024-420/2
4.0L-810/6
4.0L-810/7
4.7L-810/6
4.0L/810

MANIFOLD, INTAKE AND EXHAUST, 4.7 [EVA, EVC] 4.7L/810

MANIFOLD, Intake . ........... .. ..o ...
MANIFOLD, Intake . ............. ... .....
MANUAL, Connector Repair ... .............
MAST, Antenna . . ........................
MASTER CYLINDER, Brake................
MASTER CYLINDER,BRAKE. .. ............
MAT KIT, Floor. .. ...
MAT KIT, Floor - Complete . ................
MAT KIT, Floor-Front . . ...................
MAT KIT, Floor-Rear . ....................
MAT, Storage Tray . ... ... .o
MAT, Storage Tray . . . . .o v e
MIRROR, Inside Rear View. ... .............
MIRROR, Outside Rearview Electric Foldaway. .
MIRROR, Outside, Rearview, Electric, Heated . .

4.0L-810/1
4.7L-810/1
008-1605/6
08A-320/8
005-410/4
005/410
IWJ-310/12
IWJ-310/15
IWJ-310/10
IWJ-310/11
08A-410/13
08A-410/15
SWJ-710/1
DWJ-510/2
DWJ-510/1

September 2003



2004 JEEP GRAND CHEROKEE (WJ)
PARTS CATALOG

Page AL-12

Alphabetic
Index

MIRRORS, EXTERIOR. . .......... ... ..ot
MODULE PACKAGE, Fuel Pump/Level Unit. . . ...
MODULE, Anti-lock Brakes. . .................
MODULE, Anti-lock Brakes. . .................
MODULE, Body Controller ...................
MODULE, Brake Pedal .. ....................
MODULE, Brake Pedal .. ....................
MODULE, Brake Pedal .. ....................
MODULE, Compass Temperature. . . ...........
MODULE, Compass Temperature. .. ...........
MODULE, Heated Seat Control ...............
MODULE, Immobilizer. .. ....................
MODULE, Immobilizer. .. ....................
MODULE, Immobilizer. .. ....................
MODULE, Occupant Restraint ................
MODULE, Powertrain Control . . ...............
MODULE, RR Multiplex. . ....................
MODULE, SeatMemory . ....................
MODULE, Security Alarm .. .. ................
MODULE, Security Alarm .. .. ................
MODULE, Sunroof .........................
MODULE, Transmission Control . . .............
MODULE, Transmission Control . . .............
MODULE, Wiper . ...t
MODULES. . ... e
MOLDING, A-PILLAR . .. ... . i
MOLDING, Front Door, Woodgrain . . ...........
MOLDING, Rear Door, Woodgrain .. ...........
MOLDING, SillCover .......... ..o
MOLDING, SillCover ..............cccvuiun.
MOLDING, Windshield .. ....................
MOLDING, Windshield .. ....................
MOLDING, Windshield .. ....................
MOLDINGS,UPPER. . ............ ...t
MOTOR, Adjustable Brake and Accelerator Pedal .
MOTOR, Adjustable Brake and Accelerator Pedal .
MOTOR, Airldle Speed. . .. ..................
MOTOR, Blower . ...,
MOTOR, Blower . ........ ...
MOTOR, Sunroof. . . ............ ... ... ....
MOTOR, Wiper . . ...
MOUNT, Transmission. . . . ........covuennenn.
MOUNT, Transmission. . . ....................
MUFFLER AND TAILPIPE, Exhaust............
MUFFLER AND TAILPIPE, Exhaust............

NAMEPLATE. .. ... e
NAMEPLATE. . ... e e
NAMEPLATE. .. ... e e
NAMEPLATE. . . ... e
NAMEPLATE. .. ... e e e
NAMEPLATE. . . ...t e
NAMEPLATE, Jeep. .. ....ooiiiiiiiiinann
NAMEPLATES AND DECALS. ................
NAVIGATIONKIT ... e
NEEDLE BEARING, Roller Cage, None. . .......
NOZZLE, Washer, Windshield ................
NOZZLE, Washer, Windshield ................

DWJ/510
014-510/1
005-420/4
008-410/6
008-410/1
005-610/6
008-410/15
014-1120/4
008-410/5
08A-420/4
008-410/10
008-410/8
019-110/16
23D-130/23
008-410/3
008-710/1
001-142/2
008-410/9
001-914/1
001-914/4
SWJ-1210/1
008-410/7
008-710/5
23D-230/1
008/410
IWJ-210/1
IWJ-410/2
IWJ-410/7
EWJ-220/2
EWJ-220/5
DWJ-610/8
EWJ-210/1
EWJ-210/3
EWJ/210
005-610/5
014-1120/3
014-610/7
024-150/8
024-170/8
SWJ-1210/4
23D-330/1
009-120/2
009-140/2
011-110/9
011-120/10

EWJ-120/1
EWJ-120/3
EWJ-120/5
EWJ-120/7
EWJ-120/8
EWJ-120/10
EWJ-120/6
EWJ/120
001/140
242-410/29
23D-230/14
23D-330/11
002-310/6
002-320/9
013-340/2
013-610/5
019-410/9
022-130/8
247-910/6
IWJ-220/5
IWJ-230/3
IWJ-410/9
003-230/25
003-240/24
008-1110/9
008-620/15
4.7L-710/4
DWJ-110/12
IWJ-1010/6
IWJ-210/16
SWJ-1310/9
4.7L-810/11

NUT AND WASHER, Hex, M6x1 .............
NUT AND WASHER, Hex, M6x1 .............
NUT AND WASHER, Hex, M6x1 .............
NUT AND WASHER, Hex, M6x1 .............
NUT AND WASHER, Hex, M6x1 .............
NUT AND WASHER, Hex, M6x1 .............
NUT AND RETAINER, Hex Flange Locking, M14 x 2.00
NUT AND RETAINER, Hex Flange Locking, M14 x 2.00
NUTANDWASHER ................cco...
NUTANDWASHER .......................
NUTANDWASHER ..................oo...
NUT AND WASHER, Hex Nut-Coned Washer, .25-20
NUTANDWASHER, Hex Nut-Coned Washer, M5x0.80
NUTAND WASHER, HexNut-Coned Washer, M6 x 1.00
NUTANDWASHER, Hex Nut-Coned Washer, M6 x1.00
NUTANDWASHER, HexNut-Coned Washer, M6 x 1.00
NUTANDWASHER, Hex Nut-Coned Washer, M6 x 1.00
NUTANDWASHER, Hex Nut-Coned Washer, M6 x1.00
NUTANDWASHER, HexNut-Coned Washer, M6 x 1.00
NUTANDWASHER, Hex Nut-Coned Washer, M6x1.00
NUTAND WASHER, HexNut-Coned Washer, M6 x 1.00
NUTANDWASHER, Hex Nut-Coned Washer, M6x1.00
NUTAND WASHER, HexNut-Coned Washer, M6 x 1.00
NUTANDWASHER, HexNut-Coned Washer, M8x 1.25
NUTANDWASHER, Hex Nut-Coned Washer, M8x1.25
NUTANDWASHER, HexNut-Coned Washer, M8x 1.25
NUT AND WASHER, Hex, .375-24 ............
NUT AND WASHER, Hex, .375-24 .. ..........
NUT AND WASHER, Hex, .375-24 ............
NUT AND WASHER, Hex, M8x1.25 ...........
NUT AND WASHER, Hex, M8x1.25 ...........
NUT AND WASHER, Hex, M8x1.25 ...........
NUT, .25-20 . . oo
NUT, .25-20 . ..o
NUT, .625-18 . .. ..o
NUT, BrakeLine............... ... ...,
NUT,BrakeLine........... ... ... .........
NUT, Brake Line. .......... ... ...,
NUT,BrakeLine........... ... v,
NUT,Brake Line........... ... ... .........
NUT, BrakeLine...........................
NUT, Exhaust Manifold. . .. ..................
NUT,Flared Tube. .........................
NUT, Fuel Pump Module . . ..................
NUT, Heat Shield Attach . ...................
NUT, Heat Shield Attach, M5x1.60 ............
NUT, HEX o oo
NUT, Hex . ..o
NUT, HeX . ..o
NUT, Hex Flange Lock . . .. ..................
NUT, Hex Flange Lock . . . . ..................
NUT, Hex Flange Lock . . . . ..................
NUT, Hex Flange Lock . .. ...................
NUT, Hex Flange Lock . . . . ...... ... ... .....
NUT, Hex Flange Lock . . . .. .................
NUT, Hex Flange Lock . . . . ...... ... ... .....
NUT, Hex Flange Lock . . .. ..................
NUT, Hex Flange Lock . . . . ..................
NUT, Hex Flange Lock, .375-16...............
NUT, Hex Flange Lock, .375-16. .. ............
NUT, Hex Flange Lock, M10x1.5..............
NUT, Hex Flange Lock, M10x1.5..............
NUT, Hex Flange Lock, M10x1.5..............
NUT, Hex Flange Lock, M12x1.75.............
NUT, Hex Flange Lock, M12x1.75 ... ..........
NUT, Hex Flange Lock, M12x1.75. ... .........
NUT, Hex Flange Lock, M12x1.75 ... ..........
NUT, Hex Flange Lock, M12x1.75.............
NUT, Hex Flange Lock, M12x1.75.............
NUT, Hex Flange Lock, M14x2 ...............
NUT, Hex Flange Lock, M8x1.25..............
NUT, Hex Flange Lock, M8x1.25..............
NUT, Hex Flange Lock, M8x1.25..............
NUT, Hex Flange Lock, M8x1.25..............
NUT, Hex Flange Lock, M8x1.25..............

SWJ-1610/15
42RE-1210/
12
019-210/3
DWJ-110/8
DWJ-210/8
DWJ-220/6
008-1010/6
019-110/11
017-110/7
002-110/13
SWJ-510/5
014-1010/3
4.0L-810/2
024-250/11
DWJ-510/4
001-115/5
004-110/5
008-710/4
008-710/8
08A-310/7
SWJ-510/8
SWJ-1310/5
SWJ-710/21
SWJ-1210/11
SWJ-1210/13
024-250/6
024-255/6
08A-110/29
147-210/4
242-210/4
247-210/4
005-610/2
DWJ-110/4
DWJ-210/4
08A-310/9
08A-310/11
007-610/10
005-520/8
005-510/10
005-510/11
011-120/11
242-1210/10
247-1210/10
4.0L-810/10
007-610/3
014-510/2
014-110/9
011-210/3
005-110/18
42RE-210/5
42RE-220/5
005-310/6
005-610/9
014-110/4
017-110/6
019-210/6
002-110/11
002-110/15
014-1120/8
019-110/15
011-110/5
4.0L-310/9
002-110/3
011-120/3
017-210/5
002-120/2
009-110/7
009-120/4
009-130/7
009-140/4
002-120/12
017-110/12
008-210/6
024-510/2
147-1210/2
247-1210/2
42RE-1210/4

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)
Index PARTS CATALOG Page AL-13
NUT, Hex Flange Serration, M6X1. ............. 014-1010/5 ORING, AICLINE .o v e 024-255/10
NUT, Hex Flange, .3437-24. . .. ............... 4.0L-410/6 ORING, CONrol Valve .. ......ouvveenennnn.. 45RFE-210/
NUT, Hex Flange, M5x.8 . .. ... ............... DWJ-230/7 25
NUT, Hex Flange, M5x.8..................... DWJ-130/10 O RING, Engine Oil Indicator ................. 4.7L-710/5
NUT, Hex Flange, M6x1 . .................... 014-1110/2 ORING, Kick DownServo ................... 42RE-720/7
“% :ex E:ange, mgxﬁg ................... 882-2%852 O RING, Kick DOWN SEMNVO ... ..o.vveern... 42RE-720/10
, Hex Flange, M8x1.25. .................. - ORING, Ol PUMP, .« « v veeeeee e 45RFE-310/
NUT, Hex Jam, .50-20. . . ..o oe oo 42RE-510/5 P 13
H% Hex \|7\(/)C||:1 ’\’{'A%ﬂl-zzg --------------------- g'\Z/IE_le%//%l O RING, Pinion Flange . .. ................... 002-610/4
» exweld, Moxl.eo ... X ORING, PinionFlange .. ................o.... 003-230/4
NUT, Hex, .250-20. .....ovvvvvniinen 014-710/15 O RING, Pinion FIange . . . . .................. 003-240/4
NUT, Hex, .375-24. . ... 42RE-510/10 O RING, Power Steering Hose . ............... 019-710/1
NUT, Hex, 43714, 42RE-1210/8 | O RING, Power Steering HOS€ . ............... 019-710/3
NUT, Hex, .50-20. ... 019-410/4 O RING, Power Steering HoSe . ............... 019-720/4
NUT, HeX, M10-1.5 . ..o\ oo e 002-110/16 O RING. Power Steering Hose -+ . 007-160/13
NUT, Hex, MIOX1.25 ....................... 23D-230/4 O RING, Pressure SWitch . . .. ................ 42RE-710/27
mt‘g :2’;’ mg%l.oo """""""""""" 388D'13§%?2 ORING, Reverse & O/Drive Clutch Piston, Transmission 45RFE-410/
, ,IVIOXL . - 13
HB$ :2)):’ mgﬁgg """"""""""""" 8;%\%32%//52 O RING, Solen_oid Wiring, Transmission 42RE-710/10
NUT, Inverted Flare, .62-18. ... ... ... ...... a2RE-210/11 | JRING: Sleerng Bear. ... o2RE 210113
NUT, Inverted Flare, .62-18. . ... .............. 42RE-220111 | oo o rote Body ...
NUT M16XL5 . .. ... e 007-160/12 , Trans Speed Sensor................. 42RE-210/24
NUT’ M6x1 08A-110/5 O RING, Trans Speed Sensor. .. .............. 42RE-220/29
NUT’ M6x1 OO """"""""""""""" SWJI-610/2 O RING, TransmissionClutch . .. .............. 45RFE-410/7
NUT’ M8x1'25 """"""""""""""" 004-110/4 O RING, TransmissionClutch . . . .............. 45RFE-410/8
NUT MBXL25 . T i 008-110/4 OIL COOLER AND LINES 4.0L ENGINES 007/610
NUT MBxL 28 e 014.810/4 OIL COOLER AND LINES 4.7L ENGINE 007/620
NUT’ M8x1'25 """"""""""""""" 014-820/4 OUTLET, Air Conditioning & Heater ............ 08A-110/21
NUT’ M8x1.25 """"""""""""""" 007-420/14 OUTPUT SHAFT, TransferCase. . ............. 147-410/25
NUT’ M8xl'25 """"""""""""""" 242-1210/2 OUTPUT SHAFT, TransferCase. . ............. 242-410/41
NUT’ M8x1.25 """"""""""""""" 45RFE-1210/ OUTPUT SHAFT, TransferCase. . ............. 247-410/31
' ED 5 OUTPUT SHAFT,[DGK] . .. veeeeeeeeeeen 42RE/430
OVERDRIVE . . .. oo oo 42RE-110/2
H% QY'F’Ck\'{"iX' MIOXLS. ... 883%}8;‘13 OVERDRIVE GEAR TRAIN,[DGK] . ... ......... 42RE/1010
NUT F,!”!0" Yoke --------------------------- 003.230/1 OVERDRIVE,[DGQ] ......... TR IOTT 45RFE/430
» PINION YOKE. .. - OVERHAUL PACKAGE, Transmission 42RE-210/2
NUT, Pinion Yoke. ..................ooone. 003-240/1 OVERHAUL PACKAGE, Transmission 42RE-220/2
NUT, Plastic. . ... IWJ-210/6 OVERHAUL PACKAGE, Transmission 45RFE-210/1
“ﬁ g:gggg ------------------------------- g(\)’gJi%%/fé OVERHAUL PACKAGE, Transmission 45RFE-1330/
, el - 1
H% ﬁliiﬂﬁ's‘a apn g&glzc’;l/?/ 22 | OVERHAUL PACKAGE,[DGQ] « - ...+ @ vvv. .. 45RFE/1330
NUT. Plastic Snap-in. . .. ..oovunoeeeennnn. 008-1120/9 gxgst'ff?l Ch.ONSO'-Ff R RCEEERR TR 08A/420
NUT Push On. .. ... SWJ-620/3 , Vehicle Certification. . .............. LBLS-310/2
NUT, PUSh ON, MB .o oo 008-410/4
H% Eﬂ/se*: OnME ... OD%B‘_‘%%}% PAD KIT, Front Disc Brake. . ... ............... 005-110/11
NUT Seat Adjuster To Cushion. . . . ...+ ... W3-81013 | paD KIT Rear Disc Brake ... 0052102
NUT, Spring Type, .164-7.5. ... ..o oo, IWJ-220/4 ) A0S BIAION FECET - . - oceeee e i
NUT’ Spring, M6 ' DWJI-220/11 PAD, Accelerator Pedal . .. ................... 014-1120/6
NUT, Steering Knuckle Socket ................ 002-310/7 Eﬁg :;Eégjlment Panel.....o 88’2‘_&%(?//58
NUT, Steering Knuckle Socket . ............... 002-320/7 PAD. Pedal. . . .. ... T 014-1120/5
NUT, Transfer Case Yoke .................... 147-410/19 PAD’ Shift Iidr'k """"""""""""""" 242-910/3
NUT, Transfer Case Yoke .................... 242-410/35 PAD. Shift Fork . . .. ... 242-910/9
NUT, Transfer Case Yoke .................... 247-410/26 PAD’ Shift Fork . . ... 242-910/10
NUT, Transmission Case. .................... 007-620/8 PAN. Engine Oil. . . .. ... oot 4.0L-710/19
NUT, Transmission Case. .................... 007-610/11 PAN. Engine oil . 4.71L-710/14
NUT, TransmissionCase. . ................... 45RF2EZ-210/ PAN. EIOOF . .. ..\ SWI-210/1
PAN, Floor. . ... . SWJ-220/1
NUT, U, MBXT . ... 008-1010/8 PAN, REar FIOOT . ..o veo e SWJ-220/2
NUT, Wheel, .50x20 ........................ 022-130/3 PAN, Transmission Oil . . . ... .vveieenaen.. 42RE-210/16
NUT, Wiper Arm . ... 23D-330/7 PAN, Transmission Oil. . . ... vveee .. 42RE-220/16
_0- PAN, Transmission Oil. . ..................... 45RFE-210/
O
19
SR G 007160110 PANEL, BPIllar .. ... oo IWJ-210/8
ORING .. o 019-510/12 PANEL, B Pillar Lower Trim. . ................. IWJ-210/10
ORING . oo 4.7L-610/7 PANEL, Body Side Aperture . ................. SWJ-810/2
ORING .. o 4.7L-910/3 PANEL, Body Side Aperture Front ............. SWJ-810/1
ORING ... o 4-7L-210/10 PANEL, Body Side Aperture Rear. . ............ SWJ-910/1
ORING e JERFE-210/ PANEL, CPIllar . . ..o IWJ-220/1
""""""""""""""""" 1 PANEL,Console ........................... 08A-410/1
PANEL L IWJ-21
O RING PACKAGE, Valve Body, Transmission. . . . 42RE-710/30 PANEL’ gg:,/vvl SV\}]J-4:(L)(g!/59
ORING, AJCLING . .o\ veee e 024-250/2 " Cod Ard Plarim T i
. PANEL, Cowl And Plenum. . .................. SWJ-610/7
8 smg ﬁ’lg '[!ze -------------------------- 833'32?@ PANEL, COWI TOP .. ... SWJ-610/4
O RING. Ae L:ng -------------------------- P PANEL, D Pillar Trim . . .o ovveeeee e IWJ-220/7
; NE ... - PANEL, DaSh. . .« oo oo SWJ-610/6
(6] R|NG, AICLINE . ... 024-255/9 PANEL, Front Door Outer Repair .............. DWJ-110/11

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-14 PARTS CATALOG Index
PANEL, FrontDoor Trim . .................... IWJ-410/1 PISTON, Reverse and Overdrive. . ............ 45RFE-410/
PANEL, Liftgate. . .......... ... IWJ-1010/1 15
mmgt, t?gga:e ---------------------------- Ig/\/vjjlfél%jl PISTON, Underdrive ....................... 45RFE-410/

,Lmgate . ... ..o - 18
Eﬁmgtv 832::2:'T}i'n5 ------------------------ IS\'I‘\;‘SJZ%%Z PISTON, Underdrive . ..........ooovevoe.... 45RFE-410/

JQuarter Trim. .. ... o
PANEL Rear Door Trm. -1 11U ool . | PIVOTRogkerAm ... 4.0L-510/12
PANELY Rear Wheelhouse . . ... SWJ-910/5 PLANETARY PLATE,[DGQ]. .. ... ..o 45RFE/1350
PANEL, ROOf . .« + v v v soe oo SWJ-1110/1 PLANETARY, Transfer Case ................. 242-410112
PANEL: Seat Cushion Base . . . ... \WI-610/7 PLANETARY, TransferCase ................. 247-410/10
PANEL. Seat Cushion Base .................. IWJ-620/7 PLATE “ 7ot ASRFE-a2017
PANEL, Seat CushionBase .................. IWJ-630/7 PLATE e A5RFE-410/
PANEL, Seat CushionBase .................. IWJ-640/7 | ~ T T
PANEL, Seat Cushion Base .................. IWJ-650/7 24
PANEL, Seat Cushion Base .................. IWJ-660/7 PLATE ... 45RFE-440/
PANEL, Seat CushionBase .................. IWJ-670/7 18
PANEL, Seat CushionBase .................. IWJ-610/10 PLATE ... .. 45RFE-440/
PANEL, Seat CushionBase .................. IWJ-620/10 20
PANEL, Seat CusEion Base .................. IWJ-630;10 PLATE PACKAGE, Input Clutch Thrust ... ...... 45RFE-1320/
PANEL, Seat CushionBase .................. IWJ-640/10 1
PANEL, Seat CushionBase .................. IWJ-650/10 PLATE PACKAGE, Planetary Thrust .. ......... A5RFE-460/6
Eﬁ“?ﬂ' ggg: gﬂiﬂ:gﬂ Egz: ------------------ I"\X,jﬁ?gﬂg PLATE PACKAGE, Planetary Thrust . .......... 45RFE-1350/

L eatlusnionpobase .............. 0000 - 1
PANELS, BODY SIDE . ...................... SWstlo PLATE PACKAGE, Skid - Front . .. ............ 001-520/1
Eﬁ“gtg' gngé- SL'\J‘ERE%AESRH ----------------- 2‘%3 /818 PLATE PACKAGE, Skid - Transfer Case .. . . .. .. 001-522/1

S’ ROOF - i SWI/1110 PLATE PACKAGE, Transmission Module. ... .... 42RE-1010/1
Eﬁgﬁ:—N 6 SPRAGIDEK] SORE30 PLATE, Annulus Gear Thrust. . ............... 42RE-420/8
PARKING SPRAG,[DGQ] . ...« .vvvnrnn. .. 45RFE/720 DL Srake Backing . -.ooeeeeee L o
PAWL, Parking Sprag . . ..................... 45RFE-720/5 | pATE, Clutch Hub ThruSt. . .o oeennnn 45RFE-440/2
PEDAL BRAKE, POWER ADJUSTABLE . ... 0L4/1120 PLATE. Cluteh Hub Thrust. oo 4SRFE-1350/
PEDAL, Accelerator. . ..., 014-1110/1 P T e

' 2
PEDAL, Brake . ... .. 10U UIUIUUT Gladigon | PLATE. Cluich Pressure ... 42RE-410/35
PIN . 013-240/15 PLATE, Clutch Pressure . ................... 45RFE-430/4
PIN . .. 4.71-310/4 PLATE, Clutch Separator. . .. ................ 42RE-410/16
PIN . .. e ASREE-720/3 PLATE, Clutch Separator. .. ................. 42RE-410/34
PIN KIT, DiSC BraKe. . . ..o vvoeeeeeeeenn 005-110/9 PLATE, Clutch Separator. ................... 45RFE-440/
PINKIT, DisC Brake. . . ........ooveueenenn .. 005-210/6 15
PIN, Accelerator Pedal Mtg. .................. 014-1110/5 PLATE, Control Arm........................ SWJ-220/15
PIN, COEI. . o v v v e e e e et 019-410/3 PLATE, Dr!ve Plate ... e 4.0L-410/20
PIN, Cotter, M4x40.00. . . ..o, 002-310/3 PLATE, Drlve_ Plate Backing. .. ............... 4.0L-410/21
PIN, Cotter, M4x40.00. . .. .........ouren .. 002-320/6 PLATE, Fascia . ...............oooiinn, 013-240/17
PIN, Cotter, M4x40.00. .. ..o eeeeeennn.. 005-110/20 PLATE, FloorConsole . . ...........coovvun... 08A-410/10
PIN, Differential Shaft . . ..........c.couvei... 002-610/20 PLATE, Front Door Scuff .................... IWJ-210/11
PIN, Differential Shaft . ...........c.ovvvve.... 003-230/18 PLATE, L!ftgate Latch ...................... SWJ-1310/7
PIN, Differential Shaft . ...................... 003-240/17 PLATE, Liftgate Scuff....................... IWJ-1010/9
PIN, DOOr Panel . ........ouiiinnnnnn... IWJ-1010/3 PLATE, ManualValve Cam . ................. 45RFE-710/3
PIN, Headline . .........ouunnnnnn... SWJI-410/5 PLATE, Planetary. . ..., 45RFE-1350/
PIN,Headline ............cciiuiiiininnn.. SWJ-1110/4 3
PIN,Piston . .......... . ... .. i, 4.0L-410/25 PLATE, Rear Door Scuff .................... IWJ-210/12
PIN,Push . ..... ... 011-210/5 PLATE, StriKer . ....covii e SWJ-910/18
PIN,Push ............ . i 013-240/3 PLATE, Striker . .. ... o SWJ-1310/16
PIN,Push ........ ... ... . . . . . 013-340/1 PLATE, Torque Converter Drive. .. ............ 4.7L-410/26
PIN,PUSh . ... e SWJ-410/7 PLATE, Transmission Module................ 42RE-420/15
PIN,Push ........ ... .. . i, 013-240/13 PLATE, Transmission Module................ 42RE-420/30
PIN, Push, .15x.41 ........... .. ..., 007-160/27 PLATE, Transmission Clutch Reaction. ......... 42RE-410/15
PIN,Retainer. .. ........... .. i, 014-910/2 PLATE, Transmission Clutch Reaction. ......... 42RE-410/33
PIN, Roll, 5/32"x1.00" .. ........ ..., 4.0L-710/18 PLATE, Transmission Clutch Reaction. . ........ 45RFE-420/4
PIN, ShiftFork. . .......... ... ... ... ...... 242-910/16 PLATE, Transmission Clutch Reaction. ... ... ... 45RFE-420/8
PIPE AND CONVERTER, Exhaust, To Manifold. . . 011-120/8 PLATE, Transmission Clutch Reaction. . ........ 45RFE-420/9
PIPE FITTING, Chain Case Cover, .375-18x2 . ... 007-220/8 PLATE, Transmission Clutch Reaction. ......... 45RFE-470/5
PIPE FITTING, Chain Case Cover, .375-18x2 . ... 4.7L.-610/2 PLATE, Transmission Clutch Reaction. ......... 42RE-1010/
PIPE, Exhaust, To Manifold. . ................. 011-110/1 15
E:§$8m g:L ;rl\(l)lgtlf\?(r)age -------------------- 2005L-14110(;?24 PLATE, Transmission Clutch Reaction. ......... 42RE-1010/

...................... . - 17
PISTONPINAND ROD, STD .. ............... 4.7L-410/20 PLATE, Transmission Clutch Reaction. ......... 42RE-1010/
PISTON, 2nd and 4th Accumulator. ............ 45RFE-710/ 18
PISTON. Accumulator 42RE1%20/22 PLATE, Transmission Clutch Reaction. ......... 42RE-1010/

JAccumulator. . ... 33
Ilz:§$8m gﬁﬁ] """"""""""""""" 223’;_140]{8/7 PLATE, Transmission Clutch Reaction. ......... 42RE-1010/

JClutch. ... ”
PISTON, Kickdown Servo .11 RE70e | PLATE, Transmission Clutch Reaction. ... .. 42RE1010)
PISTON, Overdrive Clutch . .................. 42RE-1010/ 36

23 PLATE, Transmission Clutch Reaction. ......... 45RFE-430/
PISTON, Reverse Servo . .................... 42RE-720/13 10

September 2003



Alphabetic 2004 JEEP GRAND CHEROKEE (WJ)

Index PARTS CATALOG Page AL-15
PLATE, Transmission Clutch Reaction . . ... ... .. 45RFE-440/ PROPELLER SHAFTS,FRONT AND REAR. . . . . . 016/110

16 PROTECTOR, DoorOpening .. ............... IWJ-210/3
PLATE, Transmission O/Drive Clutch .. ......... 42RE-1010/ PULLER, Fuse ....................... ... 08A-110/46

27 PULLEY HUB KIT, A/C Compressor. . .......... 024-410/10
PLATE, Transmission Valve Body .. ............ 42RE-710/4 PULLEY, Idler ... 007-420/4
PLAYER KIT 10-DISC,10-DiSC. . ... ... ....... 001/115 PULLEY, Idler .. ... R 008-205/4
PLAYER KIT, CD Changer - 10 DisC. . . ......... 001-115/1 PULLEY, Power Steering Pump ............... 007-420/3
PLENUM, Differential . ... ....... 0. 002-610/12 PULLEY, Power Steerlng Pump ............... 019-510/8
PLENUM, Differential ... .................... 003-240/14 PULLEY, Water Pump.... .. .. .. RS TRERT R, 007-420/7
PLUG . . . oo oo DWJ-110/9 PUMP ASSEMBLY, Power Steering with Pulley . .. 019-510/2
PLUG . . oo oo oo SWJ-310/4 PUMP PACKAGE, Transmission. .. ............ 45RFE-310/1
PLUG |t SW.310/7 PUMP PACKAGE, Water. . . .................. 007-210/1
PLUG oo oo 007-220/10 PUMP, Engine Ol .....................n, 4.0L-710/1
PLUG oo 007-220/11 PUMP Engine Oil ...t 4.7L-710/8
PLUG . o o oo 147-210/21 PUMP, Leak Detection. . . .................... 025-420/1
PLUG oo 242-210/21 PUMP, OIL,[DGK] ... 42RE/310
PLUG . o o oo oo 247-210/25 PUMP, OIL,[DGQ] . ... 45RFE/310
PLUG . . oo oo oo DWJ-210/10 PUMP, Power Steerlng ...................... 019-510/1
PLUG . o oo oo oo SWJI-310/12 PUMP, Transfer Case GearRotor . .. ........... 147-410/15
PLUG . . .\ SWJI-310/17 PUMP, Transfer Case GearRotor .............. 247-410/22
PLUG oo 4.7L-210/15 PUMP, Transfer Case Oil. .................... 147-410/18
PLUG, 12 V-0utlet . ..o 1WJ-220/18 PUMP, Transfer Case Oll ..................... 242-410/32
PLUG, Access HOle . ..o ovooeo o 4.7L-210/9 PUMP, Transfer Case Ol .................... 247-410/25
PLUG, Assistand GrabHandle ............... IWJ-210/18 PUMP, Transmission Oil . .................... 42RE-310/11
PLUG, Body .............................. SWJ-310/3 PUMP, Washer, WlndShleId ................... 23D-230/12
PLUG, Body ______________________________ SWJ-310/5 PUMP, Washer, Windshield. .. ................ 23D-330/13
PLUG, BOdy .............................. SWJ-310/6 PUMP, Water. . ... 007-220/1
PLUG, BOY © .« o evoe oo SWJ-310/9 PUSHROD, Valve. ................ooooonnn. 4.0L-510/9
PLUG, BOGY « -+« o eeeeeeeee e SWJ-310/11 R-
PLUG, Body -1 I SWaslona | RACE, Overrumning Cluieh L 42RE-1010/4
PLUG. Body . ... SWJ310/is | RADIATOR AND RELATED PARTS 4.0L ENGINE.  007/150
PLUG, Body | ... L. SWI)310/18 | RADIATOR AND RELATED PARTS 4.7L ENGINE. ~ 007/160
PLUG, Body, .875 Diameter .. ................ SWJ-310/19 | RADIATOR UPPER SUPPORT................ 007/170
PLUG, Body, 1.75 Diameter .. ................ SWJ-310/2 RADIATOR, Engine Cooling .................. 007-150/2
PLUG, Brake Adjusting Hole. . . .. ............. 004-120/5 RADIATOR, Engine Cooling .. ................ 007-160/1
PLUG. Camataft TG TOE: e 4.0L-310/6 RADIO, AM/FM CD W/NAV/DVD & CD-CTRL ....  001-140/1
PLUG, Camshaft. . . ..., 4.7L-510/3 RADIO, AM/FM CD W/NAV/DVD & CD-CTRL ... 001-140/2
PLUG. Care, 1.25 Diameter - ... 470210013 RADIO, AM/FM CD W/NAV/DVD & CD-CTRL ....  08A-310/4
PLUG, Core, 1.39 Diameter . ................. 4.7L-310/3 RADIO, AM/FM with CD and Equalizer.......... 08A-310/2
PLUG. Cylinder Block - ... 4. 0L.310/10 RADIO, AM/FM/Cassette With CD . ............ 08A-310/1
PLUG: Cylinder Block QilHole . .. .. ... .. ... ... 4.0L-210/2 RADIO, AM/FM/Cassette With CD Control . . .. ... 08A-310/3
PLUG, Cylinder Block Oil Hole . . . .. ........... 4.0L-210/3 RADICS. . . ... R PR 08A/310
PLUG, Cylinder Block Oil Hole - -~ 11" 4 0L310/5 RAIL, Frame Side . ... ..ovoeeeeen .. SWJ-210/6
PLUG, Cylinder Block Oil Hole . . . .. ........... 4.0L-310/8 RAIL, Fuel.......... SLCEER TR E R 014-410/1
PLUG. Dash Panel .. .........ooooeonoviiin, SWJ-310/10 RAIL, Luggage Rack Sl(_ie .................... SWJ-1610/1
PLUG. Differential Cover. . . ... .......... ... 003-210/5 RAIL, Rear FloorPanSide ................... SWJ-220/3
PLUG, Differential Cover. .................... 003-220/5 RAIL, Rocker Panel......................... EWJ-220/9
PLUG. Differential Cover. . . . ................. 002-320/11 RAIL, TransferCase ........................ 242-910/6
PLUG, DoOr THm Panel. . . .....ooovveenn, IWJ-410/5 RAIL, Transfer Case ........................ 247-910/3
PLUG. Flooy | T PANEL s SWI310016 | RAMP WiperPark. .. ....................... 23D-330/4
PLUG, FIOOr PaN. « « oo, SWJ-310/1 REACTION ANNULUS / SUN GEAR,[DGQ]. . .. . . 45RFE/460
PLUG, Hex Socket, 3/8-18NPTX.475 . .......... 4.7L-610/3 REARAXLEVENT ... ..........coovnnvnen. 003/310
PLUG, Hex Socket, 3/8-18NPTX.475 ... ........ 4.7L-210/14 REAR CARGO AND STORAGE . ... ........... LBLS/510
PLUG. Ol Drain oo 4 OL710/27 REAR DISC BRAKE CALIPER AND ROTOR. . . . . 005/210
PLUG. Ol Drain | ... 4 7L-710124 REAR DISC PARKING BRAKE ASSY . ......... 004/120
PLUG, Ol Fill « .o oo 242-210/3 REARHITCH ... 013/620
PLUG, Ol Fill « . oo 147-210/10 REARSEATBELT.......................00. IWJ/720
PLUG. Ol Fill || 247210114 REAR SEAT, TRIM CODE [E7] .. .o oo .. IWJ/610
PLUG. Parking Sprag - ...l AoRE-730/4 REAR SEAT, TRIM CODE [IL] + .+ v v oo IWJ/620
PLUG, Pipe. 0 47131005 REAR SEAT, TRIM CODE [L7] . .o\ e v IWJ/670
PLUG, Pressure Check. . . . ...oooovenni, 42RE-210/18 | REARSEAT, TRIMCODE [S5]................ IWJ/650
PLUG. Pressure Check. ... i ARE220/18 | REAR SEAT, TRIM CODE [T5] ... ............. IWJ/660
PLUG, Reverse Servo Piston . . . .............. 42RE-720/16 | REARSEAT, TRIMCODE [TL]................ IWJ/640
PLUG. SOIar Sensor ..ol 08A-110/2 REAR SEAT, TRIM CODE [XL] . . .+ v oo IWJ/630
PLUGE mSEISON e SWI/310 REAR TRIM PANELS . .. o\ oooooeoe IWJ/220
PLUNGER. e 212-210/8 REAR WIPER & WASHER SYSTEM ........... 23D/330
PLUNGER. e 247.210/5 RECEIVER KIT, Trailer Tow. . . ................ 013-620/1
PLUNGER, Oil Pressure Relief Valve . . . . .. . . ... 4.0L-710/8 RECEIVER, Satelite ........................ 001-120/1
POWER BRAKE BOOSTER o8 e 0057310 RECEIVER, Satellite . . . . .....oovvon. 001-120/3
POWER DISTRIBUTION CENTER. . . .......... 008-505/1 RECLINER AND ADJUSTERS................ IWJ/810
POWERDISTRIBUTIONCENTER FUSESANDRELAYS 008/505 RECLINER, SeatBack ...................... IWJ-810/10
POWER OUTLET . . . . ... ... 08A-110/40 REGULATOR, Front Door \N_lndow ............. DWJ-120/4
POWER OUTLET . .o oeeeeeeeeee 008-1510/12 | REGULATOR, Rear Door Window ............. DWJ-220/9
POWER STEERING HOSES-4.0L [ER0] ENGINE. 019/710 REINFORCEMENT, Armres_t Bracket Front Door . . DWJ-110/14
POWER STEERING HOSES-4.7L [EVO] ENGINE. ~ 019/720 REINFORCEMENT, Cowl Side. ............... SwJ-410/8
POWER STEERING PUMP - VR ETRINE. 019/510 REINFORCEMENT, Door Striker .............. SWJ-910/3
PROP Hood | i rrsrs e SW15i0/13 | REINFORCEMENT, FrontSeat. ............... SWJ-210/2

' REINFORCEMENT, Fuel Filler Door. . . . . ... .... SWJ-910/11

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-16 PARTS CATALOG Index
REINFORCEMENT, Rear Floor Pan Rear Rail. . .. SWJ-220/13 RING,UJoint........... ... ... 016-110/4
RELATED PARTS,[DGQ]. . . ..ot 45RFE/210 RING,UJoint. . ......... .. ... i, 016-110/10
RELAY . .. 008-510/2 RING,UJdoint. . ......... ..o, 016-110/12
RELAY PACKAGE, RadiatorFan. . ............. 008-510/11 RIVET . 013-340/9
RELAY, Mini............0 i, 001-615/3 RIVET 23D-330/10
RELAY,Mini. ... i 008-505/2 RIVET . IWJ-610/25
RELAY, Mini............. .. 008-510/4 RIVET . IWJ-620/25
RELAY, RadiatorFan. . ...................... 008-510/10 RIVET ..o IWJ-630/25
RESERVOIR KIT, power steering pump . ........ 019-510/4 RIVET .. IWJ-640/25
RESERVOIR, Brake Master Cylinder ........... 005-410/2 RIVET e IWJ-650/25
RESERVOIR, Power Steering Pump. ........... 019-510/5 RIVET . IWJ-660/25
RESERVOIR, Vacuum. . . ..., 024-260/2 RIVET e IWJ-670/25
RESERVOIR,Washer....................... 23D-230/7 RIVET . SWJ-1610/17
RESISTOR, Blower Motor. . .................. 024-150/9 RIVET, .187x.70Black . . ... ................. IWJ-310/3
RESISTOR, Blower Motor. . .................. 024-170/10 RIVET, M6.25x28 Black . . . .................. 013-340/3
RESONATOR, AirCleaner ................... 014-810/5 RIVET, M6.25x28 Black . . . .................. 014-110/8
RESONATOR, AirCleaner ................... 014-820/5 RIVET, M6.25x28 Black . . . .................. SWJ-410/6
RETAINER. . . ... EWJ-220/6 RIVET, M6.25x28 Black . . . .................. 001-615/10
RETAINER. . ... IWJ-310/9 RIVET, M6.25x28 Black . . . .................. SWJ-910/14
RETAINER AND BUSHING, Transmission Front Clutch 42RE-410/2 ROCKERARM,Valve . ..................... 4.0L-510/11
RETAINER, Accessories. .. ..., 001-510/2 ROCKER ARM, Valve ...................... 4.7L-510/17
RETAINER, Axle ShaftSeal .................. 003-230/21 ROD, Connecting. ..........oviiininnnn... 4.0L-410/27
RETAINER, Axle ShaftSeal .................. 003-240/20 ROD, Inside Handleto Latch . . ............... DWJ-230/8
RETAINER, Boost Valve Oil Supply Tube . ....... 42RE-710/24 ROD, Inside Handleto Latch ... .............. DWJ-130/12
RETAINER, Brake Sensor Wire ............... 005-210/15 ROD, Inside Lockto Latch................... DWJ-230/9
RETAINER, Clutch ......................... 45RFE-470/8 ROD, Inside Lockto Latch . . ................. DWJ-130/13
RETAINER, Clutch ......................... 45RFE-440/ ROD, Kickdown Servo Piston. .. .............. 42RE-720/6
23 ROD, Parking Sprag. . . . ... vv i 42RE-730/6
RETAINER, CushionCover. .................. IWJ-610/20 ROD, Parking Sprag. . . .. .............. e 45RFE-720/9
RETAINER, Cushion CoOVer. . ................. IWJ-620/20 ROLLERAND SPRING PACKAGE, Overrunning Clutch 42RE-1010/
RETAINER, CushionCover. .................. IWJ-630/20 39
RETAINER, CushionCover................... IWJ-640/20 ROOF RACK ... e SWJ/1610
RETAINER, CushionCover. .................. IWJ-650/20 ROTOR,Brake. ........... ... .. i, 005-110/15
RETAINER, CushionCover. .................. IWJ-660/20 ROTOR,Brake. .. ..., 005-210/11
RETAINER, CushionCover. .................. IWJ-670/20
RETAINER,Fascia ..............civiiinn.. 013-340/12 -S-
RETAINER, Headlamp Receptical ............. 008-1110/6 SATELITE RECEIVERKIT .................. 001/120
RETAINER, Headliner. .. .................... 08A-420/9 SCREEN, Transmission Regulator Valve. . .. .. .. 42RE-710/32
RETAINER, Hood Insulation, .415x.690 . ........ SWJ-510/11 SCREW ... 007-210/3
RETAINER,Hub Nut. ....................... 005-110/19 SCREW ... ... 007-220/4
RETAINER, LockRod . ...................... DWJ-130/14 SCREW ... 007-720/3
RETAINER, Oil Release Valve ................ 4.0L-710/6 SCREW ... 008-110/3
RETAINER, Push In Type M6.3Hole........... 013-340/11 SCREW ... ... . 008-710/3
RETAINER, Shock Absorber. ................. 002-110/7 SCREW ... 008-710/7
RETAINER, Sway Bar....................... 002-120/4 SCREW . ... ... . 011-120/7
RETAINER, SwayBar....................... 017-210/9 SCREW . ... . 013-240/6
RETAINER, Transfer Case Rear .. ............. 147-210/16 SCREW . ... 013-340/5
RETAINER, TransferCase Rear ... ............ 242-210/10 SCREW . ........ . 014-330/2
RETAINER, TransferCase Rear .. ............. 247-210/20 SCREW ... 014-410/6
RETAINER, Transmission 2nd and 4th Clutch Piston 45RFE-440/4 SCREW . ... . 017-210/1
RETAINER, Transmission Front Clutch Piston Spring 42RE-410/10 SCREW ... ... 025-310/5
RETAINER, Transmission Governor Solenoid. . . . . 42RE-710/29 SCREW . ... 08A-325/5
RETAINER, Transmission Input Clutch . . ........ 45RFE-410/ SCREW ... 08A-420/5
16 SCREW ... i 242-210/5
RETAINER, Transmission Overdrive Clutch Piston.  42RE-420/29 SCREW ... 247-210/8
RETAINER, Transmission Overdrive Clutch Piston.  42RE-1010/ ggsgw --------------------------------- :Wjﬂgg
22 ................................. -
RETAINER, Transmission Rear Clutch . . . . ... ... 42RE-410/17 ggsgw --------------------------------- :m%gg
RETAINER, Transmission Rear Clutch . . .. ...... 42RE-720/18 | QXS e '
f SCREW . ... . SWJ-410/2
RETAINER, Valve Spring . ................... 4.0L-510/7
; _ SCREW . ... . SWJ-710/2
RETAINER, Valve Spring .. .................. 4.71.-510/8 SCREW 004-110/12
RING . .ottt e 242-410/9 | S&MEW.... -
3 SCREW ... 007-420/10
RING ... 247-410/7
SCREW ... ... 011-110/11
RING . ... 45RFE-440/7
RING . .. .. ASREE-440/ SCREW . ........ . 017-110/18
10 SCREW ... i 08A-110/28
SCREW ... ... . 23D-130/21
RING . .. 45RFE-440/ SCREW . . ... 4.0L-610/8
) ] 11 SCREW . ..t 4.7L-410/4
RING PACKAGE, Plston, Standarq Size......... . 4,7L-410/21 SCREW . o oo oo 4.7L-620/8
RINGPACKAGE,Piston,StandardSizeCompleteEngine 4.0L-410/26 SCREW . o o oo oo 42RE-510/4
RING, Axle Shaft........................... 003-230/24 SCREW . ..ottt DWJ-130/11
RING, Axle Shaft ........................... 003-240/23 SCREW . oo oo oo EWJ-220/11
RING,BallJoint. . ..., 002-310/8 SCREW . . o oo oo o EWJ-220/12
RING, Ball Joi[‘lt.‘ ........................... 002-320/14 SCREW . oo oo EWJ-220/13
RING, Transmission .. ..........c.coviiuinn... 42RE-720/25 SCREW . . o o oo IWJ-1010/8
RING, Transmission ........................ 42RE-720/26 SCREW . vttt IWJ-210/17
RING, Transmission ........................ 45RFE-310/ SCREW . oo oo oo SWJ-710/24
12 SCREW ... ... . 4.7L-210/11

September 2003



2004 JEEP GRAND CHEROKEE (WJ)

Alphabetic
Index PARTS CATALOG Page AL-17
SCREW. ... 4.7L-310/10 SCREW AND WASHER, Hex Head, M6x1x20.... 007-150/12
SCREW. . .. 4.7L-710/22 SCREW AND WASHER, Hex Head, M6x1x20. . . . 007-160/26
SCREW. . ... 42RE-210/17 SCREW AND WASHER, Hex Head, M6x1x30. . . . 014-810/7
SCREW. . .. 42RE-220/17 SCREW AND WASHER, Hex Head, M8-1.25x30. . SWJ-1310/3
SCREW. . .. 45RFE-210/9 SCREW AND WASHER, Hex Head, M8x1.25x25 . SWJ-1310/12
SCREW. . .. SWJ-1310/20 SCREW AND WASHER, Hex Head, M8x1.25x30 . DWJ-210/9
SCREW. . .. 45RFE-210/ SCREW AND WASHER, Hex Head, M8x1.25x50 . 008-210/3
20 SCREW AND WASHER, Hex Head, M8x1.25x95 . 007-420/2
SCREW AND WASHER . . . oo 009-110/9 SCREW AND WASHER, Hex Head, M8x1.25x95 . 019-510/9
SCREW AND WASHER . . . . ., 009-120/6 SCREW AND WASHER, M10x1.50x35 ......... 001-522/2
SCREW AND WASHER . . . oo 009-130/8 SCREW AND WASHER, M10x1.50x35 ......... 013-610/4
SCREWANDWASHER . ..........oovinn.... 009-140/6 SCREW AND WASHER, M10x1.50x35 ......... 013-620/3
SCREW AND WASHER . . ..o, 1WJ-230/2 SCREW AND WASHER, M10x1.50x35 ......... 017-210/8
SCREW AND WASHER . . . . . i, 1WJ-230/4 SCREW AND WASHER, M10x1.50x35 ......... 147-1210/5
SCREW AND WASHER . . . . . i, 008-1010/3 SCREW AND WASHER, M10x1.50x35 ......... 242-1210/11
SCREW AND WASHER . . . oo 008-1910/5 SCREW AND WASHER, M10x1.50x35 ......... 247-1210/11
SCREWANDWASHER ...........ooovnn.... 009-130/10 SCREW AND WASHER, M10x1.50x45.00. .. .. .. 009-140/8
SCREW AND WASHER . ... oo, 024-170/45 SCREW AND WASHER, M10x1.50x45.00. . . .. .. 024-510/5
SCREWANDWASHER .. .......ooviieen. .. 4.7L-410/7 SCREW AND WASHER, M10x1.5x45 .......... 024-520/2
SCREW AND WASHER . . . . . i, 4.7L-620/7 SCREW AND WASHER, M12x1.75x60 ......... 002-120/8
SCREW AND WASHER . . .o oo, IWJ-1010/4 SCREW AND WASHER, Oil Filter Mounting, Fillester 42RE-710/9
SCREWANDWASHER . .................... SWJ-210/11 Head .190-24x2.500 . .. .................
SCREWANDWASHER . . ... ... ..., SWJ-210/12 SCREW AND WASHER, Pan Head, M5x.8x25 . . . 45RFE-310/8
SCREWANDWASHER .. ................... SWJ-710/16 SCREW AND WASHER, Self Tapping, M6x1x22 . . 08A-310/8
SCREWANDWASHER . .................... 4.7L-410/19 SCREW AND WASHER, Tapping, M6-1.0x20.0. . . DWJ-120/3
SCREWANDWASHER . . ...... ...t 4.7L-710/19 SCREW, .164-18x.50 . ....... ... 08A-410/16
SCREWANDWASHER . ......... ... ... .... 42RE-220/23 SCREW, .164-18x.500 ...................... 08A-420/2
SCREW AND WASHER, Coned Pilot, M6x1x30 . . 014-610/3 SCREW, .164-18X.75 . .. ... i IWJ-110/5
SCREW AND WASHER, Hex . . ............... 007-420/5 SCREW, .164-18X.75 . ... ... i IWJ-120/4
SCREW AND WASHER, Hex................. 008-205/5 SCREW, .164-18x1.00 ................c.... 019-210/5
SCREW AND WASHER, Hex . . ............... 008-210/2 SCREW, .164-32x1.00 ......... ... 019-110/6
SCREW AND WASHER, Hex................. 007-420/11 SCREW, .19-16x1.00 .......... ... 008-1120/8
SCREW AND WASHER, Hex . . ............... 007-420/13 SCREW, .190-16 X .750 . . . .. ..o 008-1120/5
SCREW AND WASHER, Hex. . ............... 4.0L-610/3 SCREW, .250-14X.875 .. ... ..ot 23D-230/13
SCREW AND WASHER, Hex. . ............... 4.7L-620/3 SCREW, .375-16x1.375 ... ... i 42RE-220/24
SCREW AND WASHER, Hex . . ............... 4.7L-620/6 SCREW,6Llobed .......................... DWJ-130/6
SCREW AND WASHER, Hex. ................ 4.7L-710/3 SCREW,6Llobed .......................... DWJ-230/4
SCREW AND WASHER, Hex . . ............... 4.7L-710/15 SCREW,6Llobed .......................... SWJ-810/9
SCREW AND WASHER, Hex Head............ 024-510/6 SCREW,6Llobed .......................... SWJ-910/23
SCREWANDWASHER HexFlangeHead,.312-18x1.375 42RE-310/12 SCREW, Brake Tee, .437-20x2.07 ............. 003-310/5
SCREW AND WASHER, HexHead ............ 008-205/6 SCREW, Brake Tee, .437-20x2.07 ............. 005-520/6
SCREW AND WASHER, HexHead . ........... 024-510/3 SCREW, ButtonHead . .. .................... 45RFE-310/
SCREW AND WASHER, HexHead ............ 024-520/1 11
SCREW AND WASHER, HexHead . ........... 007-420/12 SCREW, Cap Head Lock, .312-24x1.25 ... ...... 42RE-710/19
SCREW AND WASHER, HexHead . ........... 019-510/10 SCREW, DriveGear . ............cccovvunn... 002-610/13
SCREW AND WASHER, HexHead . ........... 4.7L-210/7 SCREW, Flange Head, M8x1.25x26 . ... ........ SWJ-1310/14
SCREW AND WASHER, HexHead ............ 4.7L-210/8 SCREW, FOgLamp . ..o 001-615/4
SCREW AND WASHER, HexHead . ........... IWJ-610/17 SCREW, Fog Lamp. .....c.covvueiieenn.. 008-1110/16
SCREW AND WASHER, HexHead . ........... IWJ-620/17 SCREW, Heater Housing .................... 024-150/37
SCREW AND WASHER, HexHead . ........... IWJ-630/17 SCREW, Heater Housing . ................... 024-170/40
SCREW AND WASHER, HexHead . ........... IWJ-640/17 SCREW, Hex Flange Head . .. ................ 007-720/2
SCREW AND WASHER, HexHead . ........... IWJ-650/17 SCREW, Hex Flange Head . . ................. 013-240/2
SCREW AND WASHER, Hex Head . ........... IWJ-660/17 SCREW, Hex Flange Head . . .. ............... 013-240/7
SCREW AND WASHER, Hex Head . ........... IWJ-670/17 SCREW, Hex Flange Head . . . ................ 013-340/4
SCREW AND WASHER, HexHead . .. ......... SWJ-1310/11 SCREW, Hex Flange Head . .. ................ 025-410/4
SCREWANDWASHER HexHeadLocking,.437-14x1.25 009-120/5 SCREW, Hex Flange Head . .. ................ DWJ-220/3
SCREWANDWASHERHexHeadPiloPointM12x1.75x45 002-120/5 SCREW, Hex Flange Head . . ................. 4.7L-610/9
SCREW AND WASHER, Hex Head, .25-20x.545..  4.0L-710/20 SCREW, Hex Flange Head . . ................. 4.7L-810/4
SCREW AND WASHER, Hex Head, .312-18x.625. 42RE-210/20 SCREW, Hex Flange Head . . . ................ 4.7L-610/10
SCREW AND WASHER, Hex Head, .312-18x.625. ~ 42RE-220/20 | SCREW, Hex Flange Head . . . ................ 4.7L-610/11
SCREW AND WASHER, Hex Head, M10x1.50x35  017-210/3 SCREW, Hex Flange Head Tapping, M4.8x1.59x14.00 024-260/3
SCREW AND WASHER, Hex Head, M10x1.5x28 . 008-110/5 SCREW, Hex Flange Head, .25-20x.50 ......... 4.0L-710/10
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-110/5 SCREW, Hex Flange Head, .25-28x.875 . ....... A2RE-420/28
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-130/5 SCREW, Hex Flange Head, .375-16x1.38 ....... 42RE-230/8
SCREW AND WASHER, Hex Head, M10x1.5x28 . 009-140/5 SCREW, Hex Flange Head, M10x1.50x81 . . .. ... 002-110/17
SCREW AND WASHER, Hex Head, M10x1.5x30 . 242-1210/9 SCREW, Hex Flange Head, M10x1.5x40 . . ... ... 017-110/4
SCREW AND WASHER, Hex Head, M10x1.5x37 . 45RFE-220/3 SCREW, Hex Flange Head, M10x1.5x40 . ....... 019-410/1
SCREW AND WASHER, Hex Head, M10x1.5x40 . 001-520/3 SCREW, Hex Flange Head, M12x1.75x117 . . .. .. 017-110/15
SCREW AND WASHER, Hex Head, M10x1.5x40 .~ 002-810/1 SCREW, Hex Flange Head, M12x1.75x80 . . .. ... 002-120/9
SCREW AND WASHER, Hex Head, M10x1.5x40 . 009-110/8 SCREW, Hex Flange Head, M12x1.75x80 . . . . ... 017-110/1
SCREW AND WASHER, Hex Head, M10x1.5x40 . ~ 009-130/9 SCREW, Hex Flange Head, M14x2.00x114 . .. ... 002-110/12
SCREW AND WASHER, Hex Head, M10x1.5x40 . 242-1210/8 SCREW, Hex Flange Head, M14x2.00x114 . . . . .. 017-110/21
SCREW AND WASHER, Hex Head, M10x1.5x40 . 247-1210/8 SCREW, Hex Flange Head, M6x1.00x20.00. . . . . . 004-110/8
SCREW AND WASHER, Hex Head, M10x1.5x70 . 007-430/2 SCREW, Hex Flange Head, M6x1.0x16.0. . ...... SWJ-910/9
SCREW AND WASHER, Hex Head, M10x1.5x70 . 008-210/4 SCREW, Hex Flange Head, M8x1.25x32 .. ... ... 014-110/3
SCREW AND WASHER, Hex Head, M6x1x17....  014-310/4 SCREW,HexHead......................... 011-110/2
SCREW AND WASHER, Hex Head, M6x1x17....  014-410/5 SCREW, Hex Head . . . oo oo, 011-120/1
SCREW AND WASHER, Hex Head, M6x1x17. . .. 014-710/7 SCREW, HexHead . ......cooeie.. 019-310/5

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic
Page AL-18 PARTS CATALOG Index
SCREW,HexHead......................... 005-420/10 SCREW, Tapping . . .« v ovi e 024-610/7
SCREW,HexHead......................... 008-610/16 SCREW, Tapping . . ..« oo e 08A-325/2
SCREW,HexHead......................... 08A-110/15 SCREW, Tapping . . . oo oot e i i 008-1130/2
SCREW,HexHead ......................... 4.7L-410/6 SCREW, Tapping . . ..« oot 024-150/28
SCREW, Hex Head Coned, .312-18x.875. . ... ... 4.0L-710/21 SCREW, Tapping . . .o« oot et i 024-170/29
SCREW, Hex Head Coned, .312-18x2.625. . . . ... 4.0L-710/14 SCREW, Tapping . . .« v ovie e 08A-110/25
SCREW, Hex Head Header Point, .312-24x.44. ...  4.0L-410/19 SCREW, Tapping . . .« oo e i e 08A-110/34
SCREW, Hex Head Header Point, .312-24x.44. ...  4.7L-410/29 SCREW, Tapping . .. .o vvvi e 08A-210/10
SCREW, Hex Head, .190-16x.625 ............. 008-505/11 SCREW, Tapping, .164-15x.75 . .............. DWJ-220/2
SCREW, Hex Head, .312-18x.687 ............. 42RE-310/6 SCREW, Tapping, .164-18x.437 .............. DWJ-610/9
SCREW, Hex Head, .375-16x1.5 .............. 011-110/4 SCREW, Tapping, .164-18x.437 .............. EWJ-210/8
SCREW, Hex Head, .375-16x1.5 .............. 45RFE-210/ SCREW, Tapping, .19-24x.75 .. .............. 42RE-710/11
27 SCREW, Tapping, M4x0.7x14 . ............... 019-110/8
SCREW, Hex Head, M10x1.5x40 .. ............ IWJ-810/20 ggEEVWV Ppp!ng, mggxigxggi ------------- BVWVjéggg
SCREW, Hex Head, M6x1x20................. 014-320/5 , lapping, oxlexssl ... -
SCREW, Hex Head, M6x1x20. ................ 014-340/5 SCREW, Tapping, M6x1x20. .. ............... 008-1110/1
SCREW, Hex Head, M6x1x20................. 024-250/9 SCREW, Tapping, M6x1x20. . ................ 024-255/12
SCREW, Hex Head, M6x1x20. ................ 014-320/10 SCREW, Tapping, M6x1x20.................. SWJ-1310/8
SCREW, Hex Head, M6x1x20. ................ 014-340/10 SCREW, Torx Head, M6x1.0x16 . ............. DWJ-210/7
SCREW, Hex Head, M6X1X35. . ..o o v 014-820/7 SCREW, Torx Round Head, M6-1.0x20.0 . ...... DWJ-110/7
SCREW, Hex Head, M8x1.25x20 . . ... ......... 45RFE-1210/ ggEEVWV ?@ns Reverse Band Adjusting, .375-24-1.88 ﬁ/%/lj?%fol/gm
6 s r!m ............................. -
SCREW, Hex Head, M8x1.25x30 . .. ........... DWJ-110/3 SCREW, THim. ... IWJ-810/4
SCREW, Hex Head, MS8X1.25%30 . . oo DWJ-210/3 SCREW, Truss Head, M10x1.5x70 ............ 002-110/1
SCREW, Hex Head, M8X1.25x50 . .. ........... 024-520/3 SEAL .. 45RFlE?:210/
SCREW, Hex Head, M8x1.25x50 .. ............ 4.7L-410/3
SCREW, Large Round Washer Head . . ......... 008-1110/4 SEAL AND GASKET PACKAGE, Transmission. . . 42RE-210/3
SCREW, License Plate Lamp . . ............... 008-1120/15 SEAL AND GASKET PACKAGE, Transmission. . . 42RE-220/3
SCREW, MAX16 o\ vveeeee e e 008-610/8 SEAL AND GASKET PACKAGE, Valve Body and Servo 42RE-710/2
SCREW, MBX1.00X16.00 . . ..o vvvoeeeeanan. 014-720/3 SEAL KIT, SteeringGear. ................... 019-310/3
SCREW, M6X1.00X16.00 . . ..o ovvoeeeeeenn. DWJ-120/5 SEAL KIT, Steering Gear Housing. . ........... 019-310/2
SCREW, M6X1.00%15.00. . . . oo veeeenennn 013-240/5 SEAL KIT, Steering gear pitman shaft.......... 019-310/4
SCREW, MBXIX25. . . ..o oeoee e 007-220/9 SEAL PACKAGE, Crankshaft. . ............... 4.0L-410/2
SCREW, MBX1X25. . . ot evee e 024-610/2 SEAL PACKAGE, Transmission Clutch . ........ 42RE-410/1
SCREW, MBXIX25. . .\ oveeeeeeeee e 019-110/17 EEQIE lggcurtnulator ........................ igFR%EEz-gcl)/Of
SCREW, M6X1X25. . .. ... i 4.71.-410/16 yAdapter. ... -
SCREW, MBXIX30. . . oo ot A5RFE-720/ SEAL, Air Conditioning Unit. . ................ 024-150/35
10 SEAL, Air Conditioning Unit. .. ............... 024-170/37
SCREW, MBXIXA0. . . .« o\ oe oo 014-610/4 ggﬁt ﬁ:: lﬂl:ﬁ ---------------------------- ggﬁigg
SCREW, M6X1X40. . . . ..ot 4.7L-510/6 ! e -
SCREW. M7§(1X25X16 00 019-210/7 SEAL, AxleDrive Shaft ..................... 002-320/16
SCREW’ M8x1 25X20 Tty 007-170/4 SEAL, AxleDrive Shaft ..................... 003-230/22
; Jand s ~ SEAL, Axle Drive Shaft ..................... 003-240/21
SCREW,PanHead......................... 008-605/8 -
SCREW, Pan Head . . . .. .................... 024-150/38 SEAL B-Pillar ... DWJ-620/6
SCREW, Pan Head . . . ...................... 024-170/41 SEAL, Body Side.............oe DW.J-610/7
SCREW, Pan Head . . . ... oveeeeeenn s, 4.0L-610/11 SEQIE Egg; g:gg -------------------------- 5%’%1851
SCREW,PanHead......................... SWJ-1610/16 » BOY S '
SCREW, Pan Head Tapping, 125-40x.437. . .. ... 008-810/3 SEAL, Cal!per P!Ston ....................... 005-110/7
SCREW, Pan Head, .312-18x.56 .............. 003-210/4 ggﬁt gﬁj“tgﬁf;;':gon ----------------------- gggéé(’?/?o 5
SCREW, Pan Head, .312-18x.56 .............. 003-220/4 ' Tt -
SCREW, Pan Head, M5 x 0.8 % 12.60. 1111111 45RFE-310/9 | SEAL,CrankshaftBearing Oil ................ 4.7L-410117
SCREW, Pan Head, M5 x 0.8 x 12.60. . . ........ 45RFE-710/6 | SEAL, Crankshaft Oil, Front.................. 007-22077
SCREW, Pan Head, M5 x 0.8 x 12.60. . . . . ... ... 45RFE-210/ ggﬁt gfe&]}poksst*;?fégc"{ Front........ooviiinn 3-274'-'165109/351
14 , ENOSIEelr UL, . . .o o v o v oo =
SCREW, PilOt POINt .« + v oo oo 23D-330/9 SEAL, Defrqster Duct....................... 024-170/33
SEAL,Demister...........c..coiiiiiiinan.. 024-150/30
SCREW, Round Head, .164-185 .............. EWJ-220/4 :
SEAL,Demister............... ... ... ... ... 024-170/32
SCREW, Round Head, M6x1x25 .............. 007-170/2 f .
SCREW S L SEAL, Drive Pinion ........................ 002-610/6
, Self Piercing, .164-15-1 . ... .......... 019-110/9 : .
e SEAL, Drive Pinion ........................ 003-230/5
SCREW, Self Piercing, .164-15x.625 . .......... 08A-410/4 SEAL. Drive Pinion 003-240/5
SCREW, Self Tapping, M4.2x1.69x19.05 ... ... .. IWJ-210/7 ’ Sipprn S TTTTTIEIE R EE
. SEAL, Front Clutch Piston. .. ................ 42RE-410/5
SCREW, Self Tapping, M4.2x1.69x19.05 . .. .. ... IWJ-220/2 SEAL. Front Door DWJ-610/4
SCREW, Self Tapping, M4.2x1.69x19.05 ... ... .. IWJ-410/4 D Ny T
. SEAL, FrontDoOr. . ... oo DWJ-610/5
SCREW, Self Tapping, M4.2x1.69x19.05 ... ... .. 08A-110/23
h SEAL, FrontDoor. . ........................ SWJ-810/5
SCREW, Self Tapping, M4.2x1.69x19.05 . ... .. .. 08A-110/35
SGREW. S . SEAL, FrontDoor. . . ... DWJ-110/13
, Self Tapping, M4.2x1.69x19.05 .. ... ... 08A-210/11
. SEAL, FrontDoorGlass. . ................... DWJ-120/2
SCREW, Self Tapping, M4.2x1.69x19.05 . .. .. ... IWJ-1010/5 -
b SEAL, Front Main Crankshaft ................ 4.0L-610/5
SCREW, Self Tapping, M4.2x1.69x19.05 ... ... .. IWJ-210/19 :
. SEAL, FrontPistonClutch . . ................. 42RE-410/6
SCREW, Self Tapping, M4.2x1.69x19.05 ... ..... SWJ-1310/25 b
. SEAL, Front Pump Housing. . . . .............. 42RE-310/4
SCREW, Self Tapping, M6x1x15. .. ............ 024-610/10 "
SCREW S . SEAL, Fuel FillerFlange .. .................. SWJ-910/12
, Self Tapping, M6x1x15. .. ............ 08A-110/31 .
SEAL, Fuel FillerFlange .. .................. SWJ-910/16
SCREW, Shoulder. ......................... 017-210/6 :
SEAL, Fuel Pump and Level Unit. .. ........... 014-510/3
SCREW, Shoulder. . ........................ IWJ-710/3
SEAL,Hood . ......... .. ... 007-170/6
SCREW, Shoulder/Truss, M5x.8x12.5. . ......... 45RFE-710/4 SEAL. Hood SWJI-510/14
SCREW, Special Head, M6x1x12.7 ............ SWJ-710/11 LT
SCREW. S SEAL,Hood.......... ... .. i SWJ-510/15
,Stake, .19-24 ... ... 014-210/3
- SEAL,Hood........... ... .. .. .. ... SWJ-510/16
SCREW, Tapping. .. .......oooviiiniin, 001-615/7 SEAL. Hood To Plenum 007-170/5
SCREW, Tapping. . ..« oo it i 024-170/9 SEAL’ Hood To Plenﬂm """"""""""" SWI-610/8
SCREW, Tapping. -« « o« v ovee i 024-330/5 T T e

September 2003



Alphabetic
Index

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page AL-19

SEAL, Impeller Hub, 57.25mm OD
SEAL, Input. . .........
SEAL, Input. . .........
SEAL, Input Gear
SEAL, Input Gear
SEAL, Input Gear
SEAL, Input Shaft
SEAL, Input Shaft

SEAL, Insulator

SEAL, Intake Manifold
SEAL, Kickdown Servo
SEAL, Liftgate. . .......
SEAL, Liftgate.........
SEAL, Main Shaft
SEAL, Manifold To Compressor
SEAL, Manifold To Compressor

SEAL, Manual Shift Valve, 1.250D ............

SEAL, Mirror ... .......
SEAL,O-Ring . ........
SEAL,O-Ring . ........
SEAL,Oil.............
SEAL, Oil Filler Tube
SEAL, Oil Filler Tube
SEAL, Oil Pick Up Tube

SEAL, Oil Pump

SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Output Shaft
SEAL, Overdrive Clutch Piston

SEAL, Overdrive Clutch Piston

SEAL, Panel ..........
SEAL, Panel ..........
SEAL, Piston Accumulator
SEAL, Piston Accumulator
SEAL, Power Steering Pump
SEAL, Power Steering Pump Shaft
SEAL, Rear Clutch Piston
SEAL, Rear Clutch Piston

SEAL, Rear Clutch, 1.50 ODx.009 Thk. .........

SEAL, Rear Door
SEAL, Rear Door
SEAL, Rear Door
SEAL, Rear Door
SEAL, Rear Door Glass
SEAL, Reverse Servo Piston

SEAL, Ring Reaction Support, 2 1/16 O.D.. .. .. ..

SEAL, Servo Guide
SEAL, Servo Guide
SEAL, Torque Converter Hub

SEAL, Transfer Case
SEAL, Transfer Case
SEAL, Transmission Oil Pump
SEAL, Vacuum Switch
SEAL, Vacuum Switch
SEAL, Valve Guide
SEAL, Valve Guide
SEAL, Valve Guide
SEAL, Valve Lever Shift

SEALANT, RTV
SEALANT, RTV
SEALANT, RTV
SEALANT, RTV
SEALANT, RTV
SEALANT, RTV

SEAT BACK, Rear
SEAT BACK, Rear

42RE-310/2
242-410/2
45RFE-410/9
147-410/3
247-410/3
45RFE-220/4
42RE-410/25
45RFE-410/2
45RFE-210/
24
4.71.-810/2
42RE-720/11
DWJ-630/3
SWJ-1310/21
242-410/31
024-410/3
024-420/3
42RE-710/18
DWJ-510/3
247-910/7
247-910/8
242-210/24
42RE-210/8
42RE-220/8
4.7L-710/20
45RFE-310/
10
147-210/19
147-410/29
242-210/14
242-210/34
242-410/38
247-210/23
247-410/34
42RE-230/2
42RE-210/28
45RFE-220/6
42RE-1010/
25
42RE-1010/
26
024-150/32
024-170/34
42RE-720/21
42RE-720/23
019-510/13
019-510/7
42RE-410/38
42RE-410/41
42RE-410/23
DWJ-620/4
DWJ-620/5
DWJ-210/14
SWJ-910/10
DWJ-220/5
42RE-720/14
42RE-310/9
42RE-720/2
42RE-720/8
45RFE-210/
26
147-210/27
247-210/33
45RFE-310/7
242-210/6
247-210/7
4.0L-510/4
4.0L-510/10
4.7L-510/10
42RE-710/15
003-210/6
003-220/6
002-320/15
147-210/28
242-210/11
247-210/34
IWJ-610/2
IWJ-610/4

SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BACK, Rear
SEAT BELT, Front Inner
SEAT BELT, Front Outer
SEAT BELT, Rear Inner
SEAT BELT, Rear Inner
SEAT BELT, Rear Outer
SECTOR, Transfer Case
SECTOR, Transfer Case
SENSOR KIT, Throttle Position
SENSOR KIT, Throttle Position

SENSOR PACKAGE, Crankshaft Position .......

SENSOR, Air Bag
SENSOR, Air Bag
SENSOR, Air Temperature
SENSOR, Air Temperature
SENSOR, Ambient Temperature
SENSOR, Ambient Temperature
SENSOR, Battery Temperature
SENSOR, Brake Fluid Level
SENSOR, Brake Fluid Level
SENSOR, Camshaft
SENSOR, Camshaft
SENSOR, Coolant Level
SENSOR, Coolant Level
SENSOR, Coolant Temperature
SENSOR, Coolant Temperature
SENSOR, Crankshaft Position
SENSOR, Headlamp
SENSOR, Headlamp
SENSOR, Knock

SENSOR, Map
SENSOR, Map

SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen
SENSOR, Oxygen

SENSOR, Rain
SENSOR, Rain

SENSOR, Shock, With Terminals
SENSOR, Throttle Position
SENSOR, Throttle Position
SENSOR, Tire Pressure, valve stem
SENSOR, Tire Pressure, valve stem

SENSOR, Transmission Output Speed. .........
SENSOR, Transmission Output Speed. .........
SENSOR, Transmission Output Speed..........
SENSOR, Transmission Output Speed. .........

SENSOR, Washer Fluid Level
SENSOR, Washer Fluid Level
SENSOR, Washer Fluid Level
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSOR, Wheel Speed
SENSORS BODY
SENSORS DRIVETRAIN
SENSORS, ENGINE (4.0L) [ERO]

IWJ-620/2
1WJ-620/4
IWJ-630/2
IWJ-630/4
1WJ-640/2
IWJ-640/4
IWJ-650/2
1WJ-650/4
IWJ-660/2
1WJ-660/4
IWJ-670/2
IWJ-670/4
IWJ-710/5
IWJ-710/1
IWJ-720/2
IWJ-720/5
IWJ-720/1
242-910/7
247-910/1
008-610/5
014-610/6
008-605/4
008-620/6
008-620/8
008-605/5
008-610/6
008-620/7
008-1110/8
008-620/1
005-410/3
008-620/11
008-605/2
008-610/1
007-310/4
008-620/2
008-605/16
008-610/13
008-610/2
008-620/4
001-615/11
008-610/3
008-605/7
008-610/7
008-605/6
008-610/9
008-605/11
008-605/12
008-605/13
008-610/10
008-610/11
008-610/14
008-410/13
008-620/16
001-914/5
014-610/5
008-605/10
022-130/6
008-620/13
008-615/2
42RE-210/23
42RE-220/28
45RFE-210/
10
008-620/9
23D-230/15
23D-330/14
004-120/2
008-620/3
008-620/5
002-310/13
002-320/23
005-210/14
005-520/11
008-620/10
008-620/12
008/620
008/615
008/605

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic
Page AL-20 PARTS CATALOG Index
SENSORS, ENGINE (4.7L) [EVO]. .. ........... 008/610 SKID PLATE, FIONt . .....ooveiineiean... 002-810/2
SERVO, A/C Temperature Door ............... 024-150/6 SKID PLATE, Fuel Tank. .. .................. 014-110/5
SERVO, A/C Temperature Door ............... 024-150/40 SKID PLATE, TransferCase ................. 001-522/3
SERVO, A/C Temperature Door .. ............. 024-170/16 SKID PLATE, TransferCase ................. 147-1210/6
SERVO, A/C Temperature Door ............... 024-170/43 SKID PLATE, TransferCase ................. 242-1210/12
SERVO, A/C Temperature Door . .............. 024-170/44 SKID PLATE, TransferCase ................. 247-1210/12
SERVO, Mode Door ..., 024-150/29 SLEEVE, Braided Expandable. . .............. 007-160/24
SERVO, Speed Control ... ................... 014-1010/1 SLEEVE, Mode Synchronizer ................ 242-410/17
SERVOS,[DGK]. .. .ot 42RE/720 SLEEVE, ShiftRange . ..................... 242-410/13
SHAFT, A/C and Heater Door . . . .............. 024-150/23 SLEEVE, ShiftRange . ..................... 247-410/12
SHAFT, A/C and Heater Door . . . .. ............ 024-170/26 SLEEVE, Torque Limiter .................... 4.0L-210/16
SHAFT, AXle . . ... 002-210/1 SLINGER, Drive Pinion ..................... 002-610/5
SHAFT, AXle .. ... 003-230/19 SLINGER, Drive Pinion ... .................. 003-230/3
SHAFT, Axle . . ... 003-240/18 SLINGER, Oil. . .. ... 242-210/31
SHAFT,Band Lever..............ccviuvnn... 42RE-510/2 SLINGER,Oil. . ... 4.0L-410/10
SHAFT, Defroster Door . . . ................... 024-150/25 SNAPRING. ... ... ... . 147-410/4
SHAFT, Differential ... ...................... 002-610/19 SNAPRING. ... ... .. 147-410/8
SHAFT, Drive, Front .......... .. ... .. .. ..... 016-110/8 SNAPRING. ... ... .. 242-410/4
SHAFT, Drive, Front .. ........... ... ... ..... 016-110/17 SNAPRING. ... ... . 242-410/8
SHAFT, Drive, Rear 1-Piece . .. ............... 016-110/5 SNAPRING......... .. 247-410/4
SHAFT, DUMMY. . .. ... e 002-310/5 SNAPRING. ... .. 247-410/6
SHAFT, Idler . ....... .. .. i 4.7L-620/4 SNAPRING. ... ... 147-210/18
SHAFT, Input. . ...... ... e 45RFE-410/3 SNAPRING. ... ... .. 147-410/16
SHAFT, Intermediate. . ...................... 019-410/2 SNAPRING. ... ... . 147-410/23
SHAFT, Intermediate. . . ..................... 242-410/16 SNAPRING. ........ .. 147-410/28
SHAFT, OilPump . ...... ... .. 4.0L-710/5 SNAPRING. ... ... 242-210/29
SHAFT, Output . ........ i 42RE-430/3 SNAPRING. ... i 242-210/33
SHAFT, ParkingPawl . ...................... 45RFE-720/4 SNAPRING. ... ... ... . 242-410/14
SHAFT, ParkingSprag ...................... 42RE-730/3 SNAPRING. ... ... .. 242-410/18
SHAFT, ReverseBand ...................... 42RE-510/11 SNAPRING. ... ... .. 242-410/25
SHAFT, ReverseBand ...................... 42RE-510/14 SNAPRING. ... ... . 242-410/39
SHELL,SunGear........... ... ... 42RE-420/16 SNAPRING......... .. 247-210/22
SHIELD KIT, AIRFRONT . ................... 001/510 SNAPRING. ... ... 247-410/13
SHIELDKIT, Air-Front. . .. .................. 001-510/1 SNAPRING. ... ... . 247-410/23
SHIELD, Exhaust Manifold . .................. 011-210/4 SNAPRING. ... ... .. 247-410/29
SHIELD, Exhaust Manifold . .................. 4.7L-810/10 SNAPRING. ... ... . 247-410/33
SHIELD, Fuel Tank . .......... .. ... ... ..... 014-110/7 SNAPRING. ... ... ... .. . 42RE-420/3
SHIELD, Fuel Tank . ......... ... . ... ... ... SWJ-220/10 SNAPRING. ... ... 42RE-420/7
SHIELD,Heat ........... ... i, 011-210/1 SNAPRING. ... i 42RE-430/7
SHIELD,Heat .. ......... ... .. ... 011-210/2 SNAPRING. ... ... ... . 42RE-410/12
SHIELD,Heat .. ......... .. ... .. 011-210/6 SNAPRING. ... ... .. 42RE-410/14
SHIELD,Heat ........... ... .. ... SWJ-210/3 SNAPRING. ... ... .. 42RE-410/28
SHIELD,Heat .. ......... ... ... .. ... SWJ-210/4 SNAPRING. ... ... .. 42RE-420/22
SHIELD,Heat ........... ... ... .. .. 008-605/14 SNAPRING......... .. . 42RE-710/17
SHIELD, Seat Adjuster ...................... IWJ-810/5 SNAPRING. ... ... 42RE-720/19
SHIELD, Seat Adjuster ...................... IWJ-810/6 SNAPRING. ... ... . 45RFE-220/8
SHIELD, Seat Adjuster . ..................... IWJ-810/16 SNAPRING. ... ... .. 45RFE-410/5
SHIELD, Seat Belt Retractor. .. ............... IWJ-710/6 SNAPRING. ... ... . 45RFE-420/5
SHIELD, Splash. . .......... ... ... ... .. ... SWJ-910/13 SNAPRING......... .. 45RFE-450/2
SHIELD, Wiring . . . ... .o 008-1910/4 SNAPRING. ... ... 45RFE-470/3
SHIM KIT, Differential . ...................... 002-610/22 SNAPRING. ... .. i 45RFE-470/6
SHIM KIT, Differential . ...................... 003-230/26 SNAPRING. ... ... .. 45RFE-720/7
SHIM KIT, Differential . ...................... 003-240/25 SNAPRING. ... ... .. 45RFE-220/
SHIM, Differential Bearing. .. ................. 002-610/15 10
SHIM, Differential Bearing. . .................. 003-230/12 SNAPRING . ...t 45RFE-220/
SHIM, Differential Bearing. . .................. 003-240/13 11
SHIM, Drive PinionBearing. ... ............... 002-610/9 _
SHIM, Drive PinionBearing. ... ............... 003-230/8 SNAPRING .o 45RFE7410/
SHIM, Drive Pinion Bearing. . .. ............... 003-240/8
SHOCK ABSORBER PACKAGE, Suspension, Front  002-110/10 SNAPRING ... 45RFE-430/
SHOCK ABSORBER, Suspension, Rear . ....... 017-110/17 11
SHOE AND LINING KIT, Parking Brake. . . . . .... 004-120/4 SNAP RING KIT, A/IC Clutch ................. 024-410/8
SHROUD, Antenna Cap NUt . . .. .............. 08A-320/7 SNAP RING KIT, AIC Clutch . .. .. ............ 024-420/8
SHROUD, FaN . .+« vovveeeee e e 007-150/9 SNAP RING PACKAGE, Transmission. . ........ 42RE-420/1
SHROUD, FaN. ... ..oeeieieieeae 007-160/6 SNAPRING, .4351D ... 42RE-720/12
SHROUD, Steering Column . ................. 019-110/5 SNAP RING, .890625 ...................... 42RE-410/19
SHROUD, Steering Column . ................. 019-110/7 SNAPRING, 946D ....................... 42RE-420/2
SHUTTER, Door, Deck and Liftgate, Bright . . . ... 23D-130/16 SNAPRING, .9461D .....................0e 42RE-430/5
SHUTTER, Lock Cylinder . . .. ................ 23D-130/17 SNAP RING, 1.875"OD. ..................0. 42RE-1010/
SIDEAIRBAGCURTAIN . ... ... ... ... ... 1WJ/230 20
SILL COVER, Interior ...........covuiuienn.. IWJ-210/2 SNAP RING, 2.18750D ... ...t 42RE-1010/
SILL,Body Side. . . ... ..o SWJ-210/5 11
SIREN, Alarm . .. ... 001-914/2 SNAP RING,5250D ..., 42RE-1010/8
SKICARRIER-HITCH...................... 001/230 SNAPRING,6.000D ...................... 42RE-1010/9
SKICARRIER-ROOF . .......... ...t 001/236 SNAP RING,6500D .............viun... 42RE-1010/
SKID PLATE PACKAGE - FRONT. . ............ 001/520 38
SKID PLATE PACKAGE - TRANSFER CASE. .. .. 001/522 SNAP RING, Annulus Gear . . . . ....ooooo . 242-410/10
SKID PLATE, FRONT AXLE . ................. 002/810 SNAP RING, Annulus Gear, 1.3751D .......... 42RE-420/5
SKID PLATE,Front . . . .......... ... ... ..... 001-520/2

September 2003



Alphabetic
Index

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page AL-21

SNAPRING,Bearing .. ........covuvunen..
SNAP RING, Brake Master Cylinder. ...........
SNAP RING, Input Shaft. .. ..................

SNAP RING, Kickdown, 2.377 ................
SNAP RING, Output Shaft, 1.029 0OD. ..........
SNAP RING, Output Shaft, 1.0290D. ..........
SNAP RING, Overdrive Clutch . . . .............
SNAP RING, Overdrive Clutch . .. .............

SNAP RING, Rear Clutch, .076 ...............
SNAP RING, Rear Clutch, .095 ...............
SNAP RING, Rear Clutch, .098 ...............
SNAP RING, Rear Clutch, .107 ...............
SNAP RING, Reverse Drum . . ................
SNAPRING,Rod . ............ ...
SNAPRING,Rod . ............ . it

SNAP RING, Sun Gear Shell .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................
SNAP RING, Transmission . . .................

SNAP RING, Transmission . .. ................
SNAP RING, Transmission . .. ................
SNAP RING, Transmission . .. ................
SNAP RING, Transmission. .. ................
SNAP RING, Transmission. .. ................
SNAP RING, Transmission . .. ................

SNUBBER, Timing Chain ... .................
SOCKET,Board .............ccoviiinnn..
SOCKET, TieRod............. ...,
SOCKET, TieRod..........................
SOCKET, TieRod,Quter ....................
SOCKET, TieRod,Quter ....................
SOLENOID, Duty Cycle Purge .. ..............
SOLENOID, Hydraulic Fan Control . . ...........
SOLENOID, Transmission. . . .................
SOLENOID, Transmission Governor. ...........
SOLENOID, Transmission Overdrive ...........
SPACER . ... ...

SPACER ... ..
SPACER, AirDeflector .. ....................
SPACER, ClutchHousing . . .. ................
SPACER, Clutch Housing .. ..................
SPACER, Door Latch Striker. .................
SPACER, Door Latch Striker. . ................
SPACER, Door Latch Striker. . ................
SPACER, Door Latch Striker. . ................
SPACER, Drive PinionBearing. . ..............
SPACER, Intermediate Shaft, .175.............

SPACER, Intermediate Shaft, .193.............
SPACER, Intermediate Shaft, .211.............
SPACER, Intermediate Shaft, 1.58mm..........

SPACER, Jounce Bumper. . ..................
SPACER, Sprocket . ........... ... ... ...
SPACER, Sprocket . ........... ... ... ... ....
SPACER, Sprocket . ........... ... ... ..

242-410/33
42RE-720/5
45RFE-410/
10
42RE-720/1
42RE-420/4
42RE-430/6
45RFE-430/3
42RE-1010/
32
42RE-410/29
42RE-410/30
42RE-410/31
42RE-410/32
42RE-420/23
42RE-730/7
45RFE-720/
11
42RE-420/17
42RE-730/5
45RFE-310/5
45RFE-420/3
45RFE-430/6
45RFE-440/3
45RFE-440/6
45RFE-440/9
45RFE-720/2
45RFE-210/
23
45RFE-310/
14
45RFE-410/
11
45RFE-410/
22
45RFE-410/
23
45RFE-440/
13
45RFE-440/
17
4.0L-610/9
008-1120/4
019-410/13
019-410/15
019-410/6
019-410/11
025-410/1
007-160/7
45RFE-710/1
42RE-710/31
42RE-710/6
002-610/8
003-240/7
08A-110/9
SWJ-1610/2
001-510/3
42RE-210/21
42RE-220/21
DWJ-130/5
DWJ-230/3
SWJ-810/7
SWJ-910/21
003-230/7
42RE-1010/
29
42RE-1010/
30
42RE-1010/
31
42RE-1010/
28
017-110/3
147-410/11
242-410/28
247-410/15

SPACER,SunGear. ............cccivinnn..
SPACER, Windshield. . . .....................
SPACER, Windshield. . .. ....................
SPARE WHEEL STOWAGE ..................
SPARKPLUG ........ . i
SPARKPLUGS-COILS . ............cotn..
SPEAKER, 6"X9”". . . ... ..
SPEAKER, 6.5 . . .. ...
SPEAKER, FrontDoor ......................
SPEAKER, InstrumentPanel .................
SPEAKER,Rear,6x9 .......... ... .. .......
SPEAKER, Tweeter. . . ...... ...,
SPEAKERS. ... ... ..
SPEED CONTROL, 4.0 [ERH], 4.7 [EVA, EVC] . ..
SPRAG, Transmission Parking .. ..............
SPRAG, Transmission Parking .. ..............
SPRING. .. ...
SPRING. .. ..
SPRING KIT, Brake Shoe Hold Down...........
SPRING KIT, Brake Shoe Hold Down...........
SPRING, 2nd And 4th Clutch Piston. ...........
SPRING, 2nd And 4th Clutch Piston. . ..........

SPRING, Accelerator Pedal Return. . ...........
SPRING, Accumulator. . .....................

SPRING, Accumulator. . . ....................

SPRING, Accumulator Piston . . . ..............
SPRING, Brake Shoe HoldDown . .............
SPRING, Clutch .............. ... ... .......
SPRING,Clutch .............. ... ... .......
SPRING, CylinderReturn ... .................
SPRING, DirectClutch .. ....................

SPRING, DirectClutch .. ....................

SPRING, Door and Deck Tumbler. .............
SPRING, FrontClutch. . .....................
SPRING, FrontCoil . .. ......................
SPRING, Ignition Tumbler, Sidebar. ............
SPRING, Kickdown Servo Piston ..............
SPRING, LimitValve ... .....................
SPRING, Low/Reverse Clutch Piston .. .........
SPRING, Low/Reverse Clutch Piston . .. ........

SPRING, Mode ShiftFork....................
SPRING, Mode Shift Fork. . ..................
SPRING, Oil Pressure ReliefValve. . ...........
SPRING, Overdrive Clutch .. .................

SPRING, ParkingSprag . ....................
SPRING, PistonReturn. . ....................

SPRING, Poppet Plunger . ...................
SPRING, Power Steering Pump Flow. . .........
SPRING,RearClutch . .. ....................
SPRING, Rear Clutch Piston. . . ...............
SPRING, Reverse Servo Piston . ..............
SPRING, Reverse Servo Piston . ..............
SPRING, ShiftDetent . . . ....................
SPRING, Suspension,Rear . .................
SPRING, SwitchValve ......................
SPRING, Throttle Valve Return. . ..............
SPRING, Throttle Valve Return. . . .............
SPRING, TOrsion. .. ..o i
SPRING, Transmission Accumulator. . ..........
SPRING, Undredrive Piston . .................

SPRING,Valve . .......... ... ...,
SPRING,Valve . ............ .. ...
SPROCKET, Camshaft . .....................
SPROCKET, Camshaft, Left . .................
SPROCKET, Camshaft, Right.................
SPROCKET, Crankshaft . ....................
SPROCKET,Drive. . ... .ot i
SPROCKET,Drive. . .o oo i i

42RE-420/14
SWJ-710/5
SWJ-710/6
022/460
008-1910/1
008/1910
08A-325/9
08A-325/6
08A-325/4
08A-325/1
08A-325/3
08A-325/8
08A/325
014/1010
42RE-730/2
45RFE-720/1
024-150/39
024-170/42
004-120/8
005-110/10
45RFE-440/8
45RFE-440/
12
014-1110/4
45RFE-710/
10
45RFE-710/
12
42RE-720/24
005-210/1
247-410/18
247-410/19
23D-130/24
42RE-1010/
12
42RE-1010/
19
23D-130/19
42RE-410/9
002-110/5
23D-130/7
42RE-720/4
42RE-710/33
45RFE-470/7
45RFE-440/
24
242-910/12
242-910/17
4.0L-710/4
42RE-1010/
37
42RE-730/1
45RFE-410/
12
242-210/7
019-510/14
42RE-410/36
42RE-410/37
42RE-720/15
42RE-720/17
247-210/6
017-110/8
42RE-710/21
014-710/11
42RE-1210/7
45RFE-720/6
42RE-720/20
45RFE-410/
20
4.0L-510/6
4.7L-510/9
4.0L-610/2
4.7L-620/14
4.7L-620/13
4.7L-620/12
147-410/10
247-410/14

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-22 PARTS CATALOG Index
SPROCKET, Idler ... ..o voeeieaieanin 4.7L-620/5 STUD, .375-16/.375-24X1.75 . . . ... oooein ... 4.0L-210/6
SPROCKET, Transfer Case. . ................. 242-410/22 STUD, .375-16/.375-24x1.75 . .. ..o 4.0L-810/9
SPROCKET, Transfer Case. . ................. 242-410/23 STUD, .500-13/.375-16X3.97 . . . ..o 4.0L-310/4
SPROCKET, TransferCase. . ................. 242-410/42 STUD, Double Ended. .. .................... SWJ-410/3
STABILIZER BAR, REAR ... ...\, 017/210 STUD, Double Ended. . ... .................. 4.0L-210/7
STABILIZER BAR, Rear Suspension . .......... 017-210/7 STUD, Double Ended. . . .................... 4.7L-810/5
STANCHION, LUGG RACK CROSSRAIL . . . .. . . SWJ-1610/13 | STUD, Double Ended, .50-13/.437-14x6.00 . . ... 4.0L-210/9
STANCHION, LUGG RACK CROSSRALL ... . .. .. SWJ-1610/14 | STUD, Exhaust Manifold . ................... 4.7L-810/9
STARTER ...ttt 008-110/1 STUD, Exhaust Manifold ... ................. 4.7.-810/13
STARTERS . ..ottt 008/110 STUD, MIOXL5X62 . . .o oo 45RFE-220/2
STEERING COLUMN ASSY. . ........ooieen.. 019/210 STUD, M6x1.00mmx48.80Mm. .. ............. 019-210/2
STEERING GEAR. . ... .\iiiiaiiaaiin . 019/310 STUD, M6x1.00mmx48.80Mm. .. ............. 019-110/10
STEERING LINKAGE . . . ..o ovieeiieanin 019/410 STUD, MBXL.00X44 . . ..o oveee e 014-410/7
STEERING WHEEL ASSEMBLY .............. 019/110 STUD, MBX. .+ e eeeee e SWJ-610/9
STEM, Wheel Valve .. ...................... 022-130/4 SUNROOF . . ..ttt SWJ/1210
STEP PAD PACKAGE, Rear Fascia .. .......... 013-340/8 SUNSHADE, Sunroof ...................... SWJ-1210/6
STRAP .ttt e 08A-110/17 SUNVISOR ..\t iiiiaiieae IWJ/120
STRAP KIT, Bike Carrier Latch . .. ............. 001-210/3 SUPENSION, REAR,WITH SPRING,SHOCKS AND  017/110
STRAP KIT, Bike CarrierLatch . . .. ............ 001-211/3 CONTROL ARMS . . oo,
STRAP KIT, Bike Carrier Latch . .. ............. 001-230/2 SUPPORT, Annulus Gear ................... 42RE-420/9
STRAP KIT, Luggage Carrier ................. 001-274/2 SUPPORT, Annulus Gear . .................. 42RE-420/21
STRAPKIT, VeICro . .......ooouieiiani... 001-210/2 SUPPORT, Battery. . . . .......ovoone.. 008-1010/5
STRAP KIT, VeICro .............ooooviiin 001-211/2 SUPPORT, Engine OilPan .................. 4.0L-710/15
STRAP, Cargo TieDown. .................... 001-212/3 SUPPORT, Front Suspension ................ SWJ-410/11
STRAP, Cargo TieDown. . ................ ... 001-214/3 SUPPORT, Headlamp Panel . ................ 008-1110/5
STRAP, Cargo TieDown. .................... 001-220/3 SUPPORT, Liftgate Strut . . . ................. SWJ-1310/13
STRAP, Cargo TieDown..................... 001-222/3 SUPPORT, Luggage Rack. . . ................ SWJ-1610/4
STRAP, Cargo TieDown. .................... 001-270/2 SUPPORT, Reaction Shaft. . ................. 45RFE-310/4
STRAP FuelTank . . ..., 014-110/2 SUPPORT, RooOfRack . . .. oo SWJ-1610/5
STRAP, Fuel Tank.......................... 014-110/11 SUPPORT, RoOfRacK . .. ..o ooveeeeenn SWJ-1610/10
STRAP Ground. . .......................... 008-1605/5 SUPPORT, RoOfRaCK . . ..o SWJ-1610/11
STRAP, Prop Shaft ......................... 016-110/2 SUPPORT, ViSOT . ..ottt et e IWJ-120/3
gsﬁg Erodp Snaft QI FERT T RRUT 8%2—1311%//114(1) SUSPENSION, FRONT SPRINGS WITH CONTROL  002/110

, Radlo Noise suppression ............. -
STRAP Refaining . ........................ 008122006 | guiTar oo O e 630rs
STRAP, Retaining ...................ooovi, 147-210/29 SWITCH AND LAMP, Glove BoX . . ............ 008-810/10
STRAP Retaining . ......................... 247-210/32 SWITCH AND LAMP, Glove BoX . ... .......... 08A-110/44
STRAP, SeatPull. .......................... IWJ-610/21 SWITCH, L GaNG. -+ v e v eveeeeeee e 008-830/3
STRAP, SeatPull. . ......................... IWJ-620/21 SW|TCH: 1GaNg. . ..o 08A-420/6
STRAPR SeatPull. ... IWJ-630/21 SWITCH, Adjustable Pedals ................. 005-610/8
STRAP, SeatPull. . .......... ... ... ... ..... IWJ-640/21 SWITCH, Adjustable Pedals ................. 008-810/11
STRAP, SeatPull. ... IWJ-650/21 SWITCH, Adjustable Pedals . ................ 008-830/12
STRAP, SeatPull. ... IWJ-660/21 SWITCH, Adjustable Pedals ................. 014-1120/7
STRAPR SeatPull. ... IWJ-670/21 SWITCH, Door Module . .. .................. 008-410/2
STRARTI® ... 001-610/3 SWITCH, Door Module . . ................... 008-830/1
STRAP, Tle ............................... 001-615/9 SW|TCH, DoorModule . ......... ... . . . . . ... 008-830/9
STRARTI® ... 003-310/2 SWITCH, Door Module . . ................... 008-410/11
STRAPTI® ... 007-310/6 SWITCH, Flipper Window .. ................. 008-830/4
STRARTI® ..o 004-110/14 SWITCH, Flipper Window . .................. 008-1120/16
STRAPTI® ... 008-1210/2 SWITCH, Heated Seat. . .................... 008-810/9
STRAP, T!e ............................... 008-1220/5 SWITCH, HOMN. o o oo 019-110/3
STRAPTIE ... 008-1605/3 SWITCH, HOM. . .. oo 008-810/12
STRAP, Tie . oo 4.7L-310/8 SWITCH, IGNItION .« e v e veee oo 008-810/2
STRIKER, DOOF. ... ..o DWJ-130/4 SWITCH, Memory Selector . . .. .............. 008-830/7
STRIKER, DOOT. . ... SWJ-810/8 SWITCH, Multifunction. . .................... 001-615/2
STRIKER, DOOF. . ..o SWJ-910/22 SWITCH, Multifunction. . .. .................. 008-810/1
STRIKER, Glove Box Door Latch ............... 08A-110/26 SWITCH, Neutral, Safety, Back Up . ........... 008-820/2
STRIKER, L!ftgate .......................... SWJ-1310/15 SWITCH, Neutral, Safety, Back Up .o 42RE-210/13
STRIKER, Liftgate Glass. .................... SWJ-710/22 SWITCH, Neutral, Safety, Back Up . ........... 42RE-220/13
STRUT, KickdownBand ..................... 42RE-510/3 SWITCH, Oil PreSsure. . ..o oo, 008-605/1
STUD. .. 001-115/6 SWITCH, Oil Pressure. . .................... 008-820/1
STUD. ..o 147-210/3 SWITCH, Oil Pressure. . .................... 008-610/12
STUD. ottt et 242-210/2 SWITCH. Parking Brake . ... ... 0 004-110/2
STUD. .. 247-210/3 SWITCH, Parking Brake .................... 008-810/8
STUD. ..o SWJ-GlO/S SW|TCH, Power WindOW .................... 008_830/11
STUD. . 024-250/13 SWITCH, Reading Lamp . . .................. 008-830/2
STUD. ...t 08A-310/13 SWITCH, ReadingLamp . ................... 008-1130/7
STUD. .. 4.7L-410/2 SWITCH, Remote Radio . . .................. 008-810/6
STUD. .. 4.7L-410/5 SWITCH, Remote Radio . . .................. 019-110/19
STUD. ..ttt 4.7L-610/8 SWITCH, S€at. . o v v oo oo 008-830/5
STUD. .. 4.7L-810/3 SWITCH, Seat. ........ccovveeeniaeenn... IWJ-810/1
STUD. ..o SWJ-610/10 SWITCH, Security Alarm. .. ................. 008-830/10
STUD. .. 4.7L-210/12 SWITCH, Security Alarm .. .................. 23D-130/22
STUD. ..o 4.7L-310/12 SWITCH, Speed Control . ................... 008-810/7
STUD. ottt et 4.7L-710/16 SWITCH. Speed Control . ..o 019-110/14
STUD. ...t 4.7L-710/23 SWITCH, Stop Lamp . .. .. ..o 005-610/7
STUD, .250-20X2.00 . . . .. eeoeieeaeens 4.0L-210/12 SWITCH. Stop Lamp .+« 008-810/5
STUD, .312-18/.312-24x1.250. . . . ... 007-210/5 SWITCH, Transfer Case, 5 Position. . .......... 008-820/3
STUD, .312-18X1.560 . . ... oo 4.0L-710/24

September 2003



Alphabetic
Index

2004 JEEP GRAND CHEROKEE (WJ)

PARTS CATALOG

Page AL-23

SWITCH, Transfer Case, 5 Position ............

SWITCH, Wiper and Washer
SWITCHES (INSTRUMENT PANEL AND CONSOLE)
SWITCHES, (BODY)
SWITCHES, (DRIVE TRAIN)

TANK, Fuel ...........
TAPE, Anti Chip. ... ....
TAPE, Anti Chip. .......
TAPE, Body Side. . .....
TAPE, Radio Connector, Foam
TAPPET, Valve ........
TAPPING PLATE, Door Hinge
TAPPING PLATE, Striker
TAPPING PLATE, Striker
TAPPING PLATE, Tow Hook
TEE, Hose, .25x.25x.25
TENSIONER, Alternator Belt
TENSIONER, Alternator Belt
TENSIONER, Alternator Belt
TENSIONER, Alternator Belt
TENSIONER, Chain
TENSIONER, Chain, Primary
TETHER, Fuel Filler Cap

THERMISTOR, A/C Evaporator Air. . . ..........
THERMISTOR, A/C Evaporator Air. . .. .........

THERMOSTAT ........
THERMOSTAT, 195 Degrees

THROTTLE BODY

THROTTLE BODY, 4.0 [ERH], 4.7 [EVA, EVC].. ..
THROTTLE CONTROLS, 4.0 [ERH]. ...........
THROTTLE CONTROLS, 4.7 [EVA,EVC] .......
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Needle Roller. . ...........
THRUST BEARING, Ovedrive Third Position . . . ..

THRUST BEARING, Overdrive

THRUST WASHER, Annulus Gear.............

THRUST WASHER, Front Clutch
THRUST WASHER, Front Clutch

THRUST WASHER, Output Shaft, Gray .052. . . ..
THRUST WASHER, Output Shaft, Green .083. . . .
THRUST WASHER, Output Shaft, Red .068 . . ...
THRUST WASHER, Planetary Carrier . .........
THRUST WASHER, Planetary Carrier .. ........
THRUST WASHER, Planetary Carrier . .........
THRUST WASHER, Planetary Carrier .. ........
TIMING BELT AND COVER, 4.0[ERH] .........
TIMING CHAIN AND GUIDES, 4.7 [EVA, EVC] . ..
TIMING COVER, 4.7L[EVA,EVC] .. ...........
TIMING DRIVE PACKAGE, Engine. . ...........

TONE RING, Sensor
TOOL, Crimping . ......
TOOL, Rivnut .........
TOOL, Screw Driver
TORQUE CONVERTER
TOWEYE ............
TRACK BAR, Front

TRANSDUCER, Pressure Sensor . ............
TRANSDUCER, Pressure Sensor .............
TRANSDUCER, Pressure Sensor .............
TRANSDUCER, Pressure Sensor .............
TRANSFER CASE SELECT TRAC [DHP]......
TRANSFER CASE SINGLE MODE [DHZ]......

TRANSFERCASEQUADRATRACIIONDEMAND[DHF]
TRANSFER CASE, NP242
TRANSFER CASE, NP247
TRANSFER CASE, NVG147

TRANSMISSION ASSEMBLY,[DGK]. .. .........
TRANSMISSION ASSEMBLY,[DGQ] ...........

242-210/20
008-810/4
008/810
008/830
008/820

014-110/1
DWJ-220/13
EWJ-220/14
SWJ-310/8
08A-310/14
4.0L-510/8
SWJ-810/3
SWJ-810/6
SWJ-1310/18
013-610/6
025-420/7
007-420/9
007-430/1
008-205/3
008-210/5
4.7L-620/11
4.7L.-620/16
014-210/8
024-150/12
024-170/38
007-220/6
007-150/18
014-610/1
014/610
014/710
014/720
45RFE-410/1
45RFE-420/1
45RFE-430/1
45RFE-430/5
45RFE-440/1
45RFE-450/1
45RFE-450/3
45RFE-450/5
45RFE-460/1
45RFE-460/3
42RE-1010/5
42RE-1010/
14
42RE-420/6
42RE-310/10
42RE-410/24
42RE-410/20
42RE-410/22
42RE-410/21
247-410/8
242-410/11
42RE-420/11
42RE-420/19
4.0L/610
4.7L/620
4.7L/610
4.7L-620/1
4.7L-410/15
008-1605/7
001-522/4
001-236/3
4.7L-410/28
013/610
002-120/10
008-615/1
024-255/8
42RE-710/26
45RFE-210/8
242/110
147/110
247/110
242-110/1
247-110/1
147-110/1
42RE/110
45RFE/110

TRANSMISSION KIT, Automatic
TRANSMISSION PACKAGE
TRANSMITTER, Keyless Entry
TRIM PLATE, Fascia Front
TROUGH, Liftgate Opening
TUBE AND HOSE, Return
TUBE AND HOSE, Supply
TUBE, Boost Valve
TUBE,Brake ..........
TUBE,Brake ..........
TUBE,Brake..........
TUBE,Brake ..........
TUBE,Brake..........
TUBE, Breather........

TUBE, Convoluted

TUBE, Coolant Reserve Tank

TUBE, Crankcase Vent To Air Cleaner . .........
TUBE, Crankcase Vent To Air Cleaner ..........
TUBE, Crankcase Vent To Intake Manifold . . . . ...
TUBE, Crankcase Vent To Intake Manifold . . ... ..

TUBE, Engine Oil Indicator
TUBE, Fuel ...........
TUBE, Fuel ...........
TUBE, Fuel Filler. ... ...
TUBE, Fuel Supply
TUBE, Fuel Supply

TUBE, Fuel Vapor
TUBE, Fuel Vapor

TUBE, Oil Cooler. . .....
TUBE, Oil Cooler. .. ....
TUBE, Oil Cooler. . .....
TUBE, Qil Cooler. . .....
TUBE, Oil Cooler. . .....
TUBE, Oil Cooler. . .....
TUBE, Oil Cooler. .. ....
TUBE, Oil Cooler. . .....
TUBE, Oil Cooler. ......
TUBE, Qil Filler . . ... ...
TUBE, Oil Pickup. .. ....
TUBE, Oil Pickup. .. ....
TUBE, Oil Pickup. ... ...
TUBE, Oil Pickup. .. .. ..
TUBE, Oil Pickup. ... ...
TUBE, Oil Pickup. ......
TUBE, Oil Pump Inlet
TUBE, Power Steering Return
TUBE, Transmission QOil Filler
TUBE, Transmission Oil Filler
TUBE, Transmission Oil Filler
TUBE, Vacuum . .......
TUBE, Vacuum . .......
TUBE, Vacuum . .......
TUBE,Vent...........

TUBE, Water Pump Heater Return. . ...........
TUMBLER, Door and Deck Number 1, Wide . . ...
TUMBLER, Door and Deck Number 2, Wide . . ...
TUMBLER, Door and Deck Number 3, Wide . . ...
TUMBLER, Door and Deck Number 4, Wide . . ...
TUMBLER, Ignition Number 1, Sidebar .........
TUMBLER, Ignition Number 2, Sidebar .........
TUMBLER, Ignition Number 3, Sidebar .........
TUMBLER, Ignition Number 4, Sidebar .........

UJOINT .............
UJOINT .............
UJOINT .............
U-NUT, M6x1.00 . ......
U-NUT, M6x1.00 . ......

U-NUT, Seat Back

UNDERDRIVE,[DGQ]

VACUUM CANISTER, 4.0 [ERH], 4.7 [EVA, EVC] .
VACUUM HARNESS, Heaterand A/C ..........
VALVE BODY, Transfer Plate and Valve .........

VALVE BODY,[DGK]
VALVE BODY,[DGQ]
VALVE CORE, High Flow

45RFE-110/1
42RE-110/1
23D-130/4
013-240/18
SWJ-910/4
024-245/2
024-245/1
42RE-710/23
005-510/2
005-510/5
005-520/1
005-520/9
005-520/10
014-820/8
008-1605/2
007-310/7
4.0L-910/1
4.0L-910/3
4.0L-910/2
4.7L-910/1
4.7L-710/1
014-320/7
014-340/7
014-210/2
014-320/1
014-340/1
014-320/8
014-340/8
007-610/2
007-610/5
007-620/2
007-620/4
007-150/10
007-160/19
007-160/20
007-160/21
007-160/22
4.0L-710/25
147-210/8
147-210/9
242-210/25
247-210/12
247-210/13
4.7L-710/18
4.0L-710/11
019-710/6
42RE-210/6
42RE-220/6
45RFE-210/6
014-320/2
014-340/2
024-170/39
45RFE-210/4
007-210/4
23D-130/8
23D-130/9
23D-130/10
23D-130/11
23D-130/12
23D-130/13
23D-130/14
23D-130/15

016-110/3

016-110/9

016-110/11
007-150/11
007-160/25
1WJ-810/12
45RFE/420

025/310
024-260/4
45RFE-710/2
42RE/710
45RFE/710
024-255/5

September 2003



2004 JEEP GRAND CHEROKEE (WJ) Alphabetic

Page AL-24 PARTS CATALOG Index
VALVE CORE, ServicePort .................. 024-250/5 WHEELHOUSE, RearInner ................. SWJ-910/17
VALVE CORE, ServicePort .................. 024-255/11 WHEELS AND HARDWARE . . . .............. 022/130
VALVE CORE, WHEEL SENSOR VALVE, ALUMINUM 022-130/11 WINDSHIELD .......... ... . i, SWJ-710/4
VALVE, AICEXpansion . . .............ouuonn. 024-250/15 WINDSHIELD WIPER & WASHER ... ......... 23D/230
VALVE, AICEXpansion . . ..........c.ouvuunn. 024-255/16 WINGNUT, Jack and Tire Hold Down . ......... 022-330/10
VALVE, Check, Elbow . .. .................... 005-310/1 WIRE KIT, Trimming. . .. ...t IWJ-510/9
VALVE, Crankcase Vent . .................... 4.7L-910/2 WIRE KIT, Timming. ... ..., IWJ-520/7
VALVE, Exhaust, Standard . .................. 4.0L-510/3 WIRE KIT, Trimming. . .. ..........cvvu.... IWJ-530/7
VALVE, Exhaust, Standard . .................. 4.7L-510/15 WIRE KIT, Trimming. ... ......... o, IWJ-540/7
VALVE, FlowControl . . ...................... 45RFE-210/ WIRE KIT, Timming. ... .. ... IWJ-550/6
16 WIRE KIT, Trimming. . .. ..., IWJ-560/6
VALVE, Intake, Standard . . ................... 4.0L-510/2 WIRE KIT, Trimming. . . ............... .. .... IWJ-570/9
VALVE, Intake, Standard . . ................... 4.7L-510/14 WIRING - BODY & ACESSORIES. ............ 008/1510
VALVE. Oil Cooler Pressure .. ................ 007-610/9 WIRING-ENGINEANDRELATEDITEMS4.0LENGINE 008/1210
VALVE, REQUIALOT . .+« + oo v oo 42RE-710/35 WIRING-ENGINEANDRELATEDITEMS4.7LENGINE 008/1220
VALVE, Trans Lockup Switch. . ................ 42RE-710/22 WIRING - HEADLAMP /DASH . . ............. 008/1310
VALVE, VNt oot e 025-420/5 WIRING - INSTRUMENT PANEL. .. ........... 008/1410
VENT, AXIE o oo e 002-320/1 WIRING KIT, 22 Way, Female . ............... 008-1605/9
VENT, AXIE © .ot 002-320/5 WIRING KIT, Electric Repair ................. 008-1605/8
VENT, AXIE o oo 003-310/1 WIRING PACKAGE, Underhood Connector Repair 008-1605/1
VENT, AXIE .« o oot 247-210/31 WIRING REPAIR PACKAGES . . .. ............ 008/1605
VENT, TransferCase. ... ........ ... 147-210/22 WIRING, Air Bag Adapter ................... 008-1510/18
VENT, Transfer Case. ... ...ovvveeenennennn. 147-210/23 WIRING, Alternator and Battery .............. 008-1010/1
VENT, Transfer Case. . ...........c.couvuunnn.. 242-210/13 WIRING, Alternator and Battery .............. 008-1210/4
VENT, Transfer Case. .. .. .oovveeeenennnnnn. 242-210/22 WIRING, Alternator and Battery .............. 008-1220/1
VENT, Transfer Case. .........onnnnn... 247-210/26 WIRING, Body . . ... 008-1510/1
VENT, TransferCase. ... ... . 247-210/27 W|R|NG, CDtoMUX . .......... ... 001-142/4
VENT, Transmission . ....................... 45RFE-210/3 WIRING, Door Jumper. ..................... 008-1510/4
VISCOUS CLUTCH, FanDrive. . ... ... ...... 007-150/8 WIRING, FogLamp . ......... .. ... .. ..... 001-615/8
VISOR, llluminated . ...........ccooennnn.... IWJ-120/1 WIRING, FrontDoor. . . ............... ... .. 008-1510/2
VISOR, WIMIFTOr . . ... IWJ-120/2 WIRING, Headlamp. .. ..................... 008-1110/7
WIRING, HeadlamptoDash ................. 008-1310/1
-W- WIRING, High Mounted Stop Lamp. . .......... 008-1120/11
WASHER. . . e, 007-210/6 WIRING, Injector .. ..., 008-1210/1
WASHER. . . o 147-410/24 WIRING, Injector .. ..., 008-1220/2
WASHER. . ... e 147-410/27 WIRING, InstrumentPanel .................. 008-1410/1
WASHER. . .o 242-210/30 WIRING, LicenseLamp . .................... 008-1120/14
WASHER. . .o 247-410/30 WIRING, Liftgate . ......... ... i, 008-1510/6
WASHER. .« @ e, 247-410/32 WIRING, Overhead Lighting ................. 08A-420/8
WASHER PACKAGE, Washer. ................ 4.71-410/14 WIRING, Overhead Lighting ................. 008-1510/11
WASHER, Differential Gear. .................. 242-410/27 WIRING, Overhead Lighting ................. 008-1510/15
WASHER, Flat. . . ... 247-910/5 WIRING, RCVRTOMUX. . ...... ... 001-142/5
WASHER, Flat. . ... DWJ-110/5 WIRING, RevrtoRadio . .................... 001-130/3
WASHER, Flat. . ... i DWJ-210/5 WIRING, RearDoor. . ..., 008-1510/3
WASHER, Flat. . . ..., 005-110/16 WIRING, Seat ........... .. 008-1510/14
WASHER, Flat. . ... 147-210/12 WIRING, SteeringWheel.................... 008-1510/5
WASHER, Flat. . .. ..o 242-210/17 WIRING, Steering Wheel.................... 019-110/21
WASHER, Flat. . ........... ... ... ... ...... 242-910/18 WIRING, Sunroof. ......................... 008-1510/19
WASHER, Flat. . .. ..o 247-210/16 WIRING, Trailer Tow. ... .........cvvvinann. 008-1510/7
WASHER, Flat. . ... ..o SWJ-610/11 WIRING, Transfer Case Jumper .............. 008-1210/3
WASHER, Intermediate Sleeve. ............... 242-410/15 WIRING, Transfer Case Jumper .............. 008-1220/3
WASHER, Lock. ......... ... ... ... .. .. 014-710/14 WRENCH, Wheel LugNut. . ................. 022-330/6
WASHER, Manual Valve Lever . ............... 42RE-710/16 Y
WASHER, PinionGear ...................... 002-610/17 L
WASHER, PinionGear ...................... 003-230/15 YOKE,Axle ... 002-610/3
WASHER, PiNion YOK& . . . ..o ooe e 002-610/2 YOKE,Axle . ........ . i 003-230/2
WASHER, Pinion Yoke .. .................... 003-240/2 YOKE,AXle ... 003-240/3
WASHER, Plain. .. ..o 4.0L-410/9 YOKE, Drive Shaft . ........................ 016-110/6
WASHER, Side Gear. . ...................... 002-610/18 YOKE, Drive Shaft......................... 016-110/13
WASHER, Side Gear. . ...................... 003-230/17 YOKE, TransferCase....................... 147-410/21
WASHER, SWItCh . . ..o oo e 42RE-210/12 YOKE, TransferCase. . ...............c...... 242-410/37
WASHER, SWitch . ... ..o 42RE-220/12 YOKE, TransferCase. . ..............coouv... 247-410/36
WASHER, Transfer Case Yoke ................ 147-410/20
WASHER, Transfer Case Yoke . ............... 242-410/36
WASHER, TransferCase Yoke . ............... 247-410/27
WASHER,Wave . ............. ..., 005-110/17
WATER PUMP AND RELATED PARTS 4.0L ENGINE 007/210
WATER PUMP AND RELATED PARTS 4.7L ENGINE 007/220
WEATHERSTRIP, Front DoorBelt. . ............ DWJ-610/2
WEATHERSTRIP, Front Door Belt. .. ........... DWJ-610/3
WEATHERSTRIP, Liftgate Glass. . ............. DWJ-630/1
WEATHERSTRIP, Liftgate Glass. . ............. SWJ-1310/23
WEATHERSTRIP, Rear Door Belt. ............. DWJ-620/2
WEATHERSTRIP, Rear DoorBelt. . ............ DWJ-620/3
WEIGHT, Wheel Balance Tape . .. .. ........... 022-130/5
WELT, Sunroof Opening . ... ................. SWJ-1210/15
WHEEL, Aluminum . ............. ..., 022-130/1
WHEEL, Steel .. ............... .. ... 022-130/2
WHEEL, Steering . ...........c i, 019-110/4

September 2003



